YANMAR PARTS CATALOG

0CK10-M39802EN

Last update Apr., 2018




PREFACE

1. This Parts Catalog carries Yanmar excavator (crawler back—hoe) Vio27-3 for japan

2. Parts catalog history

Parts catalog NO. Published Remarks
o Vehicle 000Y00K3980 , o
Ist edition . Nov. , 2004 Disuse old edition
Engine 000Y0OB7150
, Vehicle 000Y00K3981 , o
Ist revised . May. , 2006 Disuse old edition
Engine 000YOOB7151
, Vehicle 000Y00K3982
2nd revised . Oct. , 2007
Engine 000YOOB7151
3. Model name
SECTION Column Mode| name M/ # Manufactured
® Vio27-3 C(JP) 30501 ~35000 [ 2004/06~2006/03
Vio27-3B C(JP) 35001~35252 | 2006/01~2006/06
. Vio27-3 P(JP) 30501 ~35000 [ 2004/06~2006/03
I (Vehicle) B) )
Vio27-3B P (JP) 35001~35252 | 2006/01~2006/06
©) Vio27-3 P(EX) 30501 ~35000 [ 2004/06~2006/03
D) Vio27-3 P(EX2) (Note) * (Note) *
I Engine) (A) 3TNV82A-XBV (Vio27-3) 07279~34476 | 2004/05~2006/05
ngine
& B) 3TNVB2A-NBV (Vio27-3B) | 28990~33024 | 2006/01~2006/04
(Note) G:Cabin spec. P:Canopy spec. JP:Japan spec. EX:Export except Europe & America.

(Note) * EX2 SPEC. Refer To Parts catalog No. Y00S4650

4 . Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified
i | lustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use

in repairing causes such as an early breakage, for instance.

YO0K3982 23-0710 V1027-3(B) (JP, EX)



N3]

VEHICLE PAINTED COLOR

.

YANMAR Grayish Green

83
?j Sl e
L
?Fﬁ ?ﬁ B RS HEHEEES  (Paint Part No.)
010r eSC— .
Code | ription Painted Color Munsel No. 16L45 (16L Can) | 4L%5 (4L Can) | 27" L- (SPRAY)
7 NYUOR—FTA—TT =
Y AN Deep Green 0.682.2/4.2 981101-09588 | 97762040880 | 977620-30881
Yov—F—avisgy—y ~ _ N
97 AR Procook G 2. 99BG5. 27/9. 28 981101-00597 | 977620-40970 | 977620-30971
YOR—VRSRTY—
96 AR G arar 4.97GY8. 35/6. 87 981101-09599 | 977620-40990 | 977620-30991
prorsrstotetetets Yov—F—=0AXV=TIL— | 30vo 09070 | - -
72 55555 | VAR Dark 01 we Gray 7.21Y2. 92/0. 79 977620-40720 | TOR-90460003
FFasukai4F | e el | )
15 ot 1.38GY7. 15/0. 48 97762030301
vov—0—L50— Jioowrenrma 1 | }
73|I | vaswoag worm Gray 5. 5214.91/1.09 TOR-90450003
N | Y >3—=TFv7
12 m AR Blnck 4.90PB0.08/0.41 | ———— TOR-91220001 | TOR-90220003
83 Yuv—JlyLadl—2 2. 15G4. 87/1. 52 981101-00615 | 977620-40830 | 977620-30N41

YO0K3982 23-0709 V1027-3(B) (JP, EX)




1. iR &t B M
LABEL & ACCESSORY
Fig. 1~11

16. 477232 & v B
OPTIONAL & KIT

Fig.126~129, 131

mEXR (1)
PICTURESQUE INDEX(1) -

=it O a
3- EB3I<AAR

ELECTRICAL PARTS

14 HIEBCESR
HYDRAULIC OIL PIPING
Fig. 96~111

15. FEEHLAR
IMPLEMENT

Fig. 112~125

0CK10-M39802 VI1027-3 (B) (JP, EX)

Fig.20~30

A T7a2 & E—&R—E}

AIR CONDITIONER & HEATER

Fig. 31

- T E &
- MAIN PARTS

13. AR5
HYDRAULIC OIL EQUIPMENT

Fig. 69~95

1. Fv EUE
CABIN

Fig. 61~67

12. % v/ EE
CANOPY

Fig. 68

9. o—rEY AR
AROUND SEAT

Fig. 53~58

: /I‘/:)DE&E%
- ENGINE RELATED

‘|

Fig.12~19

10. Ry MER
BONNET

Fig. 59, 60

6. BHMtEES
CONTROL EQUIPMENT

Fig. 35~44

1. 7 L—LER
FRAME

Fig. 45, 46

8. H/N—Ep
COVER

Fig.47~52

5. FEITHED
TRAVELING

Fig.32~34,130




mER (2)

C e e e e OHEFEBER
PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

JHER
HYD. 0

—cu
™ mR
=
o-

P

6~104

=
[apRle]

N CONTROL PIPING

Jv hO—)LEE Fig 105~110

JEa >

HYD. OIL TANK

EBNE 2 9 Fig. 95

AL T UA Fig 76
SWING CYLINDER

TJ—L )5 Fig 11,72
BOOM CYLINDER

ARM CYLINDER

—IL K/ T Fig 93
HOLD VALVE
F—LIY A Fig 73

EyFl

HITCH CYLINDER

& Fig. 78

\

IEEE—4 Fig. 80
TURNING MOTOR

REMOTE CONTROL VALVE

\JLJ Fig. 88, 89

T4

Lo —Z Fig 94
LUB.OIL

COOLER

HERT & BfEF Fig 69,70
HYD.OIL PUMP & JOINT

\

LEFT

EfTE—4 Fig. 79
TRAVEL MOTOR

0—%
ROTARY

Js3LT Fig. 90
VALVE

CONTROL VALVE

R—IL K/\LT Fig 92
HOLD VALVE

TL—R2 ) a Fig 77

BLADE CYLINDER

Nry kL) Fig 74,75

BUCKET CYLINDER

YO0K3982 23-0709 V1027-3(B) (JP, EX)

JxbO—)L/3L T Fig 82~87

SWIVEL JOINT

AAR)Lo 3400+ Fig 81

YL/ A FKi\)LT Fig 91

SOLENOID VALVE




Fig. No.

Fig. Name

LABEL & ACCESSORY

1.

H W

10.

11.

LABEL(CABIN : JP)

. LABEL(CANOPY : JP)

. LABEL(CANOPY : EX)

. LABEL(QUICK HITCH : JP)

. LABEL(CRANE : JP)

. SAFETY LABEL(CABIN : JP)

. SAFETY LABEL(CANOPY : JP)
. SAFETY LABEL(CANOPY : EX)

. SAFETY LABEL(QUICK HITCH : JP)

SAFETY LABEL(CRANE : JP)

ACCESSORY

ENGINE RELATED

12.

13.

14.

15.

16.

17.

18.

19.

MUFFLER

AIR CLEANER

ACCELERATOR

ENGINE MOUNT

RADIATOR MOUNT

RADIATOR & SUB-TANK

FUEL TANK

FUEL LINE

ELECTRICAL PARTS

20.

BATTERY

Contents

Fig. No. Fig. Name
21. ELECTRIC PART(WIRING)
22. ELECTRIC PART(WIRING : CRANE)
23. ELECTRIC PART(EQUIPMENT)

24, ELECTRIC PART(INDICATOR BOX)

25. ELECTRIC PART(EQUIPMENT: INDICATOR BOX)(IMMOBILIZER SPEC.)

26. ELECTRIC PART(EQUIPMENT : QUICK HITCH)
27. ELECTRIC PART(EQUIPMENT : CRANE 1)

28. ELECTRIC PART(EQUIPMENT : CRANE 2)

29. WORK LAMP

30. CANOPY LAMP

AIR CONDITIONER & HEATER

31. HEATER

TRAVELING
32. SPROCKET & ROLLER
130. (32A)TRACK ROLLER(K SPEC.)
33. IDLER & ADJUST

34. CRAWLER

CONTROL EQUIPMENT
35. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
36. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
37. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)

38. CONTROL EQUIPMENT(OPERATION LEVER)

0CK10-M39802



Contents

0CK10-M39802

Fig. No. Fig. Name Fig. No. Fig. Name
39. CONTROL EQUIPMENT(BLADE LEVER) 58. SEAT & SEAT MOUNT(CANOPY)(CRANE SPEC.)

40. CONTROL EQUIPMENT(SWING PEDAL)

41. CONTROL EQUIPMENT(LOW-HIGH PEDAL) BONNET
42. CONTROL EQUIPMENT(P.T.O. PEDAL) 59. BONNET(1)
43. CONTROL EQUIPMENT(P.T.O. LINK) 60. BONNET(2)

44. CONTROL VALVE PLATE

CABIN
FRAME 61. CABIN(BODY)
45. TURNING FRAME & CANOPY MOUNT 62. CABIN(GLASS)
46. TRACK FRAME & TURNING BEARING 63. CABIN(ACCESSORY)

64. CABIN(ELECTRIC PART)

COVER 65. CABIN DOOR(FRONT)
47. COVER(FRAME) 66. CABIN DOOR(REAR)
48. COVER(AROUND CONTROL) 67. BACK MIRROR

49. COVER(CABIN)

50. COVER(CANOPY) CANOPY

51. COVER(BOOM) 68. CANOPY
52. COVER(CRANE)

HYDRAULIC OIL EQUIPMENT

AROUND SEAT 69. HYD.OIL PUMP & JOINT
53. STEP & FLOOR MAT(CABIN) 70. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)
54. STEP & FLOOR MAT(CANOPY) 71. BOOM CYLINDER(CABIN SPEC.)
55. INSTRUMENT PANEL 72. BOOM CYLINDER(CANOPY SPEC.)
56. SEAT & SEAT MOUNT(CABIN) 73. ARM CYLINDER

57. SEAT & SEAT MOUNT(CANOPY) 74. BUCKET CYLINDER(STANDARD SPEC.)



Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94,

95.

Fig. Name
BUCKET CYLINDER(QUICK HITCH SPEC.)
SWING CYLINDER
BLADE CYLINDER
HITCH CYLINDER
TRAVEL MOTOR
TURNING MOTOR
SWIVEL JOINT
CONTROL VALVE(1/6)
CONTROL VALVE(2/6)
CONTROL VALVE(3/6)
CONTROL VALVE(4/6)
CONTROL VALVE(5/6)
CONTROL VALVE(6/6)
REMOTE CONTROL VALVE(STANDARD SPEC.)
REMOTE CONTROL VALVE(4-WAY SPEC.)
ROTARY VALVE(4-WAY SPEC.)
SOLENOID VALVE(CRANE SPEC.)
HOLD VALVE(BOOM : CRANE SPEC.)
HOLD VALVE(ARM : CRANE SPEC.)
OIL COOLER

HYD.OIL TANK

HYDRAULIC OIL PIPING

96.

97.

HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE)

HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)

Contents

Fig. No.

98

99

100.

101.

102.

103.

104.

105.

106.

107.

108.

109.

110.

111.

0CK10-M39802

Fig. Name

. HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT, SWING CYLINDER)
. HYD.OIL PIPING(RETURN)

HYD.OIL PIPING(P.T.O., FREME END)

HYD.OIL PIPING(TRACK FRAME)

HYD.OIL PIPING(BOOM)

HYD.OIL PIPING(P.T.O., ARM END)

HYD.OIL PIPING(QUICK HITCH)

CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETUEN)
CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)
CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)
CONTROL PIPING(4-WAY VALVE - CONTROL VALVE)

CONTROL PIPING(4-WAY VALVE - CONTROL VALVE : CRANE SPEC.)
CONTROL PIPING(HOLDE VALVE : CRANE SPEC.)

GREASING

IMPLEMENT

112

113.
114.
115.
116.
117.
118.
119.

120.

. BOOM BRACKET
BOOM

BOOM(EX)

ARM

ARM(QUICK HITCH SPEC.)

ARM(EX)

BUCKET ARM & LINK

BUCKET ARM & LINK(CRANE SPEC.)

BUCKET ARM & LINK(CRANE & QUICK HITCH SPEC.)



Contents

0CK10-M39802

Fig. No. Fig. Name Fig. No. Fig. Name
121. QUICK HITCH
122. BUCKET
123. HOOK(CRANE SPEC.)
124. STAY(CRANE SPEC.)

125. BLADE

OPTIONAL & KIT
126. ONE TOUCH DECEL KIT(OPTIONAL)
127. 4-WAY MULTI VALVE KIT(OPTIONAL)
128. CRANE KIT(OPTIONAL)
129. P.T.O. KIT (OPTIONAL)

131. SEAT KIT(OPTIONAL)



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.1

Fig.1. LABEL(CABIN : JP) ggg:gg;_ggg,’j; EE;:
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I
’ W e o0 e
1A INC. 2A~56. TRl BRES AT 1 1 772A24-03100 LABEL SET,VIO27-3C 1
p1A e 1A 1 772A70-03100 LABEL,VEHICLE 1
5 »! 2 2 172A24-03111  LABEL, SPECIFICATION 1
”@ 2A 2 172A70-03110  LABEL,SPACIFICATION 1
21 5 3 2 172458-03121  LABEL, OIL & WATER 1
- DIETTAIEEK(%W BE?‘A’.E,L gg#ﬁm 4 2 172157-03130  LABEL, GREASE 1
@\%E?v‘eﬁnﬁu ® DOOR NS |DE PHELL  PTOSSuE 5 2 17245803130  LABEL GREASE FEED 1
AILS OF el 17 19 6 2 172457-03150  LABEL,MODEL 2
7 2 172458-03160  LABEL, REAR 1
18 15 14 38 % 8 2 17249003160  LABEL 1
5 Ry kA i—rfl 9 2 172444-03170  LABEL 1
4 i BONNET GOVER INS IDE 10 2 172A23-03180 LABELLIFTING 1
32 11 2 172444-03181  LABEL 2
e 22 12 2 172444-03190  LABEL 1
1 I3 = e\ W =
GRILLE INSIDE BONNET INSIDE ] 14 2 17245803190  LABEL,OILING 1
31 _ 15 2 17214103202  LABEL,CAUTION 1
oW (@ C~ JYLEENT 16 2 172450-03200  LABEL,BATTERY 1
[K 0 5/49 OPEN THE GRILLE 17 2 172458-03200  LABEL,FAN 1
AFLREEE 13 4 47 18 2 172444-03210  LABEL 1
DETA”[;:Ng[ R 48 0 19 2 172458-03210  LABEL,BELT 1
! f ” 20 2 172446-03220  LABEL,BELT 1
il 43 21 2 172458-03220  LABEL,ACCELERATOR 1
— . 22 2 172458-03231  LABEL, HUSE 1
© »aR3 ®rams 23 2 172A23-03240  LAVEL,OPEN 1
40 View Frow @ VIEWED FROM © 24 2 172444-03240  LABEL 1
LS 25 2 172173-03250  LABEL 1
DETAILS OF " 26 2 172183-03250  LABEL,FUEL 1
LEFT LEVER 27 2 172171-03261  LABEL,BOOM 1
HNo. N0 FTRIILE 28 2 172444-03280  LABEL 2
N R AL e pED 29 2 17214203302  LABEL,CAUTION 1
INTO THIS LOCATION. 30 2 172455-03340  LABEL 1
ﬁmﬂﬂ%ﬁﬁ& 31 2 172141-03360  LABEL, START SWITCH 1
4 B N0, FTZIEE IS STANPED INTO 31-1 2 172A47-03280 LABEL,START SWITCH 1 N
CABIN SERIAL No. THIS LOGATION. (A=M#30501)
IS STAMPED INTO 28 10 1
THIS LOCATION. 35 32 2 172964-03370 LABEL 1
V 44,52 33 2 172964-03481  TAG ASSY, CAUTION 1
33 34 2 172164-03510  LABEL,LOADING 1
]/55 a7 | m \“ 35 2 172437-03511  LABEL, HOOK US 1
. o L) S - 36 2 172164-03540  LABEL 1
b 4 [m i OPERATION] 26 37 2 172519-04180  LABEL,WARNING 1
MANUAL CASE 38 2 172519-04290  LABEL,WARNING 1
% 7 = 39 2 121470-44540  LABEL, SUB-TANK 1
© nsan 40 2 172183-03280  LABEL,LOCK 1
VIEVED Frou © 0 28 41 2 172444-03290 MAGNET 1
42 2 172151-03551  LABEL 1
43 2 172445-03180  LABEL 3
s 44 2 172496-03200  LABEL, OPERATION 1
(RUBBER CRAWLER SPEC. 45 2 17244503220  LABEL 1
(2)4-WAY MULT! SPEC. 46 2 17244503230  LABEL 1
(3)P.T.O. SPEC. 47 2  172458-03260 LABEL 1
(4)27-3B N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.1

; . (A)=VI027-3C(IP) (D)=
Fig.1. LABEL(CABIN : JP) (eviozr-360r) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
B N A p56a amgy, DUl I @ ® © 06 @
1A INC. 2A~56. fl Lo NBSEBHET 48 2 172A23:03300 LABEL 1
pi e 49 2 172455-03320  LABEL 1
45 »! 50 2 172455-03520  LABEL 1
& 54 51 2 172458-03600 LABEL, DOOR LOCK 1
21 51-1 2 172458-03601  LABEL, DOOR KEY LOCK 1 N
- R 7 R I8RIL L EREEMR (A=M/#30827)
@\%E’;‘Eﬂg’u ® DESS,QL?NgTDE "E“',EiNS[ L P T ORALEM 52 2 17249003210  LABEL, P.T.O. 1
DETAILS OF 17 19 53 2 172165-03240  LABEL 1
P.T.0. PANEL % 54 2 17245803240  LABEL,LOCK 1
18 15 14 38 55 2 172460-03230  LABEL,SEAT BELT 1
5 N Koy FAA—Rf 56 2 172460-03241  LABEL,ROPS 1
. il BONNET COVER INSIDE
32
=1 22
F1) LREIEE NoRB 8 Aoty FREEEE
DETAILS OF VIEWED FROM DETAILS OF .
GRILLE INSIDE ) BONNET INSIDE J
31 .
Go8 & E 3 JUNERWT
o2l G E,/49 OPEN THE GRILLE
/RLREEE 13 46 47
DETAILS OF A
PANEL R A 0
E ?# |L—43 43
————
© »o8R% ® »oR3

40 VIEWED FROM ©) VIEWED FROM (E)

ELA—F
DETAILS OF
LEFT LEVER

H{ANo. HEANo. FTZILLE

MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

HikNo. FTZI6E
MACHINE SERIAL No.

F 4 EUNO. $TZIGLE
CABIN SERIAL No.

IS STAMPED INTO

THIS LOCATION. 2835 10 1

1S STAMPED INTO
THIS LOCATION.

<ﬁ 33

]/55 Nyl

IN THE OPERATION
MANUAL CASE

G—s6 o~ [ménumliz{qu ] )

= 7

© #3380
VIEWED FROM (©) 29 28

Remarks

(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI SPEC.
(3)P.T.O. SPEC.

(4)27-3B N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY

0CK10-M39802 Fig.2

Fig.2. LABEL(CANOPY : JP) (vioar.ace) o
(C)=VI027-3P(EX) (F)=
S UNo. 1AIZ B LNo. -1 No. Lev. Parts No. Description W @ OO0 6 6
FHi UNo. 2AM BE0E BHET, FHiUNo. 260 5505 2 HE T,
1A INC. 2A~50. 1-1 INC. 2~50. 1-1 1 772A24-03110 LABEL,VEHICLE 1
p1- 1A 1 772A70-03100  LABEL,VEHICLE 1
m 2 2 172A24-03111  LABEL, SPECIFICATION 1
4 2A 2 172A70-03110  LABEL,SPACIFICATION 1
42 3 2 172458-03121  LABEL, OIL & WATER 1
H 17 19 4 2 172157-03130  LABEL, GREASE 1
= 5 2 172458-03130  LABEL,GREASE FEED 1
gA = 8 ﬁﬁﬁéyol;ﬁﬁﬂ%ﬂ 6 2 172457-03150  LABEL,MODEL 2
E 22 BONNET INSIDE P — 7 2 172458-03160  LABEL, REAR 1
@ MoR3 b BONNET COVER INSIDE 8 2 172490-03160 LABEL 1
VIEWED FRON (& 48 @\50 9 2 172444-03170  LABEL 1
gé{l"ﬁf"z,ﬁ}ﬁi 19 - 10 2 172A23-03180  LABEL,LIFTING 1
® r58a (OF LY 2 11 2 17244403181  LABEL 2
Sk T e 12 2 172444-03190  LABEL 1
13 2 172448-03190  LABEL,FAN 1
H 40 14 2 172458-03190  LABEL,OILING 1
= F 15 2 172141-03202  LABEL,CAUTION 1
&T'i\ {tsméagﬁm - 10 16 2 172450-03200  LABEL,BATTERY 1
Wit Qtae  Qums g T 1
31 DETAILS OF -
i 0 19 2 172458-03210  LABEL,BELT 1
[I@ @ 20 2 17244603220  LABEL,BELT 1
SRl \mB— 21 2 172458-03220  LABEL,ACCELERATOR 1
L REE 22 2 17245803231  LABEL, HUSE 1
PANEL R 23 2 172A23-03240 LAVEL,OPEN 1
21 ] 24 2 172444-03240  LABEL 1
. ® »o8% 25 2 172173-03250  LABEL 1
© 8% VIEWED FROM (&) 26 2 172183-03250  LABEL,FUEL 1
PESAR: =l VIEWED FROM (©) Fx / ENO. $THIE 27 2 172171-03261  LABEL,BOOM 1
DA e, L 2 6 CANPY SERIAL No. 28 2 172444-03280  LABEL 2
HihNo. ITZIGLE THIS LOCATION. 29 2 172142-03302 LABEL,CAUTION 1
'fécg%pggkm#o”o' 30 2 172455-03340  LABEL 1
BNo Ao FTAE THIS LOGATION. 31 2 172141-03360  LABEL, START SWITCH 1
gﬁgn: '|‘ gEugER:QLS¥2MPED 31-1 2 172A47-03280  LABEL,START SWITCH 1
INTO THIS LOCATION. (B=M/#30501)
32 2 172964-03370  LABEL 1
33 33 2 172964-03481  TAG ASSY, CAUTION 1
34 2 172164-03510  LABEL,LOADING 1
35 2 172437-03511  LABEL, HOOK US 1
37 [ﬁﬁﬁ'ﬁﬁﬁﬁm] 36 2  172164-03540  LABEL 1
MANUAL CASE 37 2 172519-04180  LABEL,WARNING 1
38 2 172519-04290  LABEL,WARNING 1
39 2 121470-44540  LABEL, SUB-TANK 1
40 2 172183-03280  LABEL,LOCK 2
VIENED FrOl © 41 2 172444-03290 MAGNET 1
42 2 172151-03551  LABEL 1
43 2 172458-03140  LABEL, FRONT 1
- 44 2 172444-03330  LABEL 1
(DRUBBER CRAWLER SPEC, 45 2 172490-03200  LABEL 1
(2)4-WAY MULTI SPEC. 46 2 172490-03210  LABEL, P.T.0. 1
(3)P.T.O. SPEC. 47 2  172165-03240 LABEL 1

Yes

(4)27-3B N:Old %New, O:OIdL‘L» New, R:Old*=5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.2. LABEL(CANOPY : JP)

R LNo. 1AIZ
R LNo. 2A 5508 BHFET .
1A INC. 2A~50.

[

42
()
2 —_—— 8 Ry AR
2A — 2 DETAILS OF
] BONNET INSIDE
® »oR2 :
VIEWED FROW () 48 50
JUNLERVLT
OPEN THE GRILLE 49 © »8s
26 ®nrs83 VIEWED FROM
SFEL A5 VIEWED FRON (B ©
| g0
— a
7 U LRAIRER 40
DETAILS OF "ER3 ©
GRILLE INSIDE VIEWED FROM © =
31 DETAILS OF
20
(s o @:
o) {. (.-
éfeﬁ B,
78U REGEEM
DETAILS OF

PANEL R

21
4 © »2E3
7330 LERRESR | VIEWED FROM (©
DETAILS OF
PANEL L 43

HANo. $TZIRIE
MACHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

#{ENo. #AEANo. TR E
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

IN THE OPERATION

a7 [ mBtmmsEs
MANUAL CASE

VIEWED FROM (B

R UNo 1-11%
RHiLNo. 200 5508 BHET
1-1 INC. 2~50.

)1—1

Ry FHA—RA
BONNET COVER INSIDE

® »o8R%
VIEWED FROM )

IS STAMPED [INTO
THIS LOCATION.

0CK10-M39802 Fig.2

(A)=VI027-3C(IP) (D)=
(B)=VI027-3P(JP) B)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
48 2 172460-03230 LABEL,SEAT BELT 1
49 2 172460-03241 LABEL,ROPS 1
50 2 172458-03240 LABEL,LOCK 1

Remarks

(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI SPEC.
(3)P.T.O. SPEC.

(4)27-3B

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.3. LABEL(CANOPY : EX)

i\
31 = E/s
——= ¢

R LNo. 11&
RHiLNo. 20 556 &HET .
1 INC. 2~56.

'1

Rof v FREEEE 39
DETAILS OF
BONNET INSIDE

®rsR3 JYLERNT
VIEWED FROM ()  OPEN THE GRILLE 45
25 4 35
;s Sl
5 LB Rixy bHA—WE ViEwED FROM(©)
DETAILS OF 22 BONNET COVER INSIDE 12
GRILLE INSIDE  /SRJL L EREEH
DETAILS OF 15 10 S
PANEL L \@ 39 /®!
["I‘ @\ ©nons T FHA— L %
\—EREFH T
RELREEE O 2 VIENED FROM ® DETAILS OF =
DETAILS OF 16 MULTI COVER
PANEL R o5 OrR3
/ VIEWED FROM ©)
‘ 24 9 FBO X
) 0 DETAILS OF 55
—— SWITCH BOX
A4 vF B O XM 28
DETAILS OF 38
SWITCH BOX INSIDE
NERB 43
®noRs VIEWED FRN () [
16 VIEWED FROM ()
O 83
14 VIEWED FROM (D

OLEL ]
DETAILS OF @

H{&No. AN, TR E
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

53

?54

® neR3
VIEWED FROM (B)

Fx / ENO. $TZIGIE
CANOPY SERIAL No.
IS STAMPED INTO
THIS LOCATION.

HiANo. TR E
MAGHINE SERIAL No.
1S STAMPED INTO
THIS LOCATION.

IN THE OPERATION

R SR i B 7 F
MANUAL CASE

0CK10-M39802 Fig.3

& L/AA—FE AL/A—5E 50
DETAILS OF DETAILS OF 3 36
LEFT LEVER RIGHT LEVER

Remarks

(1)RUBBER CRAWLER SPEC.

(A)=VI027-3C(IP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 772A37-03270 LABEL SET(VIO27-3 EX 1
2 2 172458-03140 LABEL, FRONT 1
3 2 172457-03150 LABEL,MODEL 2
4 2 172472-03150 LABEL,OIL&WATER 1
5 2 172458-03160 LABEL, REAR 1
6 2 172472-03160 LABEL,GREASE 1
7 2 172958-03160 LABEL 1
8 2 172472-03171 LABEL,FUSE US 1
9 2  172A38-03200 LABEL, SUB-TANK US 1
9-1 2 172A38-03201 LABEL, SUB-TANK US 1 N
(C=M/#31213)
10 2 172490-03200 LABEL 1
11 2 172A38-03210 LABEL,ANTI-FREEZING 1
11-1 2 172A38-03211 LABEL,ANTI-FREEZING 1 N
(C=M/#31282)
12 2 172490-03210 LABEL, P.T.O. 1
13 2 172458-03220 LABEL,ACCELERATOR 1
14 2 172472-03230 LABEL,OPERATION PIN 1
15 2 172437-03242 LABEL, CRAWLER US 1
16 2 172458-03240 LABEL,LOCK 2
17 2 172472-03241 LABEL, PIN US 1
18 2 172437-03250 TAG ASSY, CAUTION 1
18-1 2 172437-03251 TAG ASSY, CAUTION 1 N
(C=M/31112)
18-2 2 172437-03252 TAG ASSY, CAUTION 1 N
(C=M/#31213)
19 2 172472-03250 LABEL,OPERATION Q US 1
20 2 172171-03261 LABEL,BOOM 2
21 2 172472-03261 LABEL, FINGER US 1
22 2 172472-03271 LABEL, SAND US 1
24 2 172183-03280 LABEL,LOCK 2
25 2 172472-03281 LABEL, WARNING HITCH 1
26 2 172463-03290 LABEL,HYD.OIL US 1
27 2 172472-03290 LABEL,SWITCH 1
28 2 172437-03301 LABEL, MANUAL US 1
28-1 2 172437-03302 LABEL, MANUAL US 1 N
(C=M/#31213)
29 2 172472-03300 LABEL,COVER 1
30 2 172437-03311 LABEL, SLOPE US 1
30-1 2 172437-03312 LABEL,SLOPE US 1 N
(C=M/#31145)
31 2  172A37-03321 LABEL,SPAC P KR 1
32 2 172437-03322 LABEL, HYD.OIL TANK 1
33 2 172462-03320 LABEL 1
34 2 172463-03330 LABEL,COVER 1
35 2 172437-03342 LABEL, TRANSPORT US 1
35-1 2 172437-03343 LABEL, TRANSPORT US 1 N
(C=M/#31213)
36 2 172437-03352 LABEL, GREASE CYL. 2
37 2 172141-03360 LABEL, START SWITCH 1
38 2 172437-03361 LABEL, BATTERY US 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.3. LABEL(CANOPY : EX)

R UNo. 11&
R LNo. 20556 % EHE T,
1 INC. 2~56.

'1

31 = 8 Rty FABEE
= 6 DETAILS OF
. BONNET INSIDE
@Ars8R% JUNLERNT
VIEWED FROM @ OPEN THE GRILLE

25 ® vk 35
I
5 LB Rixy bHA—WE ViEwED FROM(©)
DETAILS OF _» BONNET COVER INSIDE
GRILLE INSIDE /S /L L ERGEAH
DETAILS OF
PANEL L

12
o AT
39 /®
, U 50

EL LN @nsRd o rhmna
I\N—npaFi T
ARLREEE O 2 VIENED FROM @) DETAILS OF (A
DETAILS OF 16 MULTI COVER
PANEL R o5 OrR3
VIEWED FROM ©)

A4 v FBO XM

DG

DETAILS OF 55
—— SWITCH BOX

A4 vF B O XNEEE 28

DETAILS OF 38

SWITCH BOX INSIDE
GLEEX 43
®noRs VIEWED FROM ()
16 VIEWED FROM ()
O 83
14 VIEWED FROM (D

Fx / ENO. $TZIGIE

] CANOPY SERIAL No.
@z IS STAWPED INTO
DETAILS OF © THIS LOCATION.

H#{&No. AN, TR E
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

53
18
54
® neR3
VIEWED FROM (B)

e

HiANo. TR E
MAGHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

IN THE OPERATION

R SR i B 7 F
MANUAL CASE

0CK10-M39802 Fig.3

& L/AA—FE AL/A—5E 50
DETAILS OF DETAILS OF
LEFT LEVER RIGHT LEVER

Remarks

(1)RUBBER CRAWLER SPEC.

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
39 2 172437-03372 LABEL, NEUTRAL US 1
40 2 172437-03381 LABEL,SWING AREA US 1
41 2  172437-03391 LABEL, RADIATOR US 1
42 2 172437-03402 LABEL, ENG,COVER US 1
43 2 172A36-03411 LABEL, ENG ROOM 2
44 2 172437-03411 LABEL (ENG ROOM US 1 Z
(C=M/#30997)
45 2 172437-03422 LABEL, MUFFLER US 1
46 2 172437-03432 LABEL, STEERING US 1
47 2 172437-03461 LABEL, BOOM US 2
48 2 172437-03471 LABEL, LEVER LOCK US 1
49 2 172437-03501 LABEL, FUEL US 1
50 2 172437-03511 LABEL, HOOK US 3
51 2 172157-03741 LABEL, GREASE US 1
52 2 172125-03951 LABEL, AIR CLEANER 1
53 2 172437-03451 LABEL, SEAT BELT US 1
54 2 172437-03441 LABEL, ROPS US 1
55 2 172437-03530 LABEL,RE-START 1
56 2 172472-03330 LABEL,LOCK PIN(US 1 W
(C=M/#30901)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.4

i . (A)=VIO27-3C(JP) (D)=
Fig.4. LABEL(QUICK HITCH : JP) (vioar scup o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
9 B LNo. 11k A B () DO () (A
5 B UNo. 2 B 145 B dET, 1 1 772958-03100  LABEL SET,VIO(QUICK 1 1
1 INC. 2~14. 1 2 2 172958-03100 LABEL 1 1
' 3 2 172958-03110 LABEL 1 1
4 2 172958-03120 LABEL 1 1 2
5 2 172958-03130 LABEL 1 1
6 2  172958-03140 LABEL 1 1
© MoR% 7 2 172958-03160 LABEL 1 1
VIEWED FROM © 8 2 172958-03200 LABEL 2 2
9 2 172958-03220 LABEL 1 1
10 2 172958-03230 LABEL,PIN 1 1
11 2 172458-03240 LABEL,LOCK 1 1
8 12 2 172958-03170 LABEL 1 1
13 2 172958-03310 LABEL,COLLAR 1 1
14 2 172958-03300 LABEL,PLUG 1 1
3
7 i ® .
DETAILS OF (B)
] ]
e ——
ag—=9
8
3 H ?‘ W
©_ - - il
5 S
Y OnrsR3
— VIEWED FROM (@)
Remarks
(1)EXCLUSIVE USE OF CABIN.
(2)EXCLUSIVE USE OF CANOPY. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.5. LABEL(CRANE : JP)

4-1

| —4

® reR% PER%
VIEWED FROM (&) VIEWED FROM

R UNo. 11%
RELNo. 20712 8HET .
1 INC. 2~7.

'1

0CK10-M39802 Fig.5

Remarks
(1)27-3B

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1  772A24-03200 LABEL SET(VIO27-3 K 1
2 2 172425-03350 LABEL 2
3 2 172425-03720 LABEL 1
4 2 172A24-03740 LABEL,LOAD 1
4-1 1  172A24-03741 LABEL,LOAD 1 N 1
(B=M/#35001)
5 2 172187-03750 LABEL 1
6 2 172A24-03760 LABEL 1
7 2 172187-03781 LABEL 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.6
Fig.6. SAFETY LABEL(CABIN : JP) Vioarann) o

(C)=VIO27-3P(EX) (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1

A 1 1 17244403170  LABEL 1
é Delnl 2 1 17244403181  LABEL 2
e lumnwns 3 1 17244403190  LABEL 1

= 4 1 172448-03190  LABEL,FAN 1
5 1 172141-03202  LABEL,CAUTION 1
6 1 172450-03200  LABEL,BATTERY 1
9 7 1 172458-03200  LABEL,FAN 1
8 1 17244403210  LABEL 1
9 1 172458-03210  LABEL,BELT 1
ol kUEGNRE.
KBk 10 1 172446-03220  LABEL,BELT 1
Fcriatnbmer, 1 1 172A23-03240  LAVEL,OPEN 1
N 12 1 172444-03240  LABEL 1
ERERAR AR
IN THE. OPERAT 1N 13 1 172142-03302  LABEL,CAUTION 1
MANUAL CASE 14 1 172964-03370 LABEL 1
- 15 1 172964-03481  TAG ASSY, CAUTION 1
17 18 19 16 1 172164-03510  LABEL,LOADING 1
AT E 17 1 172164-03540  LABEL 1
e N s e 18 1 172519-04180  LABEL,WARNING 1
K [l £t B 19 1 17251904290  LABELWARNING 1
S 20 1 172445-03230  LABEL 1
21 1 172458-03260  LABEL 1
22 1 172A23-03300 LABEL 1
5 23 1 172455-03520  LABEL 1
7 9 24 1 172460-03230  LABEL,SEAT BELT 1
; l 25 1 172460-03241  LABEL,ROPS 1
Rk y ks —Rf e
BONNET COVER INSIDE = e
A%y FAEEE 2
12 DETAILS OF g
E/ BONNET INSIDE
91 22
TJUNERWT
OPEN THE GRILLE 23
==

oW (Ad © »oRE3

Tom) GE
&8 \Elizo

Y ® #oRs ® roRs VIEWED FROM (©

735U REBEEM VIEWED FROM VIEWED FROM

DETAILS OF ®
PANEL R 9

—)

} 2

- ’Bx

25

1 18
)

== 13
© »aR3 - C——O
VIEWED FROM (©) e e

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.7

Fig.7. SAFETY LABEL(CANOPY : JP) (vioar.ace) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
1 2 3 4 A (B (©) () () (F)
A =~ = 1 1 17244403170  LABEL 1
| ||:|9“'| @ | 1@\ &7 3 Sy 2 1 17244403181  LABEL 2
e st sl | | i 3 1 172444-03190  LABEL 1
Aaabereace 4 1 172448-03190  LABEL,FAN 1
5 1 172141-03202  LABEL,CAUTION 1
b1 6 1 172450-03200  LABEL,BATTERY 1
7 1  172458-03200  LABEL,FAN 1
9 10 13 8 1 172444-03210  LABEL 1
ff‘! f?" AN E ATEE ) D 9 1  172458-03210  LABEL,BELT 1
> A RIS | | Daglorsereommane ] 4\ G R 10 1 172446-03220  LABEL,BELT 1
e e e 2w T

e ey 1 1 172A23-03240  LAVEL,OPEN 1
12 1 172444-03240  LABEL 1
ER S IR S EEFE 13 1 172142-03302  LABEL,CAUTION 1
IN THE OPERATION 14 1 172964-03370  LABEL 1
18 19 91 99 MANUAL CASE 15 1 172964-03481  TAG ASSY, CAUTION 1
AEE (AEE EEE GFE 16 1 172164-03510  LABEL,LOADING 1
=8 = 8 S s 17 1 172164-03540  LABEL 1
ol I o I ™= QN <ceeg 18 1  172519-04180  LABEL,WARNING 1
et % St 19 1 172519-04290  LABEL,WARNING 1
e Y e 20 1 172444-03330  LABEL 1
20 ;;*:;; 21 1 172460-03230  LABEL,SEAT BELT 1
[EEW TEE 22 1 172460-03241  LABEL,ROPS 1

19
BINC_
> 22 5 FHD—:,TE/ ;
® mreR3 s -
VIEWED FROM ® I@ (@E
T— = 4
RV By g ISR LR EREEM
Béﬂ\ﬁsjo;mgﬂﬁm 12 DETAILS OF
| PANEL R
BONNET INSIDE

11 17 16

Al

Ry FHR—RAA
BONNET COVER INSIDE

BERB © ro85

VIEWED FROM VIEWED FROM ©

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.8. SAFETY LABEL(CANOPY : EX)

1 2 3 4
¢

5

Acrurion

AWARNTNG

Be aure to remve
e and

auick

() CAUTION
o0 WO DAMAE
Lock Pin
Pull fock cut shen
ehanging ettachmer]
o

IN THE OPERATION
MANUAL CASE

This may dusaso
%_| hydraut e hoses.

12 13 14 15

AWARNING
RICEDIRE]

A DANGER
| =
= |

CRUSH RAZARDT
e SR

MRy bR 8
DETAILS OF
BONNET INSIDE

Ry FREEEEH

. DETAILS OF
Ol i BONNET INSIDE
DETAILS OF &

®rsR3

VIEWED FROM

3

24

® »eR3
VIEWED FROM (F)

©OroR3

VIEWED FROM ©

CRUSH HAZARD!

0 all. )
Lock Pin

ATTAGHMENT COULE FALLI
AL ftall ook pin fo provert
attecmant fron Tl ing o,
Ensure quiok cowolor socuroly
folds sttanent
Guick couplar oparating sooed
lowh i cold eather.

TI1P-OVER HAZARD
ALWAYS park on sol id, |evel
ground and place sttschmant o
ground before opersting quick
coupler.

Fallure o coply oould remlt
death or serious injury.

AwaRNING

T pmrert Brakdon o sl oatin
of attachment, never open switch box cover
axseot o dishount or Tt ttachnert.
Fallure o caly ceuld rosult In death or
serious injury.

to proteot hands fron
oving fan and fan belt.

T

KRRy bHR—

BONNET COVER INSIDE

13

2

0CK10-M39802 Fig.8

AWARNING]

TRUSH HAZARDY
STAY CLEAR OF AREA!
Failure to conply could
regult in desth or erit
injury. o

Al

\

1 I Y

(]
o

Ors8R
VIENED FROM (©)

EnrsR3
VIEWED FROM (B

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172472-03241 LABEL, PIN US 1
2 1 172437-03250 TAG ASSY, CAUTION 1
2-1 1  172437-03251 TAG ASSY, CAUTION 1 N
(C=M/#31112)
2-2 1 172437-03252 TAG ASSY, CAUTION 1 N
(C=M/#31213)
3 1 172472-03261 LABEL, FINGER US 1
4 1 172472-03271 LABEL, SAND US 1
5 1 172472-03281 LABEL, WARNING HITCH 1
6 1 172437-03301 LABEL, MANUAL US 1
6-1 1  172437-03302 LABEL, MANUAL US 1 N
(C=M/#31213)
7 1 172437-03311 LABEL, SLOPE US 1
7-1 1 172437-03312 LABEL,SLOPE US 1 N
(C=M/#31145)
8 1 172437-03322 LABEL, HYD.OIL TANK 1
9 1 172462-03320 LABEL 1
10 1 172437-03342 LABEL, TRANSPORT US 1
10-1 1 172437-03343 LABEL, TRANSPORT US 1 N
(C=M/#31213)
11 1  172437-03352 LABEL, GREASE CYL. 2
12 1 172437-03361 LABEL, BATTERY US 1
13 1 172437-03372 LABEL, NEUTRAL US 1
14 1 172437-03381 LABEL,SWING AREA US 1
15 1 172437-03391 LABEL, RADIATOR US 1
16 1  172437-03402 LABEL, ENG,COVER US 1
17 1  172A36-03411 LABEL, ENG ROOM 2
18 1 172437-03411 LABEL (ENG ROOM US 1 z
(C=M/#30997)
19 1  172437-03422 LABEL, MUFFLER US 1
20 1 172437-03432 LABEL, STEERING US 1
21 1 172437-03461 LABEL, BOOM US 2
22 1 172437-03471 LABEL, LEVER LOCK US 1
23 1 172437-03451 LABEL, SEAT BELT US 1
24 1 172437-03441 LABEL, ROPS US 1
25 1 172472-03330 LABEL,LOCK PIN(US 1 W
(C=M/#30876)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.9

; . (A)=VIO27-3C(IP) (D)=
Fig.9. SAFETY LABEL(QUICK HITCH : JP) (BIoVIO27-3P(P) e
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
1 2 3 4 A B () O (E) R
1 1  172958-03100  LABEL 1
s -
. | Az % glfi% 2 1 172958-03140  LABEL 1
FremsLccran, AizwRCARLT ok ;ﬁrféﬁ’@% 3 1 172958-03220  LABEL 1
- €T P TLREEL, . ° WTFED, N \n
et S BxGyieT st o | reemars Aot 4 1 17295803230  LABELPIN 1
\ . \ s . 5 1 172958-03300  LABEL,PLUG 1
(4
Fres % (&N 5
RUFSETLTRANRIS ————
DUMEBOHBYET.
075 575> e oa: ﬁ;ﬂtifzi.ﬁ;i?é;ﬁ:ﬁ%

RELLESTRELT
<Ly,
@ e e taATBMIZ, 450 £ v FH, %ftfmx
€758 974 2 HEIPATLS L <
ke r»'s:\ »hE R OIMORRBGLELT KA,
e, APOIHEA-AEZALTTEI,

@75 v 740 HEMLIME, RS vF IR
7S EMBT &L,

- FROEMEDLES
BhspyEy, EE

=

G

REFER TO Fig. 11

®rsE?

VIEWED FRON (®)

M

*
CABIN SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.10

Fig.10. SAFETY LABEL(CRANE : JP) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty I R
2 A (B (© O (E) (A
1 1 17242503350  LABEL 2
AN 2 1 172425-03720  LABEL 1

(T R T

| i)
i A
o

B i o

HoERERT W,
33475Y
% enaomins

Al
metheaanitinit,
o i
ARALERTTR,
T
iR TR
Sa s e
e T

-

@ rsE3 PR3
VIEWED FROM (&) VIEWED FROM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.11. ACCESSORY

REFER TO
Fig. 56~58

T, 54 77EF hAHEAFRELEAR,
A-AERALTIOBRRTTERHIALHELAT
[y

ARE

COTFSERNLT
DRERDERERHROTEED,
AOINREA-ZEERL TFED,

9499 by FiEkk
QUICK HITCH SPEC.

0CK10-M39802 Fig.11

Gl
REPAIR PARTS

im
TR—54 F 14

EVER LIGHT

2<>

3 ,

©

9499 EyF + PTOHLH

QUICK HITCH + P.T.0. SPEC.

©

4

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172176-07330 BAG, MANUAL 1 1
2 1 172958-03310 LABEL,COLLAR 1 1 1
3 1 172958-07330 CASE, MANUAL 1 1 1
4 1 172958-08110 COLLAR, 40X80X6 6 6 6
5 1  172958-03300 LABEL,PLUG 1 1 1
6 1 172958-05100 CASE, PLUG 1 1 1
7 1  172958-05110 RIVET 1 1 1
8 1 1E3030-78370 CAP, SCREW 4 4 4
14 1 172478-65750 SPONGE 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED

Fig.12. MUFFLER

0CK10-M39802 Fig.12

RIT—Fy bk (NEFTY
MUFFLER KIT (EXPEL)

172A25-08400
B UNo. 71%
R LNo. 8 5142 BAHFET,
7 INC. 8~14.
7 10

12
13
S—hrIY b
MOUNT SEAT

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172168-11310 CLAMP 1 1 1
2 1 172458-11310 PIPE, EXTENSION 1 1 1
3 1 22117-080000 WASHER, 8 1 1 1
4 1 22217-080000 WASHER, SPRING 8 1 1 1
5 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
6 1 26706-080002 NUT, M8 1 1 1
7 1 172A25-08400 MUFFLER KIT,EXPEL 1 1 1
8 2 172458-11320 PIPE, EXTENSION 1 1 1
9 2 119813-13552 SILENCER 1 1 1
10 2 172A25-64700 COVER ASSY, MUFFLER 1 1 1
12 3 172A25-64720 WOOL, GLASS 1 1 1
13 2 26013-100302 BOLT, M10X 30 2 2 2
14 2  26051-100002 NUT, M10 2 2 2
15 1 172A25-08410 MUFFLER KIT,REPAIR 1 1 1
16 2 172A25-11100 GLASSMAT 150A 1 1 1
17 2 172A25-11110 GLASSMAT 150B 1 1 1
18 2 172A25-11120 SILENCER, BAND 150 1 1 1
19 2  172A25-64700 COVER ASSY, MUFFLER 1 1 1
21 3 172A25-64720 WOOL, GLASS 1 1 1
22 2 26013-100302 BOLT, M10X 30 2 2 2
23 2  26051-100002 NUT, M10 2 2 2

T75—Fv bk (K¥awaw
MUFFLER KIT, REPAIR
172A25-08410

R UNo. 151%
R UNo. 1605232 8HFT,
15 INC. 16~23.
15 19
21
22
P2l N4y M
MOUNT SEAT

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED

0CK10-M39802 Fig.13

; A)=VI027-3C(IP D)=
Fig.13. AIR CLEANER (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194145-04810 WASHER 10 2 2 2
2 1  172458-11500 CLEANER ASSY, AIR 1 1 1
3 2  172458-11530 CLEANER, AIR 1 1 1
4 3 172458-11650 COVER ASSY 1 1 1
5 3 119808-12520 ELEMENT 1 1 1
6 3 119808-12540 VALVE, UNLOADER 1 1 1
7 2 129612-12560 ELBOW 1 1 1
10 2 23000-060000 CLAMP, 60 1 1 1
11 1 172458-11511 HOSE, SUC. A 1 1 1
12 1 172458-11520 HOSE,SUC. B 1 1 1
13 1 172458-11540 HOSE,SUC. C 1 1 1
14 1  172458-11552 BRACKET ASSY,AIR CLE 1 1 1
15 1  23000-048000 CLAMP, 48 2 2 2
. 16 1  23000-070000 CLAMP, 70 3 3 3
17 1 26013-080162 BOLT, M8X 16 2 2 2
17 18 1 26013-100252 BOLT, M10X 25 2 2 2

EFER TO Fig. 16

™
}
\
|
i
i
\
i
i
N

% . /Sg}
TO ENGINE 12
16

16

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.14

; A)=VI027-3C(IP D)=
Fig.14. ACCELERATOR (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-12100 LEVER,ACCELERATOR 1 1 1
1A 2 172165-12140 GRIP 1 1 1 w
(A=M/#31173) (B=M/#31173) (C=M/#31173)
1A-1 2 172A79-12150 GRIP 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172458-12110 CABLE, ACCELERATOR 1 1 1
3 1 172490-12200 BRACKET,ACCEL W1RE73 1 1 1
4 1 172137-12270 JOINT, CABLE 1 1 1
5 1 172113-12522 PIN 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2
7 1 1A1040-56900 PIN, 6X17 1 1 1
8 1 172122-79930 CLAMP, HOSE 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2
10 1 26013-080162 BOLT, M8X 16 2 2 2
11 1 26013-100252 BOLT, M10X 25 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.15

; A)=VI027-3C(IP D)=
Fig.15. ENGINE MOUNT (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2
2 1 172458-13100 MOUNT,ENGINE 1 1 1
3 1 172175-13110 PLATE, L (GRAY:73) 1 1 1
4 1 172458-13110 MOUNT,ENGINE 1 1 1
5 1 172490-13110 BRACKET,EN BR (73) 1 1 1
6 1 172458-13120 BRACKET,ENGINE (73) 2 2 2
7 1 172490-13150 BRACKET,ENGINE (73) 2 2 2
8 1 172162-13200 BOLT M10X30 8 8 8
9 1 172124-13230 STOPPER, ENGINE 3 3 3
10 1 172168-13250 ABSORBER,SHOCK 180 2 2 2
11 1 172137-46040 SEAT, SPRING 8 8 8
11-1 1 172137-46041 SEAT, SPRING 8 8 8 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
11-2 1 172137-46042 SEAT, SPRING 8 8 8 N
(A=M/#35254) (B=M/#35254) (C=M/#35254)
12 1 22217-100000 WASHER, SPRING 10 8 8 8
13 1 22217-120000 WASHER, SPRING 12 6 6 6
14 1 22217-120000 WASHER, SPRING 12 4 4 4
15 1 22217-120000 WASHER, SPRING 12 8 8 8
16 1 22217-120000 WASHER, SPRING 12 4 4 4
17 1 26013-100252 BOLT, M10X 25 6 6 6
18 1 26076-120352 BOLT, 10.912X 35 4 4 4
19 1 26076-120352 BOLT, 10.912X 35 4 4 4
20 1 26076-120402 BOLT, 10.912X 40 6 6 6
21 1 26716-120002 NUT, M12 8 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.16

i A)=VI027-3C(JP D)=
Fig.16. RADIATOR MOUNT (w=viozr scup) o
(C)=VIO27-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
17 A (B (© (® (E) @
1 1 172A25-13340 PLATE ASSY RADIATOR 1 1 1
2 1 172A25-13750 PRATEASSY,UP 1 1 1
3 2 172183-13480 RUBBER, SEAL 1 1 1
5 2 172444-65680 RUBBER, SEAL 1 1 1
6 2 172456-65790 RUBBER, SEAL 1 1 1
7 2 172478-65800 SEAL, SPONGE 1 1 1
8 2 172164-66650 RUBBER, SEAL 1 1 1
9 1 172A25-13800 DUCT ASSY 1 1 1
11 2 172444-54910 SEAL, WEIGHT 1 1 1
12 2 172168-65790 RUBBER, SEAL 1 1 1
13 2 172478-65800 SEAL, SPONGE 1 1 1
14 2 172456-65860 RUBBER, SEAL 1 1 1
15 1 172A25-13830 MOUNTU ASSY,RADIATOR 1 1 1
16 1 22137-100000 WASHER, 10 3 3 3
17 1 26013-100202 BOLT, M10X 20 5 5 5
18 1 26013-100552 BOLT, M10X 55 2 2 2
19 1 26013-100702 BOLT, M10X 70 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED
Fig.17. RADIATOR & SUB-TANK

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.17
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 1D4105-11950 FILLER ASSY 1 1 1
2 1 172A25-13180  PIPE, WATER 1 1 1
3 1 172A25-13192  JOINT ASSY, PIPE 1 1 1
4 1 172444-13210 COCK ASSY, 2-WAY 1 1 1
5 2 172444-13220 BODY 1 1 1
6 2 121250-49121 PLUG, DRAIN 1 1 1
7 2 24311-000160 O-RING, 1AP16.0 1 1 1
8 1 172490-13300 RADIATOR ASSY 1 1 1
9 2 129107-44590  CAP, RADIATOR 1 1 1
10 1 172A25-13411  SHROUD ASSY 1 1 1
11 1 172490-13511 PIPE, WATER 1 1 1
12 1 172458-13530  HOSE 140 1 1 1
13 1 172423-13551 NET, WIRE 1 1 1
14 1 172A25-13561  PIPE, WATER 1 1 1
15 1 172A25-13570  PIPE, WATER 1 1 1
16 1 172498-14120 CAP, DRAIN 1 1 1

16-1 1  129457-44520 CAP 1 1 1 N

(A=M/#30958) (B=M/#30958) (C=M/#30958)

17 1 172171-14610 HOSE 260,FUEL 1 1 1
18 1 121468-44510 TANK ASSY, SUB 1 1 1
20 2 121450-44531 CAP 1 1 1
21 2 121468-44540  PLUG, SUB-TANK 1 1 1
22 2 124450-44560  RETAINER 1 1 1
23 2 121470-44581  GASKET 1 1 1
24 2 23065-070130  PIPE, 7X 130 1 1 1
25 1 184015-44680 RUBBER, RADIATOR 4 4 4
26 1  124766-59050  CLIP, HOSE 12 4 4 4
27 1 1A1380-59480 CLAMP, CORD 1 1 1
28 1 172156-81430  SHIM 1 1 1
29 1 22137-060000 WASHER, 6 2 2 2
30 1 22137-060000 WASHER, 6 2 2 2
31 1  22137-100000 WASHER, 10 1 1 1
32 1 23001-041000 CLAMP, HOSE 41 8 8
33 1 26013-060162 BOLT, M6X 16 2 2 2
34 1 26013-060202 BOLT, M6X 20 2 2 2
35 1 26013-080162 BOLT, M8X 16 4 4 4
36 1 26013-100162 BOLT, M10X 16 1 1 1
37 1 26013-100202 BOLT, M10X 20 4 4 4
38 1  172490-13551 PIPE, WATER 1

39 1 172490-13560  PIPE, WATER 1

40 1 23001-041000 CLAMP, HOSE 41 10

41 1  124766-59050  CLIP, HOSE 12 1 1 1

41-1 1 129457-44530 CLAMP 1 1 1 N

(A=M/#30958) (B=M/#30958) (C=M/#30958)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED

0CK10-M39802 Fig.18

; A)=VI027-3C(IP D)=
Fig.18. FUEL TANK (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
10— BB Lo 11, A B © © 6 @
(o) BH UNo. (1) ~165BHET, 1 1 77245814101  TANKASSY, FUEL 11 1
7 1INC. (1) ~T6. 3 2 172458-14151  GAUGE ASSY, FUEL 101 1
1 4 2 172447-14160 FLOAT 1 1 1
9 5 2 172162-14200 GASKET 1 1 1
1 6 2 172444-14200 CAP, FUEL 1 1 1
7 3 172444-14450 CAP 1 1 1
8 8 3 172444-14460 GASKET 1 1 1
9 3 172444-14470 GASKET 1 1 1
10 3 172444-14480 WASHER 1 1 1
11 3 172444-14490 SPONGE 1 1 1
12 2 172458-14202 HOSE, FUEL GAUGE 1 1 1
12-1 2 172458-14203 HOSE, FUEL GAUGE 1 1 1 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
13 2 172183-14250 FILTER (FUEL 1 1 1
14 2 172458-14370 SUMP, FUEL 1 1 1
15 2 23000-013000 CLAMP, 13 2 2 2
16 2 26022-050122 SCREW, M5X12 5 5 5
17 1 104200-11920 COCK, WATER 1 1 1
18 1 172444-14270 JOINT, DRAIN 1 1 1
19 1 172458-14300 CLAMP ASSY, FUEL 1 1 1
22 2 172458-14380 RUBBER PLATE D,FO 1 1 1
23 1 172458-14340 RUBBER PLATE A,FO 1 1 1
24 1 172444-14410 HOSE 1 1 1
25 1 172458-14510 HOSE 9.5 X 750 1 1 1
26 1 106990-44660 CLIP, HOSE 12.5 1 1 1
27 1 172458-62240 STEP ASSY, TANK 1 1 1
28 2  172458-14340 RUBBER PLATE A,FO 1 1 1
30 1  22137-100000 WASHER, 10 1 1 1
31 1 22137-100000 WASHER, 10 1 1 1
32 1 26013-080202 BOLT, M8X 20 1 1 1
33 1 26013-100202 BOLT, M10X 20 1 1 1
34 1 26013-100202 BOLT, M10X 20 3 3 3
35 1 26367-100002 NUT, M10 2 2 2
36 1 23080-013000 CLAMP, 13 1 1 1 w

(A=M/#30901)

(B=M/#30901)

(C=M/#30901)

Yes

Yes'

Yes
Yes'

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.19

; A)=VI027-3C(IP D)=
Fig.19. FUEL LINE w0z 3o o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
TO ENGINE A (B (© (® (E) @
1 1 1E6511-03220 HOSE, FUEL 1 1 1
2 1 172171-13461 HOSE 7.5X13 1 1 1
3 1 172A25-14590 STAY ASSY 1 1 1
4 1 172176-14620 HOSE 1360 1 1 1
5 1 172458-14630 HOSE 1700 ASSY 1 1 1
9 1 172458-14660 HOSE 210 ASSY 1 1 1
13 1 172137-16560 BAND 2 2 2
14 1 194440-51620 CLAMP 2 2 2
15 1 129612-52100 PUMP ASSY, FUEL FEED 1 1 1
16 1 184016-55700 SEPARATOR ASSY,WATER 1 1 1
16-1 1 184016-55701 SEPARATOR ASSY,WATER 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
17 2 129100-55690 RING, RETAINING 1 1 1
18 2 119802-55710 ELEMENT 1 1 1
19 2  24311-000160 O-RING, 1AP16.0 1 1 1
| 20 2 24321-000650 O-RING, 1AG65.0 1 1 1
21 1 194202-56460 BAND, 200 1 1 1
22 1  124766-59050 CLIP, HOSE 12 11 11 11
23 1 172122-79930 CLAMP, HOSE 1 1 1
24 1 22137-060000 WASHER, 6 2 2 2
25 1 22217-080000 WASHER, SPRING 8 1 1 1
26 1 26013-060162 BOLT, M6X 16 2 2 2
27 1 26013-080202 BOLT, M8X 20 4 4 4
28 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1
29 1  23061-050500 PIPE, 5X 500 1 1 1
30 1 172A25-14650 TUBE, CORRUGATED 1 1 1 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)
31 1 933168-55770 BAND 146 1 1 1 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)
REFER TO Fig. 18 Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.20

; (A)=VI027-3C(JP) (D)=
Flgzo BATTERY (B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172A25-16100 CORD ASSY, BATTERY 1 1 1
3 2 172458-16140 HARNESS C 1 1 1
4 1 172458-16110 BATTERY 1 1 1
5 1 172A25-16120 CORD, BATTERY 1 1 1
6 1 22137-080000  WASHER, 8 1 1 1
7 1 22217-080000  WASHER, SPRING 8 1 1 1
8 1 22217-080000  WASHER, SPRING 8 1 1 1
9 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1
10 1 26716-080002 NUT, M8 1 1 1
11 1 172725-16160 ROD, CLAMP 1 1 1
12 1 172458-16300 CLAMP ASSY, BATTERY 1 1 1
13 1 22157-060000 WASHER, 6 1 1 1
14 1 26716-060002 NUT, M6 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.21

Fig.21. ELECTRIC PART(WIRING) Eg:x:gg_ggéjsi EE;:
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B () O () A
8 1 1 172126-11510  BAND 300 4 4 4
1-1 1 172126-11510  BAND 300 8 8 8 K
14 15 (A=MzZ222) (B=Mz2222) (C=Mzz222)
10 13 2 1 172A23-14200 SUPPORT, CONNECTOR 1 1
11 3 1 172A25-16500 HARNESSASSY A 101 1
\ 5 2 172458-16550  HUSE,SLOW BLOW (50A 1 1 1
37 -~ 6 2 172447-17140  HOUSING 1 1 1
38 é{ X 7 7 2 172648-16600  DIODE 2 2 2
& ’ 8 1 172A25-16520 HARNESS,B ASSY 1 1 1
81 1  172A25-16521 HARNESS B ASSY 1 1 1
@’Eﬂ%ﬂﬁ (A=M/#30997) (B=M/#30997) (C=M/#30997)
DETAILS OF &) 10 2 172175-17120  PULLER 1 1 1
11 2 172187-17220 COVER 1 1 1
13 2 29420-050000  FUSE, B 5A 2 2 2
14 2 29420-150000  FUSE, B 15A 6 6 6
15 2 29420-300000  FUSE, B 30A 2 2 2
16 1 172458-16531 HARNESS, BOOM LAMP 1 1 1
17 1 172A23-16540 HARNESS,CONECT 1 1 1
18 1 172137-16560 BAND 2 2 2
19 1 172458-16562 HARNESS,CANOPY LAMP 101
20 1 172A23-16600 SUPPORT ASSY 1 1 1
21 1 172460-16700  STAY 1 1 1
22 1 194680-51670  BAND, CLIP 4 4 4
23 1 172480-54150  PLUG-T,FRAME 11 W
(B=*2004.09) (C=*2004.09)
24 1 172958-64500 PLUGE 28X302 Q 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1
26 1 22137-100000 WASHER, 10 1 1 1
27 1 22137-120000 WASHER, 12 2 2 2
28 1 22217-060000 WASHER, SPRING 6 1 1 1
29 1 22217-120000 WASHER, SPRING 12 2 2 2
30 1 26013-080162  BOLT, M8X 16 101 1
31 1 26013-100162  BOLT, M10X 16 2 2 2
32 1  26013-100202  BOLT, M10X 20 1 1 1
33 1 26013-100202  BOLT, M10X 20 1 1
34 1  26116-120162  BOLT, M12X 16 PLATED 2 2 2
35 1 26716-060002  NUT, M6 1 1 1
36 1 933171-15801  CORD, ENGINE EARTH 1 1 1
37 1 22137-060000 WASHER, 6 2 2 2
38 1 26013-060202  BOLT, M6X 20 2 2 2
REFER TO Fig. 2
TO ENGINE ‘\\j’f’xzy
1 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.22
. . (A)=VI027-3C(IP) (D)=
Fig.22. ELECTRIC PART(WIRING : CRANE) (vioar.ace) o
(C)=VI027-3P(EX) F)=

. Lev. Parts No. Description Qty I R
REFER TO Fig. 27 A B (€ O (E) (F)

z
°

REFER TO Fig. 27

1 1 172732-16560 LINK, FUSIBLE 1 1
REFER TO Fig. 20 *vEURR 2 1 172A25-16710 HARNESS,C-B 1 1
REFER TO Fig. 114—\_ REFER TO Fig. 2 CABIN SPEC. 431 i gg;i;zoggggg \év:l\?; 'f?a ° 2 2
5 1 172A23-14200 SUPPORT, CONNECTOR 1
6 1 172137-16560 BAND 4
7 1 172A25-16730 HARNESS,C-D 1
8 1 172425-16741 TUBE, CORRUGATED 1
9 1 172187-16780 TUBE 1
10 1 26013-100202 BOLT, M10X 20 1
11 1 172126-16540 CLAMP 1
12 1 172137-16560 BAND 6 6
13 1 172137-16560 BAND 2 2
14 1 172A25-16720 HARNESS,C-C 1 1
15 1 172A25-16740 HARNESS,C-E 1 1
16 1 184016-44300 CLAMP, WRC12 1 1
17 1 172183-46440 CLAMP, WRC10 1 1
18 1 172183-46440 CLAMP, WRC10 2 2
19 1 26013-080162 BOLT, M8X 16 1 1
20 1 933152-09280 BAND 170 1 1
21 1 172A25-16750 HARNESS, C-F 1

|

|

REFER T0 Fig. 52@%
18 REFER TO Fig. 52

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.23

Fig.23. ELECTRIC PART(EQUIPMENT) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194464-52190 SWITCH, SAFETY START 2 2 2
2 1 26776-180002 NUT, LOCK M18 2 2 2
3 1 194151-57100 HORN 1 1 1
4 1 172165-62800 GROMMET 1 1 1
5 1 119247-77100 RELAY, SAFETY 1 1 1
6 1 119802-77200 RELAY, SAFETY 1 1 1
7 1 119650-77910 RELAY ASSY, GLOW 1 1 1
10 1 129211-77920 TIMER 1 1 1
11 1 22137-060000 WASHER, 6 8 8 8
12 1 26013-060122 BOLT, M6X 12 2 2 2
13 1 26013-060122 BOLT, M6X 12 1 1 1
14 1 26013-060162 BOLT, M6X 16 2 2 2
15 1 26013-060162 BOLT, M6X 16 1 1 1
16 1 26013-060202 BOLT, M6X 20 2 2 2

1 1 1 1

[N
~

933171-15680 GROMMET

REFER TO Fig. 36

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.24

Fig.24. ELECTRIC PART(INDICATOR BOX) (wvioar sci) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
A (B (© O (E) (A
53 1 1 172187-17100  SWITCH ASSY, STARTER 1 1 1
2 2 172187-17070  CORD ASSY 1 1 1
T 3 2 172187-17080  COVER 3 3 3
51 4 2 172187-17090 COVER 2 2 2
6 2 933110-00301  KEYASSY 1 1 1
50 7 1 172458-17501  BOX,INDICATOR(CANOPY 11
9 9 2 172187-17280  SWITCHASSY, LIGHT 11
. 11 2 172187-17320  PACKING 11
T o GEY SPEC. 13 2 172187-17341  GAUGE ASSY 11
14 2 172187-17350 METER ASSY, HOUR 11
15 2 172187-17360  PRINT, CIRCUIT 11
16 2 172187-17371 _ CIRCUIT ASSY 11
17 2 172187-17380 BULB 4 4
L) 7 21 2 172187-17470  PLATE 1 1
SPARE PARTS , 22 2 172187-17480  BULB 2 2
24 2 172187-17560 CAP 2 2
17 g 25 2 172187-17570  GASKET 2 2
99 g:N’;F/Y ig’f 26 1 172458-46720  BOLT 11 1
27 1 172519-63240 BOLT 3 3 3
28 1  172458-17251  BOX,INDICATOR(CABIN 1
31 2 172187-17280  SWITCHASSY, LIGHT 1
32 2 172187-17290  SWITCH ASSY, HEATER 1
33 2 172187-17301  SWITCH ASSY, WIPER 1
35 2 172187-17320  PACKING 1
37 2 172187-17341  GAUGE ASSY 1
38 2 172187-17350  METER ASSY, HOUR 1
39 2 172187-17360 _ PRINT, CIRCUIT 1
16 21 15 11 40 2 172187-17371  CIRCUIT ASSY 1
40 45 39 35 41 2 172187-17380 BULB 4
45 2 172187-17470  PLATE 1
7 46 2 172187-17480 BULB 2
2 47 1 172458-17171  KEYASSY 1
49 3 172458-17150  HARNESS 1
50 3 26022-050102  SCREW, M5X10 5
51 2 172458-17161  PLATE 1
52 1 172A77-17500  MONITOR ASSY 11 1 w
(A=MZ2ZZ7Z) (B=MZZ2Z7Z) (C=MZzZz277)
16210 15 1 53 1 933110-00301  KEYASSY 1 1 1
40 45 39 35
7
28
42 UF—8 Ry Y AGER
INDICATOR BOX IN SECTION

Remarks
(1)HOUR METER = ANALOG TYPE. ONLY THE MONITOR PORT COPES IN REF.NO.52.
(2JHOUR METER = L.C.D. TYPE.

(3)Engine start only.
(4)For bonnet, door. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS

Fig.25. ELECTRIC PART(EQUIPMENT: INDICATOR BOX)(IMMOBILIZER SPEC.)

AR
REPAIR PART

v/ Btk
CANCPY SPEC.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.25
(D)=
(E)=
(F)=

23 28 22 18

15

Ao Tr—aRy Y AMEER
INDICATOR BOX IN SECTION

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-17100  SWITCH ASSY, STARTER 1 1
1-1 1 172A47-17210 CYLINDER ASSY, KEY 1 1 Q
(A=MHXXXXX) (B=MHXXXXX)
2 2 172187-17070 CORD ASSY 1 1
3 2 172187-17080 COVER 3 3
4 2 172187-17090 COVER 2 2
7 1 172458-17110 BRACKET, TIMER 1 1
8 1 172A25-17200  IN-PANE R,CANOPY 1
11 1  172A47-17360  ANTENNA 1 1
13 1 172A47-17380  KEY, STARTING 2 2
14 1 172187-17280  SWITCH ASSY, LIGHT 1 1
15 1 172472-17501 PANEL ASSY, MONITOR 1 1
18 2 172187-17320  PACKING 1 1
20 2 172187-17341  GAUGE ASSY 1 1
21 2 172187-17350  METER ASSY, HOUR 1 1
22 2 172187-17360  PRINT, CIRCUIT 1 1
23 2 172187-17371 CIRCUIT ASSY 1 1
24 2 172187-17380  BULB 4 4
28 2 172187-17470 PLATE 1 1
29 2 172187-17480 BULB 2 2
30 1 172187-17560 CAP 2
31 1 172187-17570  GASKET 2
32 1 172458-46720  BOLT 1 1
33 1 194440-51620  CLAMP 1
34 1 194202-56460  BAND, 200 1
35 1 172519-63240 BOLT 3 3
36 1 26013-080162 BOLT, M8X 16 1 1
37 1 26013-120252 BOLT, M12X 25 2 2
39 1 172A25-17210  PANEL, INSTRUMENT 1
40 1 172187-17290  SWITCH ASSY, HEATER 1
41 1 172187-17301 SWITCH ASSY, WIPER 1
42 1 172A77-17500 MONITOR ASSY 1 1 w

(A=MZZZ27Z)

(B=MZZ272)

Remarks

(1)HOUR METER = ANALOG TYPE.
COPES IN REF.NO.42.

(2)HOUR METER = L.C.D. TYPE.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS

0CK10-M39802 Fig.26

Fig.26. ELECTRIC PART(EQUIPMENT : QUICK HITCH) Vioarann) o
(C)=VI027-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
78— 1 1 172958-17101 BOX, SWITCH 1 1 1
! 2 2 172958-03180 LABEL 1 1 1
3 2 172958-03190 LABEL 1 1 1
4 2 172958-17140 SWITCH ASSY 1 1 1
5 2 172958-17150 SWITCH ASSY 1 1 1
6 2 172958-17160 INDICATER LAMP(CP 1 1 1
7 2 172958-17170 SCREW, TAPPING 1 1 1
7-1 2 172958-17170 SCREW, TAPPING 6 6 6 K
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8 2 172958-17180 SCREW, TAPPING 1 1 1
8-1 2 172958-17180 SCREW, TAPPING 2 2 2 K
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8A 2 172958-17190 PACKING 1 1 1 W
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8B 2 172958-17200 BRACKET 1 1 1 W
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8C 2 172958-17210 CASE 1 1 1 w
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8D 2 172958-17220 CORD 1 1 1
(A=M/#31248) (B=M/#31248) (C=M/#31248)
8E 2 22351-030028 PIN, SPRING 3.0X28 1 1 1
(A=M/#30997) (B=M/#30997) (C=M/#30997)
9 1 172137-46210 SCREW 3 3 3
10 1  172958-64500 PLUGE 28X302 Q 1 1 1
11 1 172187-64900 PLUG 1 1 1
12 1 172958-17130 COLLAR 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.27

Fig.27. ELECTRIC PART(EQUIPMENT : CRANE 1) Vioarann) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

REFER TO Fig. 6

AW B € O E @

1 1 172190-12420  CLAMP 1
2 1 172A25-17500 BRACKET ASSY 1
3 1 172496-17570  BRACKET ASSY 1
4 1 172496-17610 RUBBER 2
5 1 172455-63230  GAUGE, LEVEL 101
1 6 1 172142-76940-5 CLAMP 2
21 7 1 22137-080000 WASHER, 8 2
REFEZ gs 21 8 1 26013-080202  BOLT, M8X 20 2
i 9 1 26013-120552  BOLT, M12X 55 2
10 1 26022-030202  SCREW, M3X20 2 2
1 1 26716-030002  NUT, M3 2 2
12 1 172A25-17400 CONTROLER BOX ASSY 11
REFER TO Fig. 22 13 1 172187-17882  PANEL ASSY, CRANE 1 1
13-1 1 172187-17883  PANEL, CRANE 101 R
(A=MXXXXX) (B=MXXXXX)
10 13A 2 172187-17890  SHEET, PANEL 11 w
5 (A=M/#30901)
REFER TO Fig. 50 13A-1 2 172187-17890  SHEET, PANEL 11 z
(A=MXXXXX) (B=MXXXXX)
14 1 172A24-17901 CONTROLLER ASSY 101
15 1 172164-45880  BOLT 4 4
16 1 172165-62800 GROMMET 11
17 1 26013-080162  BOLT, M8X 16 3 3
18 1 26013-080162  BOLT, M8X 16 4 4
19 1 17214117150  BUZZER 1 1
20 1 172A25-17450 COLLAR 101
21 1 194080-57202  RELAY, FLASHER 11
22 1 12921177920  TIMER 11
23 1 1E6910-82500  RELAY, CA-1A 2 2
231 1 172B02-17160 RELAY,CAATYPE 2 2 N
(A=*2014.04) (B=+2014.04)
24 1 26013-060122  BOLT, M6X 12 101
25 1 26013-060162  BOLT, M6X 16 101
26 1 26013-060352  BOLT, M6X 35 11
27 1 172647-16560  WIRE, EARTH 101
28 1 1E6300-81050 LAMP, FLASHER 11
29 2 17273817120  BULB, 12V 20W 1 1
30 1 22137-080000 WASHER, 8 101
31 1 26367-060002  NUT, M6 4 2
32 1 172446-13150 WASHER 1
33 1 172126-16540  CLAMP 1
34 1 172460-17140  STAY, LAMP 1
35 1 172460-17160  BRACKET 1
36 1 172455-17170  STAY, LAMP 1
37 1 172457-17200 BRACKET,ALARM 1
38 1 19444051620 CLAMP 1
39 1 22137-100000 WASHER, 10 2
40 1 26013-080252  BOLT, M8X 25 2
41 1 26013-100162  BOLT, M10X 16 1
39 42 1 26013-100202  BOLT, M10X 20 2
g;;] NE S’Pgﬁ 43 _ 1 26013-100252 BYCS)SLT, M10X 25 1

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS
Fig.28. ELECTRIC PART(EQUIPMENT : CRANE 2)

REFER TO Fig. 52

REFER TO Fig. 52

REFER TO Fig.52

R—ILE LT
HOLE VALVE

ayvka—punnd
CONTROL VALVE

0CK10-M39802 Fig.28

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172187-17730 SENSOR 2 2
2 1 172187-17740 SENSOR 2 2
3 1 26116-060304 BOLT, M6X 30 PLATED 4 4
4 1 26716-060002 NUT, M6 4 4

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.29

; A)=VI027-3C(IP D)=
Fig.29. WORK LAMP (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172458-17450 LAMP,WORK 1 1 1
2 2 172187-17540 BULB 1 1 1

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS

0CK10-M39802 Fig.30

; A)=VI027-3C(IP D)=
Fig.30. CANOPY LAMP (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172458-17400 LAMP 150X95 1 1
2 2 172458-17420 BULB 1 1
3 1 172458-17410 STAY, LAMP 1 1
4 1 22137-100000 WASHER, 10 1 1
5 1 26346-100002 NUT, M10 1 1

//

| (\\
A\

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AIR CONDITIONER & HEATER 0CK10-M39802 Fig.31
; (A)=VI027-3C(IP) (D)=
F|g.31. HEATER (B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 172126-11510  BAND 300 2
2 1 172126-11510  BAND 300 1
3 1 172141-13490  JOINT 1
4 1 172126-16540  CLAMP 1
5 1 172183-16560  CLIP, HOSE 1
6 1 172458-16650  HEATER FRAME 1
7 1 172458-16690  NUT 1
8 1 172458-16700 DUCT ASSY, HEATER 1
10 1 172458-17551  HEATER 1
11 1 172168-17601 CONNECTOR 1
12 1 172458-17620 HOSE,DEFROSTER 1
13 1 172137-17631  JOINT, HEATER 1
14 1 172425-17630  VALVE ASSY, HEATER 1
15 1 172124-17640  JOINT, PIPE 1
16 1 172458-17640  HOSE,HEATER 1
17 1 172444-17660  CLIP, TREE 1
18 1 172458-17660 HOSE,HEATER 2
19 1 172458-17700  GRILLE 1
20 1 124465-44950  GASKET, 16 2
21 1 172168-46760  BOLT M10X20 4
22 1 172458-63400 SPONGE, GRILLE 1
23 1 172458-63410 COVER, HEATER 1
24 1 172458-63470  NUT, CAP 4
25 1 172458-63610  SEAL, SPONGE 1
26 1 172458-63620  SEAL, SPONGE 1
27 1 172458-63630  SEAL, SPONGE 1
28 1 172458-63640 SPONGE, HOSE 2
29 1 172458-63650  SEAL, SPONGE 1
30 1 172458-63820  PLATE ASSY 1
33 1 172422-65750  SEAL, DUCT 1
34 1 172989-68640  RUBBER, SEAL 1
35 1 1E8545-80940  GRILLE, DUCT 1
36 1  197830-88611  GRILLE 1
P 37 1 22137-100000 WASHER, 10 2
B 38 1 22869-400160  SCREW, 4X16 6
39 1 23001-022000 CLAMP, HOSE 22 4
. 40 1 26013-100162  BOLT, M10X 16 4
EFER TO Fie. ENGINE 4 1 26013-100162  BOLT, M10X 16 2
REFER TO Fig. 17 42 1 26013-100202  BOLT, M10X 20 2
43 1  26587-040122  SCREW, M4X12 4
. 20
ENG'mE/T 3 1
20
e
ENGTNE
EFER TO Fig. 17
22 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING 0CK10-M39802 Fig.32

i A)=VI027-3C(JP D)=
Fig.32. SPROCKET & ROLLER (-vioz730(r) or
(C)=VIO27-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172457-29100 SPROCKET 2 2 2
2 1 26013-100252 BOLT, M10X 25 24 24 24
3 1 172441-37301 ROLLER, TRACK 8 8 8
31 1 172441-37302  ROLLER ASSY,TRACK 8 8 8 N
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222)
3-2 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 Z
(A=*2014.05) (B=*2014.05) (C=*2014.05)
5 2 172422-37310  SHAFT, ROLLER 8 8 8
6 2 172141-37320  SPACER 16 16 16
7 2 1A1030-48250  SEAL, QLF30621218 16 16 16
8 2 22252-000620  RING, 62 16 16 16
9 2 22252-000750  RING, 75 16 16 16
10 2 933111-73800 BEARING, BALL 16 16 16
11 1 172490-37320 BOLT 16 16 16
12 1 22217-160000  WASHER, SPRING 16 16 16 16
13 1 172458-37500 ROLLER ASSY, CARRIER 2 2 2
15 2 172458-37570 SHAFT 2 2 2
16 2 172458-37580  SEAL, OIL 2 2 2
17 2 172458-37590 COLLAR 2 2 2
18 2 194630-42120 PLUG, PT1/8 2 2 2
19 2 22242-000250  RING, 25 2 2 2
20 2 22252-000521 RING, 52 2 2 2
21 2 24101-062054  BEARING, BALL 6205 2 2 2
22 2 24102-062054  BEARING, BALL 6205U 2 2 2
23 2 27260-520000 PLUG, 52 2 2 2
24 1 22217-140000 WASHER, SPRING 14 2 2 2
25 1  26116-140652 BOLT, M14X 65 PLATED 2 2 2
26 1 26716-140002 NUT, M14 2 2 2
27 1 772441-37300 ROLLERASSY, TRACK 8 8 8 W
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX)
27-1 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 z

(A=*2014.05) (B=*2014.05) (C=*2014.05)

Remarks
(1)INC.REF.NO.3,11,12.
(2)Y specification. replacement with Fig.130(32A) No.1.

The inner parts are not compatible. N:OId%‘TSNeW, Q:01d 225 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING 0CK10-M39802 Fig.130

Fig.130. (32A)TRACK ROLLER(K SPEC.) w0z 3o (Orvio3sr-52 )
(C)=VI027-3P(EX) (F=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172B03-37300 ROLLER ASSY,LOWER 8 8 8 W
(A=*2014.05.) (B=+2014.05.) (C=*2014.05.) (D=*2014.05.) (E=*2014.05.) (F=+2014.05.)
3 2 172141-37320 SPACER 16 16 16
4 2 172B03-37320 SHAFT 8 8 8
5 2 1A1030-48250 SEAL,OIL QLF30621218 16 16 16
6 2 22252-000620 RING, 62 16 16 16
7 2 22252-000750 RING, 75 16 16 16
8 2 24101-062064 BEARING, BALL 6206 16 16 16
9 2  933171-13691 PLUG 8 8 8
10 1 172490-37320 BOLT 16 16 16
11 1 22217-160000 WASHER, SPRING 16 16 16 16
Remarks
*Track roller(Y spec.) are shown in Fig.32.
The inner parts are not compatible. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 TRAVELING
Fig.33. IDLER & ADJUST

1 o449 0—54# (RUBBER CRAWLER SPEC.)

24 $%% 0—>5 4% (IRON CRAWLER SPEC.)

0CK10-M39802 Fig.33

1

R LNo. 11X
RHLNo. 25232 BHFET
1 INC.2~23.

% 0—544% (IRON CRAWLER SPEC.)

5,5-1
33, 33-1

4

24

R UNo. 241%
Rttt UNo. 261D 46ZE BHET
24 INC. 25~46.

Remarks

(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC.
(3)T=REF.NO.4,33 2MM,
NO.4-1,33-1 4.5MM.

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1  772458-37200 IDLER ASSY, RUBBER 2 2 2 R 1
(A=M/#35036) (B=M/#35036) (C=M/#35036)
2 2  772458-37100 IDLER ASSY 2 2 2 1
3 3 172458-37100 IDLER ASSY 2 2 2
3-1 3 172458-37101 IDLER ASSY 2 2 2 N
(A=MXXXXX) (B=MI#XXXXX) (C=MHXXXXX)
3-2 3  172458-37102 IDLER ASSY 2 2 2 N
(A=MIXXXXX) (B=M/#XXXXX) (C=MIHXXXXX)
5 4 172423-37370 BUSH 4 4 4
5-1 4 172A77-37370 BUSH 4 4 4 S 3
(A=MIHEXXXXX) (B=M/#XXXXX) (C=MIHXXXXX)
6 3 172458-37120 SEAL, FLOATING 4 4 4
7 3 172458-37130 SHAFT ASSY, IDLER 2 2 2
7-1 3 172458-37131 SHAFT ASSY, IDLER 2 2 2 N
(A=MI#XXXXX) (B=MI#XXXXX) (C=MIHXXXXX)
10 3 172458-37150 COVER, SEAL 2 2 2
10-1 3 172458-37151 COVER, SEAL 2 2 2 N
(A=MIEXXXXX) (B=M/#XXXXX) (C=MIHXXXXX)
11 3 194630-42120 PLUG, PT1/8 2 2 2
12 3 22242-000300 RING, 30 2 2 2
13 3 24321-000300 O-RING, 1AG30.0 2 2 2
14 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2
15 2 172422-37780 PISTON ASSY, ADJUST 2 2 2
16 2 172122-37830 RING, BUCK UP 2 2 2
16-1 2 172460-37750 BACKUP RING 40 2 2 2 N
(A=M/#31112) (B=M/#31112) (C=M/#31112)
17 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2
18 3 24315-000140 O-RING, 1BP14.0 2 2 2
19 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
20 2  24325-000400 O-RING, 1BG40.0 2 2 2
21 2 26013-100402 BOLT, M10X 40 8 8 8
22 2 933111-23600 SEAL, OIL 2 2 2
23 2 933171-13691 PLUG PT1/8 2 2 2
24 1 772458-37120 IDLER ASSY, IRON 2 2 2 R 2
(A=M/#35036) (B=M/#35036) (C=M/#35036)
25 2 772458-37110 IDLER ASSY 2 2 2 2
26 3 172458-37120 SEAL, FLOATING 4 4 4
27 3 172458-37130 SHAFT ASSY, IDLER 2 2 2
27-1 3 172458-37131 SHAFT ASSY, IDLER 2 2 2 N
(A=MIXXXXX) (B=M/#XXXXX) (C=MHXXXXX)
30 3 172458-37150 COVER, SEAL 2 2 2
30-1 3 172458-37151 COVER, SEAL 2 2 2 N
(A=MIXXXXX) (B=M/#XXXXX) (C=MIHXXXXX)
31 3 172458-37170 IDLER ASSY 2 2 2
31-1 3 172458-37171 IDLER ASSY 2 2 2 N
(A=MIHEXXXXX) (B=M/#XXXXX) (C=MIHXXXXX)
31-2 3 172458-37172 IDLER ASSY 2 2 2 N
(A=MXXXXX) (B=M#XXXXX) (C=MHXXXXX)
33 3  172423-37370 BUSH 4 4 4
33-1 4 172A77-37370 BUSH 4 4 4 S 3

(A=MI#XXXXX)

(B=MI#XXXXX)

(C=MXXXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING
Fig.33. IDLER & ADJUST

1 o449 0—54# (RUBBER CRAWLER SPEC.)
24 $%% 0—>5 4% (IRON CRAWLER SPEC.)

0CK10-M39802 Fig.33

1

R LNo. 11X
RHLNo. 25232 BHFET
1 INC.2~23.

% 0—544% (IRON CRAWLER SPEC.)

5,5-1
33, 33-1

4

24

R UNo. 241%
Rttt UNo. 261D 46ZE BHET
24 INC. 25~46.

41

40

Remarks

(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC.
(3)T=REF.NO.4,33 2MM,
NO.4-1,33-1 4.5MM.

(A)=VIO27-3C(JP) (D)=

(B)=VIO27-3P(JP) ()=

(C)=VI027-3P(EX) (F)=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
34 3 194630-42120 PLUG, PT1/8 2 2 2
35 3 22242-000300 RING, 30 2 2 2
36 3 24321-000300 O-RING, 1AG30.0 2 2 2
37 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2
38 2 172422-37780 PISTON ASSY, ADJUST 2 2 2
39 2 172122-37830 RING, BUCK UP 2 2 2
39-1 2 172460-37750 BACKUP RING 40 2 2 2 N
(A=M/#31112) (B=M/#31112) (C=M/#31112)
40 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2
41 3 24315-000140 O-RING, 1BP14.0 2 2 2
42 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
43 2 24325-000400 O-RING, 1BG40.0 2 2 2
44 2 26013-100402 BOLT, M10X 40 8 8 8
45 2 933111-23600 SEAL, OIL 2 2 2
46 2  933171-13691 PLUG PT1/8 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING 0CK10-M39802 Fig.34

; A)=VI027-3C(IP D)=
F|934 CRAWLER EB;:VI027-3PEJP; EE;:
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
SA50—5 A B () O (E) R

RUBBER CRAWLER 1 1 172457-38100 SHOE ASSY, TRACK 300 1 1 1
2 2 172458-38110 PLATE,SHEW 300L (88) 41 41 41

3 2 172457-38140 LINK,TRACK(GREEN:88) 1 1 1

8 3 172458-38200 BUSH,TRUCK 41 41 41

9 3 172458-38210 PIN,TRUCK 40 40 40

10 3 172458-38220 PIN,MASTER 1 1 1

11 3  172458-38230 STOP PIN 1 1 1

12 1 172457-38120 SHOE ASSY, TRACK 300 1 1 1

13 2 172458-38130 PLATE,SHEW 300R (88) 41 41 41

14 2 172457-38140 LINK,TRACK(GREEN:88) 1 1 1

19 3 172458-38200 BUSH,TRUCK 41 41 41

20 3 172458-38210 PIN, TRUCK 40 40 40

21 3 172458-38220 PIN,MASTER 1 1 1

22 3 172458-38230 STOP PIN 1 1 1

23 1 172457-38600 CRAWLER, RUBBER 260 2 2 2

24 1  172458-38300 TRACK ASSY, MASTER 1 1 1

25 2 172458-38200 BUSH,TRUCK 1 1 1

26 1 172458-38310 TRACKASSY, MASTER 1 1 1

27 2 172458-38200 BUSH,TRUCK 1 1 1

WA
REPAIR PARTS

A
REPAIR PARTS

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.35

Fig.35. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172458-46730 BOLT N6X30 3 3 3
2 1 172A23-46800 STAND ASSY, LEVER 1 1 1
2-1 1 172A23-46801 STAND ASSY, LEVER 1 1 1 N
(A=M/#30997) (B=M/#30997) (C=M/#30997)
2-2 172A23-46802 STAND ASSY, LEVER 1 1 1 N
(A=MZZ222) (B=MZzz2z2) (C=MzzZz77)
@ 3 172141-41360 BUSH 1415 4
. 5 172A23-46840 SPONGE 1
REFER TO Fig. 88, 89 6 172A23-46850  SPONGE 1
7 172455-46941 PLATE R,BOOTS (73) 1
8 26013-100202 BOLT, M10X 20 3
9 1D4070-23580  GRIP

172458-46950 PLATE (GRAY:73)
172458-47680 LEVERR (GRAY:72)

X/ Bt
CANOPY SPEC

172458-47710 SHAFT ASSY
194464-52190 SWITCH, SAFETY START
22351-030032 PIN, SPRING 3.0X32

22351-050032 PIN, SPRING 5.0X32
24311-000210 O-RING, 1AP21.0
26013-080162 BOLT, M8X 16

1
M
2
2
2
1
1
' 1
\ 10 1 17216545970  SPRING
1
1
1
1
1
1
1
1
1

RPN RRPRRRPRRRPORRPE A
RPN RRPRRRPRRRPORRPE A

26776-180002 NUT, LOCK M18

¥/ Efti
CANOPY SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.36
Fig.36. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT) Vioarann) o

(C)=VIO27-3P(EX) (F)=

z
°

Lewv. Parts No. Description

®wW B € O E @

N
[y

22272-000070 RING, E-7
22351-035040 PIN, SPRING 3.5X40

N
N

N
w

22351-060040 PIN, SPRING 6.0X40
22417-200200 PIN, COTTER 2.0X20
24311-000340 O-RING, 1AP34.0

NN
[0

N
(2]

24761-050000 NIPPLE, GREASE C
26013-080162 BOLT, M8X 16
26013-080202 BOLT, M8X 20

N
~

1 1 1D4070-23580 GRIP 1 1 1
2 1 172458-45850 GUIDE, HOSE 1 1 1
3 1 172124-46200 O-RING 2 2 2
4 1 172458-46600 STAND, LEVER 1 1 1
5 2 172141-41370 BUSH 2015 2 2 2
7 2 24550-025150 BUSH, 25X15 2 2 2
8 1 172162-46690 SPRING 1 1 1
9 1 172458-46730 BOLT N6X30 3 3 3
10 1 172455-46890 SPRING, GAS 1 1 1
11 1 172455-46901 PLATE L, BOOTS (73) 1 1 1
12 1  172455-46950 BRACKET, SWITCH 1 1 1
13 1 172165-47550 BUSH 1 1 1
14 1 172458-47621 LEVER L,LOCK(GRAY:72 1 1 1
15 1 172458-47640 ROD,SPRING (GRAY:73) 1 1 1
16 1 172165-47980 SHIM 2 2 2
17 1 172165-47990  WASHER 25.5X42 1 1 1
18 1 22137-080000  WASHER, 8 2 2 2
19 1 22137-080000  WASHER, 8 2 2 2
REFER TO Fig. 88, 89 20 1 22242-000250 RING, 25 1 1 1
1 1 1 1

1 1 1 1

1 1 1 1

1 2 2 2

1 2 2 2

1 2 2 2

1 2 2 2

1 2 2 2

N
[ee]

14
N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.37

Fig.37. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lewv. Parts No. Description ' |
10 13 A B (€ O (E) (F)

9 13 1 1 172141-41340 BOOTS 2 2 2
10 2 1 172472-45100 LEVER L, TRACK(GRAY72 1 1 1

3 2 172141-41370 BUSH 2015 2 2 2

1 5 1 172472-45140 LEVER R,TRACK(GRAY72 1 1 1
6 2 172141-41370 BUSH 2015 2 2 2

8 1 172187-45870 GRIP, DRIVE 1 1 1

9 1 172187-45880 GRIP, DRIVE 1 1 1

10 1 22117-040000 WASHER, 4 2 2 2

11 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2

12 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2

13 1 26587-040122 SCREW, M4X12 2 2 2

14 1 26716-100002 NUT, M10 4 4 4

15 1 172472-45661 BRACKET ASSY,TRUCK 1 1 1

16 1 172124-46200 O-RING 3 3 3

17 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1

18 1 24761-050000 NIPPLE, GREASE C 1 1 1

19 1 26013-100252 BOLT, M10X 25 2 2 2

20 1  172458-45401 STAND ASSY, LINK 1 1 1

20-1 1  172458-45402-1 STAND ASSY, LINK 1 1 1 N
(A=MZZ2222) (B=MZ2222) (C=Mzzz222)

21 1  172458-45510 BRACKET,BOOT(BLACK12 1 1 1

22 1 172187-45760 COVER PAD 1 1 1

23 1 22137-080000 WASHER, 8 2 2 2

24 1 26013-080162 BOLT, M8X 16 2 2 2

25 1 26013-100202 BOLT, M10X 20 6 6 6

26 1  172458-45250 ROD 91 ASSY 2 2 2

27 1 172122-46590 ELBOW 2 2 2

28 1 22117-080000 WASHER, 8 2 2 2

29 1 22417-160160 PIN, COTTER 1.6X16 2 2 2

30 1 26051-080002 NUT, M8 4 4 4

31 1 933110-54100 PIN 4.75X14 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.38

Fig.38. CONTROL EQUIPMENT(OPERATION LEVER) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
11 1 1 172151-45010 BOOT P,LEVER 2 2 2
2 1 172458-45011 LEVER R (GRAY:72) 1 1
17 3 1  172458-45030 LEVER L (GRAY:72) 1 1 1
4 1 172164-45041 HINGE 1 1
5 1 172164-45050 PIN 8X 22 1 1
6 1 172164-45061 PIN 1 1
7 1 172164-45070 SPRING 1 1
8 1 172165-45071 KNOB ASSY 1 1 1
9 1 172164-45080 SCREW, M6 1 1
10 1 172164-45090 CAP 1 1
11 1 172165-47871 KNOB ASSY 1 1 1
Fr B 12 1 172157-58830 KNOB, 6.5X18X35 1 1
CABIN SPEC. 13 1 22272-000060 RING, E- 6 1 1
Ex ) OHiE 14 1 26587-040062 SCREW, M4X 6 2 2 2
CANOPY SPEC. 15 1 26776-140002  NUT, LOCK M14 2 2 2
16 1 933168-55770 BAND 146 2 2 2
17 1  172458-45051 LEVER R(CAB(GRAY:72) 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802  Fig.39

Fig.39. CONTROL EQUIPMENT(BLADE LEVER) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)

1 1  172458-45700 LEVER,BLADE(GRAY:72) 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1
4 1  22351-030032 PIN, SPRING 3.0X32 1 1 1
5 1  22351-050032 PIN, SPRING 5.0X32 1 1 1
6 1  24311-000210 O-RING, 1AP21.0 2 2 2
7 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2
8 1 26716-080002 NUT, M8 2 2 2
9 1  172458-45800 CABLE, BLADE 1 1 1
10 2 172458-45810 JOINT, BALL 1 1 1
11 2 26757-050002 NUT, LOCK M5 1 1 1
12 1  22417-160160 PIN, COTTER 1.6X16 1 1 1
13 1 26051-080002 NUT, M8 1 1 1
14 1 933110-54100 PIN 4.75X14 1 1 1

2
R "%’r

AP A
& “%«v"ty@’s
SORAY
Q @

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802  Fig.40

Fig.40. CONTROL EQUIPMENT(SWING PEDAL) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172458-45180 LINK,SWING (GRAY:72) 1 1 1
2 2 172141-41370 BUSH 2015 2 2 2
4 1  172458-45200 LINK,PEDAL (GRAY:72) 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2
7 1  172458-45230 SHAFT, PEDAL 1 1 1
8 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
9 1 172124-46200 O-RING 2 2 2
10 1 22217-100000 WASHER, SPRING 10 1 1 1
11 1  24311-000210 O-RING, 1AP21.0 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
13 1 24761-040000 NIPPLE, GREASE B 1 1 1
14 1 26013-080162 BOLT, M8X 16 2 2 2
15 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2
16 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
17 1 26716-080002 NUT, M8 2 2 2
18 1  172458-45521 PEDAL,SWING(GRAY:72) 1 1 1
19 1  172458-45540 COVER, PEDAL 1 1 1
20 1 172187-45651 SHAFT 1 1 1
21 1 172187-45760 COVER PAD 1 1 1
22 1 172157-45990 BOOTS, PEDAL 1 1 1
23 1 172165-46340 BOLT 2 2 2
24 1 22137-100000 WASHER, 10 1 1 1
25 1  22417-250200 PIN, COTTER 2.5X20 1 1 1
26 1  194200-37780 NUT, M8 1 1 1
27 1 172734-41300 JOINT, BALL 1 1 1
28 1 172146-45610 ROD(R), LINK 1 1 1
29 1 172823-45940 ROD 130 COMP. 1 1 1
30 1 172122-46590 ELBOW 2 2 2
31 1 22117-080000 WASHER, 8 3 3 3
32 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
33 1 26051-080002 NUT, M8 5 5 5
34 1 933110-54100 PIN 4.75X14 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802  Fig.41
Fig.41. CONTROL EQUIPMENT(LOW-HIGH PEDAL) viosrarom o

(C)=VIO27-3P(EX) (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

1 1 172162-12480 SPRING, RETURN 1 1 1
2 1 1A1040-43900  WASHER, SPRING 1 1 1
3 1 172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 1
4 1 172458-45920 BRACKET,PEDAL(GRAY72 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2
7 1  172458-45950 PAD,PEDAL 1 1 1
8 1 24311-000210 O-RING, 1AP21.0 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT

Fig.42. CONTROL EQUIPMENT(P.T.O. PEDAL)

0CK10-M39802 Fig.42

ML

Ty B4k
CABIN SPEC.

Fy / Bt
CANOPY SPEC.

REFER TO Fig. 37

172457-08701
PTO¥vy M.
IEENO. 129% 8RBT =L\,

P.T.0. KIT
is shown in Fig.129.

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172458-03240 LABEL,LOCK 1 1 1
2 1 172068-28490 SPRING 2 2 2
3 1 172068-28490 SPRING 2 2 2
4 1 1A1040-45890  WASHER, 10X36X4.5 1 1 1
5 1 172458-46121 LINK ASSY, PTO 1 1 1
6 2 172141-41370 BUSH 2015 2 2 2
8 1 172124-46200 O-RING 2 2 2
9 1 172458-46230 PEDALA (GRAY:72) 1 1 1
10 2 172141-41360 BUSH 1415 2 2 2
11 2 172110-45050 BUSH 12X12 2 2 2
13 1 172458-46280 PEDAL B (72) 1 1 1
14 1 172458-46290 PLATE 1 1 1
15 1 172458-46350 PLATE,LOCK (GRAY:72) 1 1 1
16 1 172458-46371 BASE,PEDAL(BLACK:12) 1 1 1
18 2 172458-46380 RUBBER 1 1 1
19 1 172187-46400 BRACKET (GRAY:73) 1 1 1
20 1 172187-46430 SHAFT 1 1 1
21 1 172122-46590 ELBOW 2 2 2
22 1 172116-46630 KNOB, LEVER 1 1 1
23 1  22137-080000 WASHER, 8 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1
25 1 22217-100000 WASHER, SPRING 10 1 1 1
26 1  24311-000210 O-RING, 1AP21.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1
29 1 26013-080162 BOLT, M8X 16 3 3 3
30 1 26013-080252 BOLT, M8X 25 2 2 2
31 1 26051-080002 NUT, M8 2 2 2
32 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1
33 1 26116-080304 BOLT, M8X 30 PLATED 1 1 1
34 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
35 1 26658-080002 NUT, CAP M8 1 1 1
36 1 26716-080002 NUT, M8 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2
38 1 26756-080002 NUT, LOCK M8 1 1 1
39 1 26756-080002 NUT, LOCK M8 1 1 1
40 1 172490-03210 LABEL, P.T.O. 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.43

Fig.43. CONTROL EQUIPMENT(P.T.O. LINK) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 194200-37780 NUT, M8 1 1 1
2 1 172734-41300 JOINT, BALL 1 1 1
3 1  172142-43591 ROD, 465 1 1 1
4 1 172823-45000 ROD 54, SPOOL 1 1 1
5 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1
6 1 172458-46100 LINK ASSY, PTO 1 1 1
7 2 172141-41370 BUSH 2015 2 2 2
9 1 172458-46150 BRACKET,P.T.O. (72) 1 1 1
10 1 172124-46200 O-RING 2 2 2
11 1 172122-46590 ELBOW 2 2 2
12 1 22117-080000 WASHER, 8 3 3 3
13 1 22217-100000 WASHER, SPRING 10 1 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
15 1 24761-050000 NIPPLE, GREASE C 1 1 1
16 1 26013-100202 BOLT, M10X 20 2 2 2
17 1 26051-080002 NUT, M8 5 5 5
18 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
19 1 933110-54100 PIN 4.75X14 1 1 1

172457-08701

PTO¥xv RIE.
IHENO. 129%BHB T &Y,
P.T.0. KIT

is shown in Fig. 129.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT

Fig.44. CONTROL VALVE PLATE

REFER TO Fig. 82~87

REFER TO Fig. 82

172A04-08510
49T ATNFINTEy M,
HENO. 1272 8RBT &L,

4-WAY MULTI VALVE KIT
is shown in Fig.127.

REFER TO Fig. 9

47 Atk
4-WAY SPEC.

0CK10-M39802 Fig.44

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172487-45600 PLATE,VALVE(GRAY:72) 1 1 1
2 1 26013-100402 BOLT, M10X 40 5 5 5
3 1 172487-74200 BRACKET,MULTI 1 1
4 1 26013-100202 BOLT, M10X 20 3 3
5 1 26013-100352 BOLT, M10X 35 1 1

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 FRAME

Fig.45. TURNING FRAME & CANOPY MOUNT

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.45

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172458-53282  WEIGHT ASSY 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
2 2 172458-53292  SPONGE 1 1 1
4 1 172457-53292  WEIGHT, COUNTER 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
6 2 172457-53331 SEAL, WEIGHT 1 1 1
7 2 172487-53330 SEALB 1 1 1
8 2 172458-53370  SEAL, COUNTER 2 2 2
9 1 172457-53310  WEIGHT 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
10 1 172187-53320 WASHER 24.5X65X8 2 2 2
10-1 1 172187-53321  WASHER 24.5X65X8 2 2 2
(A=M/#35253) (B=M/#35253) (C=M/#35253)
11 1 172455-53330  BOLT 24X140 1 1 1
11-1 1 172455-53331 BOLT 24X140 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
12 1 172458-53330 BRACKET ASSY 2 2 2
13 1 172458-53360  BOLT 1 1 1
14 1 172165-53500 WASHER 8 8 8
15 1 172456-53700 GROMMET 4 4 4
16 1 22217-160000  WASHER, SPRING 16 8 8 8
17 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4
18 1 26116-160652 BOLT, M16X 65 PLATED 1 1 1
19 1  26116-160752 BOLT, M16X 75 PLATED 3 3 3
20 1 172A24-54090 FRAME,TURNING (97) 1 1 1
22 2 172168-54750  BUSH 60X70 2 2 2
23 2 172168-54760  SEAL, DUST 2 2 2
24 1 172458-54750  SEAL 2 2 2
25 1 24761-040000 NIPPLE, GREASE B 1 1 1
26 1 172165-53500 WASHER 4 4 4
27 1 172458-67203 MOUNT,CANOPY(GRAY:72 1 1 1
28 2 172480-54130 SEAL, FRAME 1 1 1
29 2 172458-66220  SPONGE 1 1 1
30 2 172458-66240  SPONGE 1 1 1
32 1 22217-160000 WASHER, SPRING 16 4 4 4
33 1 26116-160652 BOLT, M16X 65 PLATED 4 4 4
34 1 172457-53200  WEIGHT SET, COUNTER 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
35 2 172457-53300  WEIGHT, COUNTER 1 1 1
36 2 172457-53310  WEIGHT 1 1 1
37 2 172458-53310  WEIGHT 1 1 1
38 1 172487-53330 SEALB 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
39 1 172458-53370  SEAL, COUNTER 2 2 2
(A=M/#35253) (B=M/#35253) (C=M/#35253)
40 1  172458-53292 SPONGE 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
41 1 172457-53331 SEAL, WEIGHT 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 FRAME 0CK10-M39802 Fig.46

Fig.46. TRACK FRAME & TURNING BEARING Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172457-50102 FRAME ASSY,LOWER(88) 1 1 1
1-1 1 172A44-50100 FRAME ASSY,LOWER(88) 1 1 1 R
(A=M/#35253) (B=M/#35253) (C=M/#35253)
2 1  172458-50480 COVER, FRAME 2 2 2
3 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4
4 1  172730-05250 WASHER 12 12 12 12
5 1  172458-50800 PLATE,GUARD L (88) 2 2 2
6 1 172458-50810 PLATE,GUARD R (88) 2 2 2
7 1 26013-120252 BOLT, M12X 25 12 12 12
8 1 172458-57600 BEARING, TURNING (88) 1 1 1
9 2 172142-57610 SEAL SET 1 1 1
10 3 172122-57630 SEAL, SWING 1 1 1
11 3 172122-57640 SEAL, SWING 1 1 1
12 1 172122-57610 BOLT 32 32 32
12-1 1 172A46-57610 BOLT 14X65 32 32 32 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
13 1 172122-57620 PARALLEL PIN 13X36 3 3 3
13-1 1 172122-57620 PARALLEL PIN 13X36 4 4 4 K

(A=M/#35253) (B=M/#35253) (C=M/#35253)

%o 0—S45k
IRON CRAWLER SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 COVER

Fig.47. COVER(FRAME)

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.47
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172141-50762-1 COVER 1 1 1
1-1 1 172141-50763-3 COVER 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172457-61082 COVER, FRAME 1 1 1
3 2 172457-61092 SPONGE 1 1 1
5 1 172457-61100 COVER, TRAVEL 2 2 2
6 1 172458-61110 COVER, VALVE 1 1 1
7 1 172457-61140-4 COVER, PUMP 1 1 1
8 1  172458-61150 COVER, FUEL 1 1 1
9 1 172458-61261  WASHER 5 5 5
10 1 172458-61271  COVER, FRAME 1 1 1
11 1 172A23-61410  PLATE ASSY(BLACK:12) 1 1 1
12 1 172168-61560-4 PLATE 1 1 1
13 1 172455-61600 PLUG 28X3.2 5 5 5
14 1 172A25-61670 COVER, ENGINE OIL 1 1 1
15 1 172458-61691 COVERASSY 1 1 1
16 2 172458-61650 SEAL 1 1 1
17 2 172458-61671  SPONGE 1 1 1
18 2 172458-61681 SPONGE 1 1 1
20 2 172445-68850 RUBBER, SEAL 1 1 1
21 1 172458-61871 COVER, HOSE 1 1 1
22 1 22137-100000 WASHER, 10 5 5 5
23 1 22137-100000 WASHER, 10 1 1 1
24 1 22137-100000  WASHER, 10 4 4 4
25 1 22137-120000 WASHER, 12 4 4 4
26 1 26013-100162 BOLT, M10X 16 1 1 1
27 1 26013-100202 BOLT, M10X 20 6 6 6
28 1 26013-100202 BOLT, M10X 20 5 5 5
29 1 26013-100202 BOLT, M10X 20 4 4 4
30 1 26013-100202 BOLT, M10X 20 1 1 1
31 1 26013-100352 BOLT, M10X 35 5 5 5
32 1 26013-120252 BOLT, M12X 25 4 4 4
33 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
34 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
35 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
36 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
37 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
38 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2
39 1  26116-100302 BOLT, M10X 30 PLATED 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER

Fig.48. COVER(AROUND CONTROL)

I L—otik
CRANE SPEC.

0CK10-M39802 Fig.48

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172458-61200 COVER, ELECTRIC 1 1 1
2 1 172458-61300 GROMMET 1 1 1
3 1 172460-61322  COVER, MULTI 1 1 1
3-1 1 172460-61323 COVER, MULTI 1 1 1 N
(A=M/#30997) (B=M/#30997) (C=M/#30997)
5 2 172146-61370 RUBBER, SEAL 1 1 1
6 2 172458-61521  SPONGE 1 1 1
6-1 2 172458-61522  SPONGE 1 1 1 N
(A=M/#30997) (B=M/#30997) (C=M/#30997)
7 2 172458-61540  SEAL, MULTI COVER 1 1 1
8 2 172458-61580  SEAL 1 1 1
9 2 172458-61590  SEAL 1 1 1
10 2 172168-65800 RUBBER, SEAL 1 1 1
11 1 172142-62300  WING BOLT M10X15 1 1 1
12 1 22137-100000  WASHER, 10 2 2 2
13 1 22217-060000 WASHER, SPRING 6 3 3 3
14 1  22417-320200 PIN, COTTER 3.2X20 1 1 1
15 1 26013-100202 BOLT, M10X 20 2 2 2
16 1 26116-060122 BOLT, M6X 12 PLATED 3 3 3
17 1 172460-64780 COVER ASSY, ELECTRIC 1 1 1
18 1  172458-45500 PLATE (BLACK:12) 1 1
19 1 26013-080162 BOLT, M8X 16 3 3
20 1 172187-16560 GROMMET 1 1 1
21 1 172460-45500  PLATE,CRANE (12) 1 1 1
22 1 26013-080162 BOLT, M8X 16 3 3 1

Remarks
(1)CRANE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.49
H (A)=VIO27-3C(JP) D)=
Fig.49. COVER(CABIN) (B)=VI027-3P(1P) )=

(C)=VI027-3P(EX) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 172458-64610 CLIP, TREE 3
2 1 172444-17660 CLIP, TREE 1
3 1 172164-45980 GRIP, BONNET 1
4 1 172458-61791 COVER ASSY, DUCT 1
5 2 172146-61370 RUBBER, SEAL 1
7 2 172458-61820 TRIM 1
8 2 172444-68810 RUBBER, SEAL 1
9 1 172457-61900 BONNET L,CAB(GREEN96 1
10 2 172458-61500 RUBBER, SEAL 1
11 2 172458-61510 RUBBER, SEAL 1
13 2 172458-63900 STOPPER 1
14 2 172458-63910 SEAL, SPONGE 1
15 2 172989-68630 RUBBER, SEAL 1
16 1 172460-61960 SEAL 1
17 1 172458-62430  WASHER M8 2
18 1 172519-63240 BOLT 2
19 1 172458-63300 PLATE 1
20 1 172458-63350 SPONGE 1
21 1 172458-63520 PLATE (GRAY:73) 1
22 1 172458-63540 COVER ASSY, HOSE 1
23 2 172823-61520 TRIM 1
24 2 172162-61870  TRIM 1
26 1 172458-63570 COVER, SEAT MOUNT 1
27 1 1A6260-64200 CLIP 9
28 1 1A6260-64200 CLIP 3
29 1 172458-64600 CLIP, TREE 3
30 1 172458-68990 COVER, PILLAR 1
31 1 172458-69000 COVER, PILLAR 1
32 1 22137-080000  WASHER, 8 1
33 1 22151-100000  WASHER 10 4
34 1 26013-080162 BOLT, M8X 16 2
35 1 26013-080162 BOLT, M8X 16 2
36 1 26013-080252 BOLT, M8X 25 1
37 1 26013-100252 BOLT, M10X 25 4
38 1 26557-080202 SCREW, M8X20 2
39 1 933160-09220 GROMMET 1
40 1 26013-080162 BOLT, M8X 16 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.50
H (A)=VIO27-3C(JP) D)=
Fig.50. COVER(CANOPY) (y=Viozr. P o-

(C)=VI027-3P(EX) (F)=

Lewv. Parts No. Description Qty |

wW B € O E @

z
°

1 1 172458-64610 CLIP, TREE 3 3
2 1 172457-61400 BONNET,CAN(GREEN:96) 1 1
4 2 172458-61490 RUBBER, SEAL 510 1 1
5 2 172458-61500 RUBBER, SEAL 1 1
6 2 172458-61510 RUBBER, SEAL 1 1
7 1 172458-61600 COVER ASSY 1 1
8 1 172458-61750 HANDRAIL 1 1
9 1 1A6260-64200 CLIP 3 3
10 1 22137-100000  WASHER, 10 2 2
11 1 22137-120000  WASHER, 12 1 1
12 1 22157-100000  WASHER, 10 1 1
13 1 26013-100252 BOLT, M10X 25 3 3
14 1 26013-100252 BOLT, M10X 25 2 2
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26013-120302 BOLT, M12X 30 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.51

; A)=VI027-3C(IP D)=
Fig.51. COVER(BOOM) (s scan o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172456-61963 COVER, BOOM 1 1 1
2 1 26013-080162 BOLT, M8X 16 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.52

Fig.52. COVER(CRANE) (o scon o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172A25-61801 COVER, HARNESS 1 1
1-1 1 172A25-61802 COVER, HARNESS 1 1 S
(B=M/#31248)
2 1 172A25-61831 COVER, HARNESS 1 1
3 1 172A25-61840 STAY ASSY 1 1
3-1 1 172A25-61841 STAY ASSY 1 1 R
(B=M/#35253)
4 1  22137-100000 WASHER, 10 2 2
5 1 26013-100202 BOLT, M10X 20 2 2
6 1 26013-100202 BOLT, M10X 20 2 2
7 1 26013-100552 BOLT, M10X 55 1 1
8 1 172187-61800 CASE ASSY, SENSOR 2 2
8-1 1 172A78-61800-2 CASE ASSY 2 2 F
(A=MH#XXXXX) (B=M/#XXXXX)
9 1 172187-61840 COVER, SENSOR CASE 2 2
9-1 1 172A78-61840-2 COVER, SENSOR 2 2 F
(A=MIHXXXXX) (B=MI#XXXXX)
10 1 22137-080000 WASHER, 8 8 8
11 1 26013-060162 BOLT, M6X 16 6 6
11-1 1 26014-100252 BOLT, M10X 25 4 4 S
(A=MHXXXXX) (B=M/#XXXXX)
12 1 26013-080162 BOLT, M8X 16 4 4
13 1  26013-080202 BOLT, M8X 20 4 4
14 1 172A25-61820 BOSS 1 1 w
(B=M/#31248)
REFER T0 Fig. 22ﬁ >
11
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.8-1,9-1,11-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.53
Fig.53. STEP & FLOOR MAT(CABIN) Vioarann) o

(C)=VIO27-3P(EX) (F)=

z
°

Lev. Parts No. Description Qty |

A ® € O E ©

=
(2]

172458-62410 MAT,FLOOR B(CABIN

1 1  172458-62122  STEP 1

rf_‘ TT g ﬁsﬁc. 2 1 172458-62180  PLATE,SUB (GREEN:97) 1

3 1 172457-62271  STEP ASSY 1

5 2 172457-62281  SPONGE 1

6 1 172458-62400  MAT,FLOOR A(CABIN 1

7 1 172458-62420  FLOOR MAT C (CABIN 1

8 1 172458-62430  WASHER M8 2

6 B 9 1 172137-69850 SCREW 2
rEY 10 1 22137-100000 WASHER, 10 8

9 5 CABIN SPEC. 1 1 22157-100000 WASHER, 10 1
12 1 26013-100202  BOLT, M10X 20 8

13 1 26013-100252  BOLT, M10X 25 2

14 1 26013-100252  BOLT, M10X 25 1

15 1 26013-100402  BOLT, M10X 40 1

1 1

1 1

i
-

172458-62520 MAT,FLOOR B-P.T.O.(C

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.54

Fig.54. STEP & FLOOR MAT(CANOPY) (vioar.ace) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
P TO##H 1 1 172458-62110  STEP 1 1
P.T.0. SPEC. 2 1 172458-62122  STEP 1 1
3 1  172458-62180  PLATE,SUB (GREEN:97) 11
4 1  172458-62200  MAT,FLOOR A 1 1
5 1 172457-62271  STEPASSY 11
7 2 172457-62281 SPONGE 11
8 1 172458-62500 HOOK,FLOOR MAT (12) 1 1
9 1 22137-100000 WASHER, 10 8 8
10 1 22137-120000 WASHER, 12 2 2
EX VA L= 11 1 22137-120000 WASHER, 12 2 2
2—g CANOPY SPEG. 12 1 22157-100000 WASHER, 10 11
13 1 22217-120000 WASHER, SPRING 12 2 2
14 1  26013-100202  BOLT, M10X 20 8 8
15 1 26013-100252  BOLT, M10X 25 2 2
16 1 26013-100252  BOLT, M10X 25 11
17 1 26013-100402  BOLT, M10X 40 1 1
18 1 26013-120302  BOLT, M12X 30 2 2
19 1 26116-120202  BOLT, M12X 20 PLATED 2 2
20 1 172458-62210 MAT,FLOOR B 1
21 1 172458-62430 WASHER M8 1
22 1 172137-69850  SCREW 1
23 1 172458-62510  MAT,FLOOR B-P.T.O. 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT
Fig.55. INSTRUMENT PANEL

4-WAY SPEG.

0CK10-M39802 Fig.55

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172458-46720  BOLT 3 3 3
2 1 172458-46720 BOLT 2 2 2
3 1 172458-46720  BOLT 1 1 1
4 1 172458-63100 PANEL, INSTRUMENT 1 1
5 1 172458-63120 PANEL, INSTRUMENT 1 1 1
6 1 172458-63130 PANEL, INSTRUMENT 1 1 1
7 1 172458-63140  PANEL, INSTRUMENT 1 1 1
8 1 172519-63240 BOLT 2 2 2
9 1 172519-63240  BOLT 1 1 1
10 1 172519-63240 BOLT 2 2 2
10-1 1 172519-63240 BOLT 1 1 1 K
(A=*2015.06.) (B=*2015.06.) (C=*2015.06.)
11 1 172490-61920  INSTRUMENT PANEL ASY 1 1 1
12 2 172490-61950 COVER, PANEL 1 1 1
13 2 172458-63110 INSTRUMENT PANEL L,2 1 1 1
14 1 172487-63500 BOLT,LOW HEAD 8X20 1 1 1 W

(A=*2015.06.)

(B=*2015.06.) (C=*2015.06.)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.56. SEAT & SEAT MOUNT(CABIN)

22

187
PREVI0US

10

R UNo. 10(%
R LNo. (100 o172 EHFET .
10 INC. (10) ~17.

B LNo. 1-11%
B LNo. INMSIFEEHET,
1-1 INC. 1A~1F.

SLb—2F v b
CRANE KIT

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.56
(D)=
(E)=
(F)=

Remarks
(1)OPTIONAL: CRANE KIT.
(2)Spare parts is shown in Fig.131 No.1.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172455-64200  SHEET 1
1-1 1 172457-08600  SEATKIT 1 N
(A=*2007.01)
1-2 1 172457-08600  SEATKIT 1 z
(A=*2017.11.)
1A 2  172A46-64200 SEAT, OPERATOR 1 W
(A=*2007.01)
1B 2 172A46-64490 STOPPER 1 W
(A=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 W
(A=*2007.01)
1D 2 26013-080202 BOLT, SPRING M8X 20 4 W
(A=*2007.01)
1E 2 26013-100202 BOLT, SPRING M10X 20 2 W
(A=*2007.01)
1F 2 26051-080002 NUT, M8 4 W
(A=*2007.01)
2 2 172455-64600 TRACKASSY, SEAT 1 z
(A=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 z
(A=*2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 W
(A=M/#30501)
3A-1 2 172455-64590  BOARD, FR SEAT BACK 1 z
(A=*2007.01)
3B 2 172455-64710  SCREW 14 W
(A=M/#30501)
3B-1 2 172455-64710 SCREW 14 z
(A=*2007.01)
4 1 172652-64220  SPRING 4
5 1 172433-64511 BOLT 2
6 1 172A23-64770 BELT ASSY, SEAT 1
7 1 172187-64831 NUT 4
8 1 22137-120000 WASHER, 12 4
9 1 172187-61421 HANDLE, LOCK 1
10 1  172A25-64200 MOUNT ASSY,SEAT 1
11 2 172458-64161  SPONGE 1
12 2 172458-64170  SPONGE 1
14 2 172A25-64390  SPONGE 1
15 2 172A25-64400 SPONGE 1
16 2 172A25-64410 SPONGE 1
17 2 172164-66640 RUBBER, SEAL 1
18 1 172A25-64440  GRILLE ASSY 1
20 2 172A25-64480 SPONGE 1
21 1 172958-64500 PLUG 1
22 1 172A27-64520 PLATE, SEAT 1
23 2 172A27-64510 SPONGE 1
25 1  172458-64590 PLUG 1
26 1 172458-64600  CLIP, TREE 3
27 1 172187-64800 CAP 1
28 1 172187-64900 PLUG 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT
Fig.56. SEAT & SEAT MOUNT(CABIN)

—3B
—3A

22

187
PREVI0US

R UNo. 10(%
R LNo. (100 o172 EHFET .
10 INC. (10) ~17.

B LNo. 1-11%
B LNo. INMSIFEEHET,
1-1 INC. 1A~1F.

9 u—y;%

CRANE KIT

0CK10-M39802 Fig.56

Remarks
(1)OPTIONAL: CRANE KIT.
(2)Spare parts is shown in Fig.131 No.1.

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
29 1 172458-67810 SHEET, INSULATOR 1
30 1 172458-67820 SHEET, INSULATOR 1
31 1 22137-100000 WASHER, 10 3
32 1 22137-100000 WASHER, 10 1
33 1 22217-080000 WASHER, SPRING 8 4 z
(A=*2007.01)
34 1 26013-100202 BOLT, SPRING M10X 20 4
35 1 26013-100202 BOLT, SPRING M10X 20 5
36 1 26013-100252 BOLT, SPRING M10X 25 3
37 1 26716-080002 NUT, M8 4 z
(A=*2007.01)
38 1  172A25-64600 PLATE ASSY,SEAT K 1
39 2 172A27-64510 SPONGE 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.57. SEAT & SEAT MOUNT(CANOPY)

3B

1B
PREVIOUS

R UNo. 111%
RtiLNo. (INAS18FEHET,
11 INC. (11) ~18.

11
4

B UNo. 1-1{%
Bl LNo. I IFEEHET .
1-1 INC. 1A~1F.

1-1
1A »

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.57
(D)=
(E)=
(F)=

Remarks
(1)Spare parts is shown in Fig.131 No.1.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172455-64200  SHEET 1 1
1-1 1 172457-08600  SEATKIT 1 1 N
(B=*2007.01) (C=*2007.01)
1-2 1 172457-08600  SEATKIT 11 z
(B=*2017.11.) (C=*2017.11.)
1A 2  172A46-64200 SEAT, OPERATOR 1 1 W
(B=*2007.01) (C=*2007.01)
1B 2 172A46-64490 STOPPER 1 1 W
(B=*2007.01) (C=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 1 W
(B=*2007.01) (C=*2007.01)
1D 2 26013-080202 BOLT, SPRING M8X 20 4 4 W
(B=*2007.01) (C=*2007.01)
1E 2 26013-100202 BOLT, SPRING M10X 20 2 2 W
(B=*2007.01) (C=*2007.01)
1F 2 26051-080002 NUT, M8 4 4 W
(B=*2007.01) (C=*2007.01)
2 2 172455-64600 TRACKASSY, SEAT 1 1 z
(B=*2007.01) (C=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 1 z
(B=*2007.01) (C=*2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 1 W
(B=M/#30501) (C=M/#30501)
3A-1 2 172455-64590  BOARD, FR SEAT BACK 1 1 z
(B=*2007.01) (C=*2007.01)
3B 2 172455-64710  SCREW 14 14 W
(B=M/#30501) (C=M/#30501)
3B-1 2 172455-64710 SCREW 14 14 z
(B=*2007.01) (C=*2007.01)
4 1 172652-64220  SPRING 4 4
5 1 172433-64511 BOLT 2 2
6 1 172A23-64770 BELT ASSY, SEAT 1 1
7 1 172187-64831 NUT 4 4
8 1 22137-120000 WASHER, 12 4 4
9 1 172122-55061 BRACKET, PUMP 2 2
10 1 172187-61421 HANDLE, LOCK 1 1
11 1 172A25-64200 MOUNT ASSY,SEAT 1 1
12 2 172458-64161  SPONGE 1 1
13 2 172458-64170  SPONGE 1 1
15 2 172A25-64390 SPONGE 1 1
16 2 172A25-64400 SPONGE 1 1
17 2 172A25-64410 SPONGE 1 1
18 2 172164-66640 RUBBER, SEAL 1 1
19 1 172A25-64440  GRILLE ASSY 1 1
21 2 172A25-64480  SPONGE 1 1
22 1 172958-64500 PLUG 1 1
23 1 172458-64510 COVER, SEAT MOUNT 1 1
24 1 172A27-64520 PLATE, SEAT 1 1
25 2 172A27-64510 SPONGE 1 1
27 1 172458-64590 PLUG 1 1
28 1 172458-64600 CLIP, TREE 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT
Fig.57. SEAT & SEAT MOUNT(CANOPY)

3B B UNo. 1-1{%
R LNo. INMSIFEEHET,

1-1 INC. 1A~1F.

-
|

1B
PREVIOUS

R UNo. 111%
RtiLNo. (INAS18FEHET,
11 INC. (11) ~18.

11
4

0CK10-M39802 Fig.57

Remarks
(1)Spare parts is shown in Fig.131 No.1.

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
29 1 172458-64700 PIPE ASSY 1 1
30 2 172445-62010 TRIM 2 2
32 1 172187-64800 CAP 1 1
33 1 172187-64900 PLUG 1 1
34 1  22137-100000 WASHER, 10 3 3
35 1 22137-100000 WASHER, 10 1 1
36 1 22137-120000 WASHER, 12 4 4
37 1 22137-120000 WASHER, 12 2 2
38 1 22217-080000 WASHER, SPRING 8 4 4 z
(B=*2007.01) (C=*2007.01)
39 1 22217-080000 WASHER, SPRING 8 2 2
40 1 26013-060102 BOLT, SPRING M6X 10 4 4
41 1 26013-100202 BOLT, SPRING M10X 20 4 4
42 1 26013-100202 BOLT, SPRING M10X 20 5 5
43 1 26013-100252 BOLT, SPRING M10X 25 3 3
44 1 26013-120252 BOLT, SPRING M12X 25 2 2
45 1 26013-120302 BOLT, SPRING M12X 30 4 4
46 1 26116-080162 BOLT, M8X 16 PLATED 2 2
47 1 26716-080002 NUT, M8 4 4 z
(B=*2007.01) (C=+2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.58. SEAT & SEAT MOUNT(CANOPY)(CRANE SPEC.)

3B

1B
PREVIOUS

R UNo. 111
BH LNo. ()M B18EEHET .
11 INC. (11) ~18.

1
4

Rt LNo. 1-11%
R LNo IS IFEEAHET
1-1 INC. 1A~1F.

0CK10-M39802 Fig.58

Remarks
(1)Spare parts is shown in Fig.131 No.1.

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(B=*2007.01)
1-2 1 172457-08600  SEAT KIT 1 z
(B=*2017.11.)
1A 2 172A46-64200 SEAT, OPERATOR 1 W
(B=*2007.01)
1B 2 172A46-64490 STOPPER 1 w
(B=*2007.01)
1C 2 172A46-64500 PLATE ASSY,SEAT 1 w
(B=*2007.01)
1D 2 26013-080202 BOLT, SPRING M8X 20 4 W
(B=*2007.01)
1E 2 26013-100202 BOLT, SPRING M10X 20 2 w
(B=*2007.01)
1F 2  26051-080002 NUT, M8 4 w
(B=*2007.01)
2 2  172455-64600 TRACK ASSY, SEAT 1 V4
(B=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 A
(B=+2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 w
(B=M/#30501)
3A-1 2  172455-64590 BOARD, FR SEAT BACK 1 Z
(B=*2007.01)
3B 2 172455-64710 SCREW 14 w
(B=M/#30501)
3B-1 2 172455-64710 SCREW 14 z
(B=*2007.01)
4 1  172652-64220 SPRING 4
5 1 172433-64511 BOLT 2
6 1 172A23-64770 BELT ASSY, SEAT 1
7 1 172187-64831 NUT 4
8 1 22137-120000 WASHER, 12 4
9 1 172122-55061 BRACKET, PUMP 2
10 1 172187-61421 HANDLE, LOCK 1
11 1 172A25-64200 MOUNT ASSY,SEAT 1
12 2 172458-64161 SPONGE 1
13 2  172458-64170 SPONGE 1
15 2 172A25-64390 SPONGE 1
16 2 172A25-64400 SPONGE 1
17 2  172A25-64410 SPONGE 1
18 2 172164-66640 RUBBER, SEAL 1
19 1 172A25-64440 GRILLE ASSY 1
21 2  172A25-64480 SPONGE 1
22 1  172958-64500 PLUG 1
23 1 172458-64510 COVER, SEAT MOUNT 1
24 1 172458-64590 PLUG 1
25 1 172A25-64600 PLATE ASSY,SEAT K 1
26 2  172A27-64510 SPONGE 1
28 1 172458-64600 CLIP, TREE 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.58. SEAT & SEAT MOUNT(CANOPY)(CRANE SPEC.)

3B

i

1B
PREVIOUS

R UNo. 111

BH LNo. ()M B18EEHET .

11 INC. (11) ~18.

1
4

Rt LNo. 1-11%
R LNo IS IFEEAHET
1-1 INC. 1A~1F.

0CK10-M39802 Fig.58

Remarks
(1)Spare parts is shown in Fig.131 No.1.

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

29 1 172458-64700 PIPE ASSY 1

30 2 172445-62010 TRIM 2

32 1 172187-64900 PLUG 1

33 1 22137-100000 WASHER, 10 3

34 1  22137-100000 WASHER, 10 1

35 1 22137-120000 WASHER, 12 4

36 1 22137-120000 WASHER, 12 2

37 1 22217-080000 WASHER, SPRING 8 4 z

(B=*2007.01)

38 1 22217-080000 WASHER, SPRING 8 2

39 1 26013-060102 BOLT, SPRING M6X 10 4

40 1 26013-100202 BOLT, SPRING M10X 20 4

41 1 26013-100202 BOLT, SPRING M10X 20 5

42 1 26013-100252 BOLT, SPRING M10X 25 3

43 1 26013-120252 BOLT, SPRING M12X 25 2

44 1 26013-120302 BOLT, SPRING M12X 30 4

45 1 26116-080162 BOLT, M8X 16 PLATED 2

46 1 26716-080002 NUT, M8 4 Z

(B=*2007.01)
47 1 172187-64800 CAP 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 BONNET
Fig.59. BONNET(1)

AR
REPAIR PARTS

1 Im
20mm
34

IiS—34 b+
EVER LIGHT

0CK10-M39802 Fig.59

Fif %*1 5
NEW

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194145-04810  WASHER 10 2 2 2
2 1 1A1380-62160 WASHER 1 1 1
3 1 172444-64730 ROD,STOPPER 1 1 1
4 1 172458-65021 BRACKET B, LOCK 1 1 1
5 1 172A25-65030 BRACKET AASSY,LOCK 1 1 1
6 1 172458-65050 SHAFT 1 1 1
7 1 172458-65060 COVER, LOCK 1 1 1
8 1 172487-65100 BONNETA (GREEN:96) 1 1 1
8-1 1  172487-65101 BONNET A (GREEN:96) 1 1 1 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
9 2 172458-65070  SEAL 1 1 1
10 2 172458-65080  RUBBER, SEAL 1 1 1
12 2 172487-65110 SEALA 1 1 1
12-1 2 172487-65111 SEALA 1 1 1 F
(A=M/#35253) (B=M/#35253) (C=M/#35253)
13 2 172487-65120 SEALB 1
13-1 2 172487-65121 SEAL B 1 1 1 F
(A=M/#35253) (B=M/#35253) (C=M/#35253)
14 2 172487-65130  INSURATOR 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
15 2 172487-65140 INSURATOR 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
16 1 172187-65210 LEVERASSY, LOCK 1 1 1
17 1  172458-65271 PLATE,ROCK 1 1 1
18 1 172734-65270  SPRING, CATCH 1 1 1
19 1 172124-65480 CATCHER 1 1 1
20 1 172164-66170  KEY ASSY, CYLINDER 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1
26 1 22137-100000 WASHER, 10 2 2 2
27 1 22137-100000  WASHER, 10 2 2 2
28 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
29 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2
32 1 26013-100252 BOLT, M10X 25 2 2 2
33 1 26347-100002 NUT, M10 1 1 1
34 1 172478-65750  SPONGE 1 1 1

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.15.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 BONNET 0CK10-M39802 Fig.60

Fig.60. BONNET(2) oy avm -
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
20 A B () DO () (A
I 1 1  172458-65490 BONNET B ASSY 1 1 1 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)
2 2 172455-65230-1 PLATE,KEY (GREEN:96) 1 1 1
2-1 1 17245565230  PLATE,KEY (GILT(ZC) 1 1 1 N
(A=MIHXXXXX) (B=MI#XXXXX) (C=MHXXXXX)
3 2 172458-65500 BONNET B 1 1 1
4 2 172458-65510  HINGE,BONNET B (97) 1 1 1
R LNo. 11 T ooy ooty G000y P i
RHLNo. 2~19%8HF T,
T ING 2~19. 5 2 172458-65531  PLATE,LOCK 1 1 1
6 2 172458-65540  PLATE ASSY,STOPPER 1 1 1
1 7 2 172458-65560  PLATE,GUIDE 1 1 1
4 8 2 172458-65640  STAY ASSY, WIRE 1 1 1
9 2 172164-66170  KEY ASSY, CYLINDER 1 1 1
EFER TO Fig. 24 14 2 26013-100202  BOLT, M10X 20 2 2 2
9 14-1 2 26014-100202  BOLT, M10X 20 2 2 2 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
15 2 26013-100202  BOLT, M10X 20 2 2 2
16 2 26013-100202  BOLT, M10X 20 2 2 2
: 17 2 26013-100202  BOLT, M10X 20 2 2 2
17-1 2 26014-100202  BOLT, M10X 20 2 2 2 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
18 2 26106-100162  BOLT, M10X 16 PLATED 2 2 2
REFER TO Fig. 45 19 2 26347-100002  NUT, M10 11 1
20 1 172A25-65300 BONNET R (GREEN:96) 1 1 1
21 2 172444-17620  SEAL 1 1 1
22 2 17244454920  SEAL, WEIGHT 1 1 1
24 2 172458-65390 RUBBER, SEAL 1 1 1
25 1 172457-65440 BRACKET (GRAY:73) 1 1 1
26 1 172456-65461  BRACKET C 1 1 1
27 1 172458-65570  PLATE,HOOK 1 1 1
28 1 172455-65590  PLUG 28X2.3 1 1 1
29 1 172458-65600  CABLE 1 1 1
30 1 172458-65610 HOOK ASSY 1 1 1
31 1 172156-65690  SPRING, STOPPER 1 1 1
32 1 172164-66490  BRACKET, RESERVOIR 1 1 1
33 1 22137-080000 WASHER, 8 2 2 2
34 1 22137-080000 WASHER, 8 1 1 1
35 1 22157-100000  WASHER, 10 4 4 4
36 1 22157-100000 WASHER, 10 4 4 4
37 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
38 1 26013-100202  BOLT, M10X 20 4 4 4
39 1 26013-100202  BOLT, M10X 20 4 4 4
40 1 26347-080002  NUT, M8 1 1 1
41 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN 0CK10-M39802 Fig.61

; (A)=VIO27-3C(IP) (D)=
Flg .61. CABIN (BODY) (B)=VIO27-3P(JP) ()=
(C)=VIO27-3P(EX) F=
No. Lev. Parts No. Description Qty |
FrEVASSY A (B (©) () () (F)
?93}12852?;04 172165-13220 WASHER 13
172312-17250 ASHTRAY 1

HENo. 61D R H LNo. 61,

T ENo. 61D R H LNo. 7~34& 172458-63360  SHEET

I ENo. 620 R LNo. 1~44&
EBNo. 63 R H LNo. 1~18&
15 HENo. 64D R H LNo. 1~22¢&
EBNo. 65 RH LNo. 12E#A#F T,

172458-63480 SEAL, SPONGE
172458-63580 SPACER
172458-67804 CABIN ASSY

172458-03310 LABEL
172458-03320 LABEL
172458-03330 LABEL

Fig. 61 Ref No.6
INC Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.

© oo N[O AwN R
NN NP PRk PR
PR R R R

Fig. 63 Ref No.1~18.
6 Fig. 64 Ref No.1~22.

(A=M/#35253)

» Fig. 65 Ref No. 1. 10 2 1E5100-51430  KNOB CLUTCH(RED 1

11 2 172519-63240 BOLT 6

12 2 172455-67310 RUN, GLASS 2

13 2 172455-67320 CAP, CHANNEL 2

14 2 172455-67330 PLATE ASSY LOW GLASS 2

15 2 172455-67340 HOLDER GLASS UP 2

16 2 172455-67350 SCREW 4

17 2 172455-67360 SCREW 2

18 2 172455-67440 CLIP, TREE 4

19 2 172458-67840 RUN, GLASS 1

20 2 172458-67960 SEAL 1

21 2 172458-67970 SEAL 1

22 2 172458-67981 SEAL 1

23 2 172458-68004 FRAME,CABIN(GREEN:83 1

24 2 172162-69050 LOCK ASSY 1

25 2 172165-69190 RUBBER, STOPPER 1

26 2 172458-69790 COVER ASSY 1

_ 27 2 172458-69830 LEVER 1

Ve e © +© SR o e 1

JT .T 30 2 22117-120000 WASHER, 12 2

35 37 31 2 22272-000100 RING, E-10 1

32 2 24550-012200 BUSH, 12X20 1

33 2 26366-080002 NUT, M8 4

34 2 26716-100002 NUT, M10 1

- 35 1 22217-120000 WASHER, SPRING 12 13

36 1 22867-400100 SCREW, 4X10 3

®7J RN 37 1 26076-120402 BOLT, 10.912X 40 13
VIEWED FROM (D)

@®n35RL

®n380
VIEWED FRON (B

VIEWED FROM

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 CABIN

Fig.62. CABIN(GLASS)

45
46
L »m 47

AR
REPAIR PARTS

FrEUASSY

CABIN ASSY

172458-67804

IF HNo. 61D R H LNo. 61,

EHNo. 61D R H LNo. 7~34&
IEHNo. 62 R LNo. 1~44&

TR HNo. 63D R LNo. 1~18&

5 HNo. 64D R H LNo. 1~22&
IEBNo. 65D R LNo. 12 EHFET .

Fig. 61 Ref No.6

ING Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.
Fig. 63 Ref No.1~18.
Fig. 64 Ref No.1~22.
Fig. 65 Ref No.1.

B UNo. 11,
RH LNo. 2~32%&#F T,
1 INC. 2~32.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.62
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 2 172459-67810  SASHASSY 1
2 3 172458-63670  HD WASHER 8
3 3 172458-63680  BOLT 8X16 8
4 3 172458-63730 SCREW 4
5 3 172458-63790  SEAL, DAM 3
6 3 172445-66750  GRIP 2
7 3 172458-67340 FRAME,FRONTW (12) 1
8 3 172458-67440  LINK L,FW (12) 1
9 3 172458-67510  LINK R,FW (12) 1
10 3 172458-67520  HANDLE L 1
11 3 172458-67550  HANDLE R 1
12 3 172458-67570  RUCHE 1
13 3 172458-67610 RUCHE 1
14 3 172458-67670  SHAFT ASSY, ROLLER 1
15 3 172458-67680  SHAFT ASSY, ROLLER 1
16 3 172458-67850 RUBBER, STOPPER 2
17 3 172458-67870 RUBBER, SEAL 1
18 3 172458-67900  GLASS 1
19 3 172458-67920  SPRING, GAS 2
20 3 172463-69150  SCREW 4
21 3 172463-69160  HOLDER ASSY,F/W 2
22 3 172463-69190  LATCH PIN 2
23 3 172463-69200  SPRING 2
24 3 172463-69210  LEVER ASSY,F/W 2
25 3  172445-69740 ROLLER 2
26 3 22117-120000 WASHER, 12 4
27 3 22137-060000  WASHER, 6 2
28 3 22272-000060 RING, E-6 4
29 3 22272-000080 RING, E-8 4
30 3 22351-030012 PIN, SPRING 3.0X12 2
31 3 24550-012200  BUSH, 12X20 4
32 3 26450-060102 BOLT, M6X 10 2
33 2 172458-63760  SEAL, SPONGE 1
34 2 172455-67610  SPACER 2
35 2 172455-67710 RUBBER, STOPPER 2
36 2 172458-67830  RUN, GLASS 2
37 2 172458-67860 RUBBER, SEAL 1
38 2 172458-67880 RUBBER, SEAL 1
39 2 172458-67910  GLASS 1
40 2 172458-69250  SASHASSY 1
41 3  172455-67770  LOCK ASSY, SASH 2
42 3 172458-69260  GLASS, SASH 1
43 3 172458-69270  GLASS, SASH 1
44 3 172458-69280 FRAME, SASH 1
45 1 172478-68600  SEAL, DAM 1 1
46 1 172478-68610 SEAL, DAM 1 1
47 1 172478-68620 SEAL, DAM 1 1

Remarks

(1)REPAIR PARTS.
L=REF.NO.45:1000MM,NO.46:2000MM,
REF.NO.47:3000MM.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN

Fig.63. CABIN(ACCESSORY)

FvEVASSY

CABIN ASSY

172458-67804

IEBNo. 61D R H LNo. 6.

IHHNo. 61D EH LNo. 7~34&
IEENo. 620 R H LNo. 1~44&
TEENo. 63D R LNo. 1~18&
IEHNo. 64D EH LNo. 1~22¢&
THHENo. 65D R LNo. 1ZEHFT

Fig. 61 Ref No.6

INC Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.
Fig. 63 Ref No.1~18.
Fig. 64 Ref No.1~22.
Fig. 65 Ref No.1.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.63
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 2 172458-63700 PLATE 1
2 2 172458-63730 SCREW 1
3 2 172458-63770 TRIM 1
4 2 172458-63800 RUBBER, STOPPER 1
5 2 172458-63950 SPACER 6
5-1 2 172458-63950 SPACER 4 K
(A=M/#35253)
6 2 172458-63960 SPACER 6
6-1 2 172458-63960 SPACER 4 K
(A=M/#35253)
7 2 172458-63970 SEAL, DAM 1
8 2 172458-63980 SEAL, DAM 1
9 2 172458-63990 SEAL, DAM 1
10 2 172455-67550 CLIP 15
11 2 172458-68851 INNER ROOF 1
12 2 172458-69090 TRIM 1
13 2 172458-69200 GLASS 1 z
(A=M/#35253)
14 2 172458-69210 SUNROOF 1
15 2 172458-69220 INNER FRONT 1
16 2 172458-69230 GLASS 1
17 2 172458-69240 GLASS 1
18 2 26716-100002 NUT, M10 1
19 1 172472-66611 GUARD, FOPS 1
20 1 22137-100000 WASHER, 10 4
21 1 26076-100352 BOLT, 10.910X 35 4
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN

Fig.64. CABIN(ELECTRIC PART)

REFER TO Fig. 63

FyYEVASSY

CABIN ASSY

172458-67804

I5ENo. 61D B H: LNo. 61,

JAENo. 61D R H LNo. 7~34¢&
JEBNo. 62 R UNo. 1~44¢&
IFHNo. 63D RH LNo. 1~18&
IFHNo. 64D RH UNo. 1~22¢&
IHENo. 65D RH LNo. 1ZEHFET

Fig. 61 Ref No.6

INC Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.
Fig. 63 Ref No.1~18.
Fig. 64 Ref No.1~22.
Fig. 65 Ref No.1.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.64

)=
©®=
=

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 2 172458-16612 HARNESS A,WIRE(CABIN 1
2 2 172458-16620 WIRE HARNESS B 1
3 2 172458-17210 WIPER MOTOR 1
4 2 172458-17220 ARM, WIPER 1
5 2 172458-17230 WIPER BLADE 1
6 2 172472-17620 HOSE,WASHER 1
7 2 172455-67870 GROMMET 2
8 2 172455-67880 CORD 1
9 2 172455-67900 ROOM LAMP 1
10 3 172455-67930 BULB 1
11 2 172455-67910 CLAMP, HARNESS 3
12 2 172455-67910 CLAMP, HARNESS 3
13 2 172455-67970 WORKING LAMP 1
14 3 172458-17420 BULB 1
15 2 172458-69320 GROMMET 1
16 2 172455-69410 SET SCREW 2
17 2 172455-69490 COVER, WIPER 1
18 2 22137-080000 WASHER, 8 1
19 2 26013-080162 BOLT, M8X 16 1
20 2 26116-080202 BOLT, M8X 20 PLATED 1
21 2 26366-080002 NUT, M8 1
22 2 933168-55770 BAND 146 1
23 1 172190-16500 HARNESS 1
24 1 198094-86060 NOZZLE, WASHER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN 0CK10-M39802 Fig.65

Fig.65. CABIN DOOR(FRONT) Vioarann) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
FrEVASSY FvEUEFASSY A (B (© O (E) (A
CABIN ASSY CABIN DOOR ASSY 1 2  172459-67821  DOOR ASSY 1
17245867804 172459-67821 2 3 172459-67831 DOOR ASSY 1
T ENo. 61D R H LNo. 61, TEENo. 650 R i LNo. 11,
TEENo. 61M R H LNo. 7~34& i EENo. 650 B LNo. 2& 3 4 172458-63670 HD WASHER 2
T BNo. 620 R LNo. 1~44& EENo. 66D B LNo. 128457, 4 4 172458-63930  STOPPER 1
IEBNo. 63D R H LNo. 1~18& ’ ) 5 4  172458-63950  SPACER 3
T BNo. 64D R LNo. 1~22& Fig. 65 Ref No. 1 6 4  172164-66170  KEY ASSY, CYLINDER 1
EENo. 65D RHE LNo. 12 8#HET . ING Fie. 65 Ref No.2. ’
) Fig. 66 Ref No. 1. 11 4  172458-66720 COVER, DOOR 1
Hg ﬁ}gf*gf :‘;fNo_ 3t 12 4 172458-67020  STRIKERASSY 1
Fig 62 Rof No. 1~44 13 4 172458-67650  SEAL, DAM 1
Fig. 63 Ref No.1~18. 14 4 172458-67940  PLATE 1
Fig. 64 Ref No.1~22. 15 4 172458-69100  TRIM 1
Fig. 65 Ref No.1. R UNo. 21, 16 4 172455-69170  COVER, LATCH 1
EHLNo. 3~41EaaET, 17 4 172455-69300 SCREW 3
2 ING 3~41. 18 4 172445-69320  NUT 4
19 4 172445-69400  ROD 1
20 4 172458-69400 FRAME,DOORF (12) 1
21 4 172445-69420 DOOR HOOK 1
22 4 172162-69470  LOCK PLATE 1
23 4 172162-69480  LOCK ASSY 1
24 4 172162-69490  PIN 1
25 4 172162-69500  SPRING 1
26 4 172162-69510 HANDLE ASSY 1
27 4 172162-69520 COVER 1
28 4 172455-69520  SCREW 2
29 4  172162-69541  HANDLE,OUTER 1
30 4 172458-69580  TRIM ASSY 1
31 4 172458-69900  GLASS, DOOR 1
32 4 172458-69910  GLASS, DOOR 1
33 4 22137-080000 WASHER, 8 1
34 4 26013-060162  BOLT, M6X 16 3
35 4 26023-060122  SCREW, M6X12 2
36 4 26023-060162  SCREW, M6X16 4
37 4 26051-080002  NUT, M8 1
38 4  26116-080202  BOLT, M8X 20 PLATED 1
39 4  26116-100304  BOLT, M10X 30 PLATED 1
40 4 26716-100002  NUT, M10 1
a1 4 26716-100002  NUT, M10 1
REFER TO Fig. 24
REFER TO Fig. 66
REFER TO Fig. 66 ‘e ™

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN 0CK10-M39802 Fig.66

: (A)=VI027-3C(IP) (D)=
Fig.66. CABIN DOOR(REAR) (BIVIOZ7_3P(F) )
(C)=VIO27-3P(EX) (F)=
. No. Lev. Parts No. Description Qty |
£y EUASSY *vEVKF7ASSY (A) (B) (C) (D) (E) (P
CABIN ASSY CABIN DOOR ASSY 1 3 172459-67841 DOOR ASSY 1
172458-67804 17245967821 2 4 172519-63240  BOLT 2
15 ENo. 61D R LNo. 6i, TEE No. 650 R i LNo. 11%.
15 ENo. 61D R LNo. 7~34& TEENo. 650 5 i LNo. 2& 3 4 172458-66780  UPPER PLATE,DOOR REA 1
1EENo. 62 BLH LNo. 1~44& HENo. 66D R it LNo. 128 HE T, 4 4 172458-66790 LOWER PLATE,DOOR REA 1
1;ENO. 630);.&'1 LNo. 1~18& Fig. 65 Ref No. 1 5 4 172458-66800 SCREW 4
TEENo. 64D R LNo. 1~22& i 6 4 172458-66800 SCREW 3
EENo. 65D RH LNo. 128 AT INC Fie. 6 Ref No.2. 2
e : o Fig. 66 Ref No. 1. 7 4  172455-69140  NUT, CAP 12
'I:"‘g g‘l Rgf g:%6uo . 8 4  172455-69200 TUBE 12
Fé' 62 Rof No. 14, 9 4 172455-69250  PIPE 12
Fig. 63 Ref No.1~18. 10 4 172455-69290 PACKING 4
Fig. 64 Ref No.1~22. 11 4 17245869590  TRIMASSY 1
Fig. 65 Ref No. 1. 12 4 172458-69601  FRAME,DOOR REAR (12) 1
13 4 172458-69730  PLATE 1
14 4 17245869760  GUIDE, STOPPER 1
15 4 17245869770  HINGE 2
R LNo. 11, 16 4 172458-69920 GLASS, DOOR 1
FiLto I NEARET 17 4 172458-69960  GASKET 8
: 18 4 172458-69990 COVER 2
1 19 4 22137-080000 WASHER, 8 2
y 20 4 22417-200160  PIN, COTTER 2.0X16 2
9
8
-
10
) 18
‘N
{
11
1
[
‘!
l
\
REFER T0 Fig. 65 |e
| e
e.
N
y\/\
9 3\
8
17
15 Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN 0CK10-M39802 Fig.67

; (A)=VI027-3C(JP) )=
Fig.67. BACK MIRROR (-viozr300r) o
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

A ® € O E ©

172A25-68301  BRACKET,MIRROR C(72)
172A25-68500 REARVIEW MIRROR
26013-100162 BOLT, M10X 16

W N R
[

NN P -

3-1 1 26013-100252 BOLT, M10X 25
(A=MZZ2777)

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CANOPY 0CK10-M39802 Fig.68

; A)=VI027-3C(IP D)=
F|g68 CANOPY EB;:VI027-3PEJP; EE;:
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172730-05250 WASHER 12 6 6
2 1 172458-67090 CAP 6 6 z
(B=M/#35253) (C=M/#35253)
3 1 172458-67100 ROOF ASSY,CANOPY 1 1
4 1 172A23-67110 CANOPY ASSY, TOPS 1 1
5 1 22217-160000 WASHER, SPRING 16 6 6
6 1 26013-120302 BOLT, M12X 30 6 6
7 1 26076-160402 BOLT, 10.916X 40 6 6

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802  Fig.69

; (A)=VI027-3C(JP) (D)=
Fig.69. HYD.OIL PUMP & JOINT (-viozr300r) o
(C)=VIO27-3P(EX) (F)=

No Lev. Parts No. Description Qty |

A ® € O E ©

1 1 172168-71101 COVER, FLYWHEEL 1 1
2 1 26013-100302 BOLT, M10X 30 8 8
3 1 172165-71200 COUPLING 1 1
4 1  26450-120402 BOLT, M12X 40 3 3
5 1 172457-73501 PUMP ASSY 1 1
6 2 172148-70301 PLUG 2 2
7 2 172122-70350 BALL, STEEL 1 1
8 2 172460-73160 WASHER, THRUST 1 1
9 2 172460-73180 RING, SNAP 1 1
10 2 172460-73200 BEARING, NEEDLE 1 1
11 2 172460-73220 STOPPER 1 1
12 2 172460-73240 HOLDER 1 1
13 2 172461-73270 SEAT, SPRING 1 1
14 2 172176-73290 SEAT, SPRING 1 1
15 2 172460-73330 BEARING, NEEDLE 1 1
16 2 172460-73340 STOPPER 1 1
17 2 172460-73350 SPRING, DISK 3 3
18 2 172460-73360 WASHER 1 1
19 2 172460-73370 PLUG 1 1
20 2 172460-73380 BUSH 1 1
21 2 172460-73390 PLATE 1 1
22 2 172460-73420 PIN 1 1
23 2 172460-73430 VALVE 1 1

24 3 172460-73900 VALVE, SOLENOID 1 1 1
25 3 172460-73910 VALVE, SOLENOID 1 1
26 3 24352-190110 O-RING, 219011 2 2
27 2 172122-73480 PIN 1 1
28 2 172122-73480 PIN 2 2
29 2 172452-73480 PLUG 6 6
30 2 172457-73510 SHAFT 1 1
31 2 172457-73530 BUSHING 2 2
32 2 172457-73540 VALVE PLATE 1 1
33 2 172457-73550 SPRING 1 1
34 2 172176-73560 SPRING 1 1
35 2 172457-73560 SPRING 1 1
36 2 172457-73580 PIN 1 1
37 2 172176-73590 SHIM 2 2
38 2 172457-73590 PIN 1 1
39 2 172176-73600 PLUG 1 1
40 2 172457-73600 GEAR PUMP 1 1
7 . 41 2 172176-73690 BREEDER, AIR 1 1
4 R LNO. 47[1,\ OAG, y ; 42 2  172176-73880 PUMP ASSY, TROCHOID 1 1
45 A e aNERAET. o) 2 43 2 17217673910  WASHER, THRUST 2 2
%ﬁ t”g 23%5: BEanEd 44 2 172176-73930 PIN 1 1
46 INC. 4;/~G3.b ° 45 2 172176-73940 POPPET 1 1
46 2 172457-73060 KIT,PUMP 1 1
47 3 172457-73610 SEAL SET 1 1

47-1 3 172457-73611 SEAL SET 1 1 N
(A=M/#30501) (B=M/#30501)
Remarks 48 4 172460-73190 SEAL, OIL 1 1
(1)For safety lock. 49 4  172460-73400 O-RING 1 1
(2)For second gear traveling. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802  Fig.69

1 A)=VIO27-3C(JP. D)=
Fig.69. HYD.OIL PUMP & JOINT (-viozr ) o
(C)=VI027-3P(EX) (F=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
50 4 172457-73520 GASKET 1 1
51 4 172457-73570 SEAL WASHER 1 1
52 4 24315-000140 O-RING, 1BP14.0 1 1
53 4 24315-000110 O-RING, 1BP11.0 3 3
54 4 24315-000080 O-RING, 1BP8.0 2 2
55 4 24315-000110 O-RING, 1BP11.0 1 1
56 4  24321-000850 O-RING, 1AG85.0 1 1
57 4  24315-000080 O-RING, 1BP8.0 1 1
58 4  24315-000180 O-RING, 1BP18.0 3 3
59 4 24325-000450 O-RING, 1BG45.0 1 1
60 3 172457-73620 BLOCK KIT, CYLINDER 1 1
61 3 172457-73630 RETAINER KIT 1 1
62 3 172457-73640 SWASH PLATE S/A 1 1
64 1 26013-120352 BOLT, M12X 35 2 2
R UNO.47i%, 51
46 RH UNO. 480 559% 8AF T,
B UNO. 46/, 47 INC. 48~59.
RH LN 4TH 5632 BHFET .
46 INC. 47~63.
Remarks
(1)For safety lock.
(2)For second gear traveling. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT

Fig.70. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)

R LNO. 481, 52
47 R UNO. 49/ 5595 EAFE T,

B LNO.471%, 48 INC.49~59.
BH UNO. 485 563 B HET,
47 INC. 48~63.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.70
(D)=
(E)=
(F)=

Remarks

(1)For safety lock.

(2)For second gear traveling.
(3)For quick coupler.

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172168-71101 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8
3 1 172165-71200 COUPLING 1 1 1
4 1 26450-120402 BOLT, M12X 40 3 3 3
5 1 172957-73501 PUMP Q ASSY 1 1 1
6 2 172148-70301 PLUG 2 2 2
7 2 172122-70350 BALL, STEEL 1 1 1
8 2 172460-73160 WASHER, THRUST 1 1 1
9 2 172460-73180 RING, SNAP 1 1 1
10 2 172460-73200 BEARING, NEEDLE 1 1 1
11 2 172460-73220 STOPPER 1 1 1
12 2  172460-73240 HOLDER 1 1 1
13 2  172461-73270 SEAT, SPRING 1 1 1
14 2 172176-73290 SEAT, SPRING 1 1 1
15 2 172460-73330 BEARING, NEEDLE 1 1 1
16 2 172460-73340 STOPPER 1 1 1
17 2 172460-73350 SPRING, DISK 3 3 3
18 2 172460-73360 WASHER 1 1 1
19 2 172460-73370 PLUG 1 1 1
20 2 172460-73380 BUSH 1 1 1
21 2 172460-73390 PLATE 1 1 1
22 2 172460-73420 PIN 1 1 1
23 2 172960-73430 VALVE 1 1 1
24 3  172460-73900 VALVE, SOLENOID 1 1 1 1
25 3 172460-73910 VALVE, SOLENOID 1 1 1 2
26 3 172460-73920 VALVE, SOLENOID 1 1 1 3
27 3  24352-190110 O-RING, 219011 3 3 3
28 2 172122-73480 PIN 1 1 1
29 2 172122-73480 PIN 2 2 2
30 2 172452-73480 PLUG 6 6 6
31 2 172457-73510 SHAFT 1 1 1
32 2 172457-73530 BUSHING 2 2 2
33 2 172457-73540 VALVE PLATE 1 1 1
34 2 172457-73550 SPRING 1 1 1
35 2  172176-73560 SPRING 1 1 1
36 2 172457-73560 SPRING 1 1 1
37 2 172457-73580 PIN 1 1 1
38 2  172176-73590 SHIM 2 2 2
39 2  172457-73590 PIN 1 1 1
40 2 172176-73600 PLUG 1 1 1
41 2 172457-73600 GEAR PUMP 1 1 1
42 2 172176-73690 BREEDER, AIR 1 1 1
43 2 172176-73880 PUMP ASSY, TROCHOID 1 1 1
44 2 172176-73910 WASHER, THRUST 2 2 2
45 2 172176-73930 PIN 1 1 1
46 2 172176-73940 POPPET 1 1 1
47 2 172957-73060 KIT,PUMP Q 1 1 1
48 3 172957-73510 SEAL SET 1 1 1
49 4 172460-73190 SEAL, OIL 1 1 1
50 4 172460-73400 O-RING 1 1 1
51 4 172457-73520 GASKET 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.70

Fig.70. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.) eviosyarOR) or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

52 4 172457-73570 SEAL WASHER 1 1 1
53 4 24315-000140 O-RING, 1BP14.0 1 1 1
54 4  24315-000110 O-RING, 1BP11.0 3 3 3
55 4 24315-000080 O-RING, 1BP8.0 2 2 2
56 4 24315-000110 O-RING, 1BP11.0 1 1 1
57 4 24321-000850 O-RING, 1AG85.0 1 1 1
58 4 24315-000080 O-RING, 1BP8.0 1 1 1
59 4 24315-000180 O-RING, 1BP18.0 3 3 3
60 3 172457-73620 BLOCK KIT, CYLINDER 1 1 1
61 3 172457-73630 RETAINER KIT 1 1 1
62 3 172457-73640 SWASH PLATE S/A 1 1 1
64 1 26013-120352 BOLT, M12X 35 2 2 2

R LNO. 481, 52
47 R UNO. 49/ 5595 EAFE T,

B LNO.471%, 48 INC.49~59.
BH UNO. 485 563 B HET,

47 ING. 48~63.

Remarks
(1)For safety lock.

(2)For second gear traveling.
(3)For quick coupler. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.71

1 A)=VIO27-3C(JP. D)=
Fig.71. BOOM CYLINDER(CABIN SPEC.) (-viozr ) o
(C)=VI027-3P(EX) =
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172457-72230 COVER ASSY, CYLINDER 1
2 1 172457-72240 COVER, CYLINDER 1
3 1 172458-72270 COVER, SLIDE 1
4 1 172457-72400 CYLINDER ASSY, BOOM 1
5 2 172457-72110 TUBE ASSY, BOOM 1
5-1 2 172457-72250 TUBE ASSY, BOOM 1 N
(A=M/#35036)
6-1 3  172458-72130 BUSH 50-60 1
7-1 3 172165-81760 SEAL, DUST 50X60X4 2
7-2 3 172448-54120 SEAL, DUST 2 R
(A=2007.11)
B8 UNo. 414 8 2 172457-72140 ROD,BOOM 1
BHLNo. 5~31%EEAHET, 8-1 2 172457-72260 ROD ASSY,BOOM 1 N
4 INC. 5~31. (A= /#35036)
4 9 4 172165-72161 NUT 1
’ 10 3 172168-72400 BUSH 45X55X40 1
11 3 172168-81410 SEAL, DUST 2
12 2  172457-72180 PISTON 1
13 2 172141-72190 WASHER 75 1
14 2 172457-72190 COLLAR, 27 38 1
15 2 172457-72200 PLUNGER 50,CUSHON 1
16 2 172457-72221 SEAL SET, HEAD 1
24 2 172141-72250 NUT 1
25 2  172457-72411 HEAD 75 40 1
27 3 24550-040300 BUSH, 40X30 1
28 2 172444-72961 SEAL SET, 75 40 1
31 2  24761-020000 NIPPLE, GREASE PT1/8 2
32 1 172186-72480 GUIDE, SLIDE 2
33 1 22217-100000 WASHER, SPRING 10 1
34 1 22217-100000 WASHER, SPRING 10 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4
37 1 933147-03400 WASHER, BRAKE ARM 1
38 1 933168-14170 SPRING 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.72. BOOM CYLINDER(CANOPY SPEC.)

RH LNo. 11,
RH ULNo. 2~28%&#HET,
1 INC. 2~28.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.72
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172457-72100  CYLINDER ASSY, BOOM 1 1
2 2 172457-72110 TUBE ASSY, BOOM 1 1
2-1 2 172457-72250  TUBE ASSY, BOOM 1 1 N
(B=M/#35036) (C=M/#35036)
3-1 3 172458-72130  BUSH 50-60 1 1
4-1 3 172165-81760 SEAL, DUST 50X60X4 2 2
4-2 3 172448-54120  SEAL, DUST 2 2 R
(B=2007.11) (C=2007.11)
5 2 172457-72140 ROD,BOOM 1 1
5-1 2 172457-72260 ROD ASSY,BOOM 1 1 N

(B=M/#35036)

(C=M/#35036)

6 4 172165-72161 NUT 1 1
7 3 172168-72400 BUSH 45X55X40 1 1
8 3 172168-81410 SEAL, DUST 2 2
9 2 172457-72161 HEAD ASSY 75 40 1 1
11 3 24550-040300 BUSH, 40X30 1 1
12 2 172457-72180 PISTON 1 1
13 2 172141-72190  WASHER 75 1 1
14 2 172457-72190 COLLAR, 27 38 1 1
15 2 172457-72200 PLUNGER 50,CUSHON 1 1
16 2 172457-72221 SEAL SET, HEAD 1 1
24 2 172141-72250 NUT 1 1
25 2 172444-72961 SEAL SET, 75 40 1 1
28 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
29 1 172457-72230 COVER ASSY, CYLINDER 1 1
30 1 172457-72240 COVER, CYLINDER 1 1
31 1 172458-72270 COVER, SLIDE 1 1
32 1 172186-72480 GUIDE, SLIDE 2 2
33 1 22217-100000  WASHER, SPRING 10 1 1
34 1 22217-100000  WASHER, SPRING 10 4 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4 4
37 1 933147-03400 WASHER, BRAKE ARM 1 1

1 2 2

933168-14170

SPRING

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.73. ARM CYLINDER

R LNo. 6%,
RELNo. T~ EEHET,
6 INC. 7~31.

6

0CK10-M39802 Fig.73

(A)=VI027-3C(JP) (D)=

(B)=VI027-3P(JP) )=

(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172137-46040 SEAT, SPRING 4 4 4
1-1 1 172137-46041 SEAT, SPRING 4 4 4 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)

2 1 172A23-72020 WASHER 15X30X1 1 1 1
3 1 172A23-72042 PIN 14X70 1 1 1
4 1 172A23-72050 GROMMET 1 1 1
5 1 172A23-72081 GUIDE, SLIDE 2 2 2
6 1 172A24-72301 CYLINDER, ARM 1 1 1
7 2  172457-72010 SEAL SET, HEAD 1 1 1
13 2 172148-72050 PISTON 75 1 1 1
14 2 172141-72190 WASHER 75 1 1 1
15 2  172A24-72320 TUBE, ARM 1 1 1
17 3 172168-72410 BUSH 40X50X40 1 1 1
18 3 172448-72650 SEAL, DUST 2 2 2
19 2 172A24-72341 ROD ASSY 45,ARM 1 1 1
21 3 172168-72410 BUSH 40X50X40 1 1 1
22 3 172448-72650 SEAL, DUST 2 2 2
23 2  172148-72390 HEAD 75 45 1 1 1
25 3  24550-045300 BUSH, 45X30 1 1 1
26 2 172444-72961 SEAL SET, 75 40 1 1 1
29 2 24761-040000 NIPPLE, GREASE B 1 1 1
30 2  24761-050000 NIPPLE, GREASE C 1 1 1
31 2 933111-20200 NUT 1 1 1
32 1 172A24-72900 GUIDE ASSY 1 1 1
33 1 172A24-72950 PLATE,SLIDE(GREEN:97 1 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4 4
35 1  22417-500250 PIN, COTTER 5.0X25 1 1 1
1 4 4 4

26076-100202

BOLT, 10.910X

20

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.74

933147-03400  WASHER, BRAKE ARM

Fig.74. BUCKET CYLINDER(STANDARD SPEC.) (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172137-46040 SEAT, SPRING 2 2

1-1 1 172137-46041 SEAT, SPRING 2 2 N

(A=M/#35253) (B=M/#35253)

2 1 172A23-72020 WASHER 15X30X1 1 1
3 1 172A23-72042 PIN 14X70 1 1
4 1 172A23-72050 GROMMET 1 1
5 1 172A23-72081 GUIDE, SLIDE 2 2
6 1 172A24-72500 CYLINDER ASSY 1 1
7 2  172457-72050 SEAL SET, HEAD 1 1
13 2 172141-72250 NUT 1 1
14 2  172137-72453 SEAL SET, PISTON 60A 1 1
17 2  172A24-72520 TUBE, BUCKET 1 1
B LNo. 612, 18 3 172168-72240 BUSH 38X50X40 1 1
Bt UNo T~305 8 A% T, 20 3 172168-81270  SEAL, DUST 2 2
6 INC. 7~30. 21 2 172A24-72530 ROD ASSY,BUCKET 1 1
22 3 172168-72240 BUSH 38X50X40 1 1
24 3 172168-81270 SEAL, DUST 2 2
25 2  172141-72540 HEAD 6035, CYLINDER 1 1
27 3  24550-035300 BUSH, 35X30 1 1
28 2 172457-72580 PISTON 60 1 1
29 2 24761-040000 NIPPLE, GREASE B 2 2
30 2 933125-59600 WASHER 60 B, LOCK 1 1
31 1 172A25-72900 GUIDE ASSY 1 1
32 1 172A25-72950 PLATE,SIDE 700 (97) 1 1
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 2 2
35 1  22417-500250 PIN, COTTER 5.0X25 1 1
36 1 26076-100202 BOLT, 10.910X 20 2 2
37 1 26116-100162 BOLT, M10X 16 PLATED 1 1
1 1 1
1 2 2

933168-14170 SPRING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.75

Fig.75. BUCKET CYLINDER(QUICK HITCH SPEC).) (-vioz730(r) or
(C)=VIO27-3P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 172137-46040  SEAT, SPRING 2 2 2

1-1 1 172137-46041  SEAT, SPRING 2 2 2 N

(A=M/#35253) (B=M/#35253) (C=M/#35253)

2 1 172A23-72020 WASHER 15X30X1 1 1 1
3 1 172A23-72042 PIN 14X70 1 1 1
4 1 172A23-72050 GROMMET 1 1 1
5 1 172A23-72081  GUIDE, SLIDE 2 2 2
6 1 172A25-72500 CYLINDER ASSY 1 1 1
7 2 172458-72030  SEAL SET, HEAD 1 1 1
13 2 172141-72250  NUT 1 1 1
14 2 172142-72510  HEAD 65 40 W/BUSH 1 1 1
16 3 24550-040300  BUSH, 40X30 1 1 1
B4 LNo. 6. 17 2 172A25-72520 TUBE, BUCKET 1 1 1
BH LNo. T~30%&8# %9, 18 3 172168-72240  BUSH 38X50X40 1 1 1
6 INC. 7~30. 20 3 172168-81270  SEAL, DUST 2 2 2
21 2 172142-72560  WASHER 65, LOCK 1 1 1
22 2 172A25-72580 ROD ASSY,BUCKET 1 1 1
23 3 172168-72240  BUSH 38X50X40 1 1 1
25 3 172168-81270  SEAL, DUST 2 2 2
26 2 172148-72791 PISTON 65 27 1 1 1
27 2 172148-72941 SEAL SET, PISTON 1 1 1
30 2 24761-040000 NIPPLE, GREASE B 2 2 2
31 1 172A25-72900 GUIDE ASSY 1 1 1
32 1 172A25-72950  PLATE,SIDE 700 (97) 1 1 1
33 1 22217-100000 WASHER, SPRING 10 1 1 1
34 1 22217-100000 WASHER, SPRING 10 2 2 2
35 1 22417-500250  PIN, COTTER 5.0X25 1 1 1
36 1 26076-100202 BOLT, 10.910X 20 2 2 2
37 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1
38 1 933147-03400  WASHER, BRAKE ARM 1 1 1
39 1 933168-14170  SPRING 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.76

i (A)=VIO27-3C(JP) (D)=
Fig.76. SWING CYLINDER (-viozracer) or
(C)=VIO27-3P(EX) (F)=

No. Lewv. Parts No. Description ' |

®wW B € O E @

CABIN SPEC. ;ﬁ tng' ;[353 sanET 1 1 172457-72700  CYLINDER ASSY, SWING 1 1 1
231 TING. 223 ° 2 2 172458-72050  SEAL SET, HEAD 1 1 1
g 8 2 172141-72250  NUT 1 1 1
32— 1 9 2 172142-72260 WASHER 80 B 1 1 1
10 2 172175-72480  PISTON 80 1 1 1
’ 1 2 172457-72710-2 TUBE ASSY, SWING 11 1
11-1 2 172457-72760-1 TUBE ASSY, SWING 1 1 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
REFER TO Fig. 112 12 3 17244872650  SEAL, DUST 2 2 2
13 3 172458-72740  BUSH 40X40,S0 1 1 1
14 2 172422-72760  HEAD 1 1 1
16 3 24550-040300  BUSH, 40X30 1 1 1
17 2 172458-72770  ROD ASSY,SWING 1 1 1
17-1 2 172458-72880  ROD ASSY,SWING 1 1 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)

18 3  172165-72310  BUSH 40X40 1 1 1
19 3 172448-72650  SEAL, DUST 2 2 2
20 2 172142-72951  SEAL SET, PISTON 1 1 1
23 2 24761-050000  NIPPLE, GREASE C 1 1 1
24 1 172458-72860 COVER, SWING 11
26 2 172458-72850  SHEET, SWING 11
27 1 22217-100000 WASHER, SPRING 10 1 1
28 1 26116-100162  BOLT, M10X 16 PLATED 1 1
29 1 933147-03400 WASHER, BRAKE ARM 1 1
30 1 933168-14170  SPRING 2 2

31 1 22157-100000 WASHER, 10 1

32 1 22217-100000 WASHER, SPRING 10 1
33 1 22217-100000 WASHER, SPRING 10 4 4

33-1 1 26116-100162  BOLT, M10X 16 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.77

; (A)=VI027-3C(JP) (D)=
Fig.77. BLADE CYLINDER =viozr sep) o
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

R UNo. 2%,

1 1 17242272790  COVER, BLADE 11 1
RHLNo. 3~2EFEHFT. 2 1 172457-72900  CYLINDER, BLADE 101 1
2 ING. 3~22. 3 2 17214172190 WASHER 75 101 1
4 2 17217572550 NUT 1 1 1
5 2 172458-72650  ROD ASSY,BLADE 101 1
51 2 17245872690  ROD ASSY.BLADE 101 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
6 4 23871-005000 PLUG, ROO5 101 1
7 3 17216872410  BUSH 40X50X40 101 1
8 3 17244872650  SEAL, DUST 2 2 2
9 2 17214172690  HEAD 75 40 W/BUSH 101 1
11 3 24550-040300  BUSH, 40X30 101 1
12 2 172457-72910  TUBE, BLADE 1 1 1
121 2 172457-72930-2 TUBE ASSY, BLADE 101 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
13 3 17216872410  BUSH 40X50X40 1 1 1
14 3 172448-72650  SEAL, DUST 2 2 2
15 2 172444-72040  SEAL SET 101 1
21 2 172457-72950  PISTON 75X30 1 1 1
22 2 172444-72961  SEAL SET, 75 40 101 1
25 1 26013-100162  BOLT, M10X 16 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.78. HITCH CYLINDER

1

4

R UNo. 11,
RHLNo. 2~25%8#HFT .
1 INC. 2~25.

0CK10-M39802 Fig.78

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172958-72801 CYLINDER ASSY, HITCH 1 1 1
2 2 172156-72400 NUT 1 1 1
3 2 172958-72760 SEAL SET, HEAD 1 1 1
8 2 172958-72770 SEAL SET, PISTON 1 1 1
11 2 172958-72811-4 TUBE, HITCH 1 1 1
13 3 172958-72970 BUSH 30-40-13 2 2 2
14 2 172958-72830 ROD ASSY,HITCH 1 1 1
14-1 2 172958-72750 ROD ASSY,HITCH 1 1 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
15 3 172156-72770 BUSH, PIN 2535 B 1 1 1
16 2 172958-72860 HEAD ASSY 50 25 1 1 1
18 3 24550-025150 BUSH, 25X15 1 1 1
19 2 172958-72890 PISTON 50 25 1 1 1
20 2 172958-72950 O-RING 1 1 1
21 2 172958-72960 O-RING 1 1 1
22 2 172958-72982 CHECK VALVE(GREEN:97 1 1 1
23 2 23871-005000 PLUG, RO05 2 2 2
24 2 24761-050000 NIPPLE, GREASE C 1 1 1
25 2 26450-060352 BOLT, M6X 35 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.79. TRAVEL MOTOR

4

92

SEAL KIT
172421-73440

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.79
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172457-73700 MOTOR ASSY, TRAVEL 2 2 2
2 2 172147-70220 PLUG 4 4 4
4 2 172141-70450  SEAT, SPRING 4 4 4
5 2 172141-70460 SPRING 4 4 4
6 2 172141-70470 CAP 4 4 4
7 2 172168-71950 SPRING 4 4 4
8 2 172638-73330  PLATE, VALVE 2 2 2
9 2 172421-73400  SPRING 2 2 2
10 2 172122-73470  PIN 2 2 2
11 2 172122-73480  PIN 4 4 4
13 2 172450-73500  PLATE, SWASH 2 2 2
14 2 172450-73510  BALL, STEEL 4 4 4
15 2 172450-73550  PISTON ASSY 4 4 4
16 2 172183-73670  SHAFT 2 2 2
17 2 172183-73770  PLUG 6 6 6
18 2 172183-73780 PLUG 2 2 2
19 2 172183-73870 PLUG 8 8 8
20 2 172312-74790  ORIFICE 4 4 4
21 2 172312-74790 ORIFICE 8 8 8
22 2 24101-060024  BEARING, BALL 6002 2 2 2
23 2 24101-060044  BEARING, BALL 6004 2 2 2
27 2 26450-080202 BOLT, M8X 20 12 12 12
28 2 172450-73620  BLOCK KIT, CYLINDER 2 2 2
38 2 172421-73450  BASE PLATE ASSY 2 2 2
40 4 172141-70410  VALVE, CHECK 4 4 4
41 4 172141-70420  SPRING 4 4 4
42 4 172141-70440  O-RING 4 4 4
43 4 172421-73380  PLUG 4 4 4
44 4 172183-73730  PLUNGER 2 2 2
47 2 172457-73720  GEAR, REDUCTION 2 2 2
48 3 172141-70110 SCREW 8 8 8
49 3 172147-70120 GAUGE ASSY 8 8 8
50 3 172141-70150  GAUGE, W/ROLLER 6 6 6
51 3 172141-70160  RACE, INNER 6 6 6
52 3 172148-70301 PLUG 4 4 4
53 3 172122-70350 BALL, STEEL 198 198 198
54 3 172122-70350  BALL, STEEL 20 20 20
55 3 172450-73330 PLUG 4 4 4
56 3 172456-73350  NUT, RING 2 2 2
57 3 172456-73360 GEAR, PLANETARY 8 8 8
58 3 172456-73370  INNER RACE 8 8 8
59 3 172456-73380  GEAR, SUN 2 2 2
60 3 172456-73390  SNAP RING 2 2 2
61 3 172456-73420  THRUST PLATE 2 2 2
62 3 172122-73430  PLUG 4 4 4
63 3 172456-73430 THRUST PLATE 2 2 2
64 3 172456-73440 THRUST PLATE 2 2 2
65 3 172456-73450  COVER 2 2 2
66 3 172183-73510  SEAL, FLOATING 2 2 2
67 3 172183-73520 BEARING 2 2 2
68 3 172183-73560  WASHER, THRUST 8 8 8

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.79

; A)=VI027-3C(IP D)=
Fig.79. TRAVEL MOTOR (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
69 3 172183-73570 PLATE, THRUST 2 2 2
70 3 172183-73660 WIRE 2 2 2
71 3 172457-73730 HOLDER 2 2 2
72 3 172457-73740 GEAR, PLANETARY 6 6 6
73 3 172457-73770 GEAR, DRIVE 2 2 2
76 2 172457-73750 VALVE ASSY 2 2 2
77 3  172457-73760 RELIFE VALVE 4 4 4
80 4 172147-70610 SHIM 4 4 4
81 4  172162-70760 SHIM 12 12 12
82 4 172173-73440 ORIFICE 4 4 4
87 3 172183-73810 VALVE BODY 2 2 2
88 3 23871-020000 PLUG, R02 4 4 4
91 3 26450-060402 BOLT, M6X 40 8 8 8
92 1 172421-73440 SEAL SET 2 2 2
109 1 26013-100302 BOLT, M10X 30 24 24 24

92 &—18 L s
SEAL KIT
172421-73440

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802  Fig.80

i (A)=VIO27-3C(JP) (D)=
Fig.80. TURNING MOTOR (-viozracer) or
(C)=VIO27-3P(EX) (F)=

No. Lewv. Parts No. Description ' |

®wW B € O E @

ey
©

172458-74300 CASE

a
o

172458-74310 BALL BEARING
172458-74320 SHAFT
172458-74330 PLATE, VALVE

[
N =

a1
w

172450-77050 PLATE, THRUST
172450-77070 SPRING
172450-77080  WASHER

[S10e ]
[

a
(2]

172450-77090 PIN
172450-77110 DISK
172450-77120 PISTON, BRAKE

a1 o
0

al
o

172450-77130 SEAT, SPRING
172450-77140 SPRING ASSY, DISK
172450-77170 PIN

[o 3]
[ =]

(o]
N

172450-77190 CHECK VALVE
172450-77220 KIT,CYLINDER BLOCK
172458-74910 REPAIR KIT

(o)}
©

~
N

[oe]
(2]

22217-140000 WASHER, SPRING 14
26116-140452 BOLT, M14X 45 PLATED

1 1 172457-73711 MOTOR ASSY, TURNING 1 1 1
2 2 172124-70390 BOLT, SOCKET 2 2 2
3 2 172458-73400 GEAR ASSY, REDUCTION 1 1 1
4 3 1A6240-37360 PLUG 1 1 1
5 3 172450-73830 COLLAR 1 1 1
6 3 172450-73850  WASHER,THRUST 3 3 3
7 3 172450-73860 INNER RACE 3 3 3
8 3 172450-73870 NEEDLE BEARING 3 3 3
9 3 172458-73970 GEAR, PLANETARY 3 3 3
10 3 172458-73980 PLATE, THRUST 1 1 1
11 3 172458-73990 GEAR, DRIVE 1 1 1
14 3 172458-74350 HOUSING ASSY 1 1 1
15 4 172450-73750 SEAL, OIL 1 1 1
28 4 172458-73960 COLLAR 1 1 1
29 2 172457-73410 PISTON MOTOR 1 1 1
30 3 1A6240-37360 PLUG 2 2 2
32 3 172147-70280 COLLAR 1 1 1
33 3 172148-70301 PLUG 1 1 1
34 3 172147-70330 HOLDER, RETAINER 1 1 1
35 3 172124-70380 ORIFICE 1 1 1
36 3 172124-70390 BOLT, SOCKET 5 5 5
37 3 172147-70390 BALL BEARING 1 1 1
38 3 172147-70500 PLUG 2 2 2
39 3 172122-70630 SNAP RING 1 1 1
40 3 172122-73470 PIN 1 1 1
41 3 172638-73470 SPRING 2 2 2
42 3 172423-73530 RETAINER PLATE 1 1 1
43 3 172459-73740 COVER 1 1 1
44 3 172457-73780 RELIEF VALVE 2 2 2
3 1 1 1
3 1 1 1
3 1 1 1
3 1 1 1
2 1 1 1
3 1 1 1
3 1 1 1
3 3 3 3
3 1 1 1
3 1 1 1
3 2 2 2
3 1 1 1
3 2 2 2
3 2 2 2
3 1 1 1
1 1 1 1
1 6 6 6
1 6 6 6

[ee]
J

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.81

; A)=VI027-3C(IP D)=
Fig.81. SWIVEL JOINT (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172444-73802 JOINT ASSY, SWIVEL 1 1 1
1-1 1 172444-73803 JOINT ASSY, SWIVEL 1 1 1 R
(A=M/#35115) (B=M/#35115) (C=M/#35115)
2 2 172444-73810 SHAFT ASSY, SWIVEL 1 1 1
3 2 172444-73831 HUB, SWIVEL 1 1 1
4 2 172444-73840 FLANGE, SWIVEL 1 1 1
5 2 172137-73860 SPACER, SWIVEL 1 1 1
6 2 22242-000451 RING, 45 1 1 1
7 2 23871-020000 PLUG, R02 7 7 7
8 2 26013-100352 BOLT, M10X 35 3 3 3
9 2 172444-73880 SEAL SET, SWIVEL 1 1 1
10 3 172142-73800 O-RING 1 1 1
11 3 172458-73820 SEAL, SWIVEL 7 7 7
11-1 3 172447-73840 SEAL 7 7 7 R
(A=M/#35115) (B=M/#35115) (C=M/#35115)
12 3 172148-73870 RING EL, BACK UP 1 1 1
13 3 24311-000750 O-RING, 1AP75.0 1 1 1
14 3 24321-000700 O-RING, 1AG70.0 1 1 1
15 1 22217-100000 WASHER, SPRING 10 4 4 4
16 1 26116-100652 BOLT, M10X 65 PLATED 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.82. CONTROL VALVE(1/6)

Parts No.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

Description

(G

(B)

0CK10-M39802 Fig.82

)=
©®=
=

©

(©)

(E)

()]

172457-74101
172457-74290
172457-74250

VALVE ASSY, CONTROL
SECTION, BOOM LOCK
SECTION,BOOM LOCK

172456-74440
172458-74720
172458-74730

VALVE, RELIEF
O-RING
BOLT L380

172458-74860
172458-74610
172458-74150

SECTION, BUCKET
SECTION ASSY, BUCKET
VALVE, REVERSE

172458-74160
172458-74230
172458-74240

SPRING, VALVE
O-RING
COVER, PILOT

172458-74250
172458-74260
172458-74620

COVER, PILOT
SWP HEX.BOLT 5X20
SPOOL ASSY, BUCKET

172458-74630
24315-000110
172458-74710

STAY, VALVE
O-RING, 1BP11.0
VALVE, RELIEF

24311-000180
24315-000090
24315-000100

O-RING, 1AP18.0
O-RING, 1BP9.0
O-RING, 1BP10.0

26716-080002
26013-100162

NUT, M8
BOLT, M10X 16

WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR

WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR

WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR

No. Lev.
IEENo. 820 R LNo. 11
IEENo. 820 R i LNo. 2~22& 1 1
1EENo. 83D R i LNo. 1~28& > 2
T ENo. 84D R LNo. 1~25&
15 EINo. 850 R LNo. 1~30& 3 3
15 ENo. 86 K. LNo. 1~34& 4 3
EFER T0 Fig, 44 EENo. STMRH LNo. 1~25%EHET, 5 2
1 Fig. 82 Ref. No. 1 6 2
[ 4 INC. Fig. 82 Ref.No.2~22. 7 2
Fig. 83 Ref.No.1~28. 8 3
Fig. 84 Ref.No.1~25. 9 4
Fig. 85 Ref.No.1~30.
Fig. 86 Ref.No. 1~34. 10 4
Ny b Fig. 87 Ref.No.1~25. 1 4
BUCKET 12 4
13 4
14 4
15 4
16 4
17 4
18 3
19 2
J—ALOvYy
BOOM LOCK 20 2
21 2
22 2
23 1
‘ 3
=0
pree
F\—\/U
R
N:Old $=5

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.83

Fig.83. CONTROL VALVE(2/6) Vioarann) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
THENo. 82D R i UNo. 11 (A _(B) ©) (®) (E) (F)

I BNo. 820> RHi LNo. 2~22¢&
1 ENo. 83D R H LNo. 1~28¢&
EENo. 84D R H LNo. 1~25¢&
5 BNo. 85 RH LNo. 1~30&

172457-74230 SECTION, BOOM
172457-74170 SECTION ASSY, BOOM
172458-74150  VALVE, REVERSE

EHHNo. 86 RH LNo. 1~34&
EBNo. 87T RH LNo. 1~25%EHFT

Fig. 82 Ref.No.1

172458-74160 SPRING, VALVE
172457-74180 SPOOL ASSY, BOOM
172458-74230 O-RING

172458-74240 COVER, PILOT
172458-74250 COVER, PILOT
172458-74260 SWP HEX.BOLT 5X20

INC.Fig. 82 Ref.No.2~22.
Fig. 83 Ref.No.1~28.
Fig. 84 Ref.No. 1~25.

© 0O NOOOOMWNE

Fig. 85 Ref.No. 1~30.
Fig. 86 Ref.No. 1~34.
Fig. 87 Ref.No. 1~25.

=
o

172458-74630 STAY, VALVE
24315-000110 O-RING, 1BP11.0
172447-74221 PORT RELIFE VALVE

B
N P

=
w

172458-74560 SECTION ASSY, TRAVEL
172458-74130 DUST WIPER
172458-74140 RETAINER, SEAL

=
o

=
(2]

172458-74170 CAP, SPRING
172458-74290 VALVE, REVERSE
172458-74360 SPRING, VALVE

=
~

(3l
[y
[oe]

—

)
TRAVEL (RIGHT)

=
o

172458-74460 PLUG GPM1/32

N
N

NN WWw W w(www(woww(wwihlwdDMBAMEMBMDMMMNOWN

RPINMNNONNNRRRPRNRPRRPRRERRPRPRERLRLRINRR|PRR

RPINMNNONNNRRRPRNRPRRPRRERRPRPRERLRLRINRR|PRR

RPINMNNONNNRRRPRNRPRRPRRERRPRPRERLRLRINRR|PRR

20 172458-74570 SPOOL ASSY, TRAVEL
21 172458-74640 STAY, VALVE
22 24311-000120 O-RING, 1AP12.0
23 24315-000110 O-RING, 1BP11.0
24 26450-050102 BOLT, M5X 10
25 26450-050182 BOLT, M5X 18
P 26 172458-74720 O-RING
27 24311-000060 O-RING, 1AP6.0
28 24311-000180 O-RING, 1AP18.0

J'—.L (BOOM)
FEFT : £ (TRAVEL:RIGHT)

[N
N
%7,
# o
FRONT %M
]

Q

[do o
-
S O

O
@)
@)
@]
@

ORRICAAOO

4

>

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.84

; (A)=VI027-3C(JP) (D)=
Fig.84. CONTROL VALVE(3/6) (evioar scor) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
EENo. 820 R.H LNo. 11 (A B (©) DO () (A
IEENo. 820 Rt LNo. 2~22& 1 2 172458-74440  SECTION ASSY, TRAVEL 1 1 1
BENo. 830 Rt LNo. 1~28L 2 3 172458-74130  DUST WIPER 1 1 1
IEENo. 84D Rt LNo. 1~25¢&
1EENo. 85 B LNo. 1~30& 3 3 172458-74140 RETAINER, SEAL 1 1 1
IEENo. 860 R.H LNo. 1~34& 4 3 172458-74170  CAP, SPRING 1 1 1
HENo. 87T RH LNo. 1~25%E#HFE T, 5 3 172458-74290  VALVE, REVERSE 1 1 1
Fig. 82 Ref.No.1 6 3  172458-74360 SPRING, VALVE 1 1 1
INC.Fig. 82 Ref.No. 2~22. 7 3 172458-74450 SPOOL ASSY, TRAVEL 1 1 1
Fig. 83 Ref.No. 1~28. 8 3 172458-74460 PLUG GPM1/32 2 2 2
Fig. 84 Ref. No. 1~25. 9 3 172458-74640  STAY, VALVE 101 1
Fig. 85 Ref.No. 1~30.
Fig. 86 Ref. No.1~34. 10 3 24311-000120  O-RING, 1AP12.0 1 1 1
Fig. 87 Ref.No.1~25. 1 3 24315-000110 O-RING, 1BP11.0 1 1 1
sta 12 3 26450-050102  BOLT, M5X 10 2 2 2
SUPPLY 13 3 26450-050182  BOLT, M5X 18 2 2 2
14 2 172458-74720  O-RING 2 2 2
15 2 172458-74820  PART,SUPPLY 1 1 1
16 3 172458-74520  SECTION ASSY 1 1 1
17 4 172458-74230  O-RING 2 2 2
18 4 172458-74240  COVER, PILOT 1 1 1
EfT (%) 19 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
TRAVEL (LEFT) 20 4 172458-74530  SEAT, SPRING 101 1
21 4 172458-74540  SPRING, RETURN 1 1 1
23 22 4 172458-74550  COVER, PILOT 1 1 1
23 3 172458-74680  RELIEF 210/30 2 2 2
24 2 24311-000060  O-RING, 1AP6.0 2 2 2
25 2 24311-000180  O-RING, 1AP18.0 1 1 1

[ FO®MO
L FO®O][®0
(CCEo0® @
0O
- -~ k4 (SUPPLY)
PRONT LA - -~ 47 : % (TRAVEL:LEFT)
000
<= 030
030
D00 ®
% 020
@X0Xe)
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.85

Fig.85. CONTROL VALVE(4/6) Vioarann) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
EENo. 820> R H LNo. 11& (A) (B) (C) (D) (E) (F)
%Eng- ggg%ﬁ tng %:ggi 1 2 172457-74220  SECTION, ARM 1 1 1
BB No. 84 BH UNo. 1~25 & 2 3 172457-74150  SECTION ASSY, ARM 1 1 1
TEENo. 85 R H LNo. 1~30& 3 4 172458-74150 VALVE, REVERSE 1 1 1
TEENo. 860D KLH LNo. 1~34& 4 4 172457-74160  SPOOL ASSY, ARM 1 1 1
THENo. 87D R LNo. 1~25%&BAHEY, 5 4 172458-74160  SPRING, VALVE 1 1 1
Fig. 82 Ref.No. 1 6 4 172458-74230 O-RING 2 2 2
INC.Fig. 82 Ref.No. 2~22. 7 4 17245874240  COVER, PILOT 1 1 1
Fig. 83 Ref.No. 1~28. 8 4 17245874250 COVER, PILOT 1 1 1
E!g- gg Ei x°- }:gg 9 4 17245874260  SWP HEX.BOLT 5X20 4 4 4
F:gj 86 szj Ngj 1~ 10 4 172458-74630  STAY, VALVE 1 1 1
Fig. 87 Ref. No. 1~25. 11 4 24315000110  O-RING, 1BP11.0 1 1 1
12 3 172447-74221  PORT RELIFE VALVE 1 1 1
13 3 172458-74710  VALVE, RELIEF 1 1 1
14 2 172458-74720  O-RING 2 2 2
15 2 172458-74800  SECTION, SWING 1 1 1
16 3 172447-74230  ANTI-CAVITATION 1 1 1
17 3 17245874420  SECTION ASSY, SWING 101 1
18 4 17245874130  DUST WIPER 1 1 1
19 4 172458-74140  RETAINER, SEAL 1 01 1
20 4 17245874150  VALVE, REVERSE 101 1
21 4 17245874160  SPRING, VALVE 101 1
22 4 17245874430  SPOOLASSY, SWING 1 1 1
23 4 17245874630  STAY, VALVE 1 1 1
24 4 24311-000120  O-RING, 1AP12.0 1 1 1
25 4 24315000110  O-RING, 1BP11.0 1 1 1
26 4 26450-050102  BOLT, M5X 10 2 2 2
27 4 26450-050182  BOLT, M5X 18 2 2 2
28 4  172458-74170  CAP, SPRING 1 1 1
29 3 172458-74710  VALVE, RELIEF 1 1 1
30 2 24311-000180  O-RING, 1AP18.0 2 2 2

————— R A 4 (SHING)
---7—.1s (ARW)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.86. CONTROL VALVE(5/6)

32

e

B
FRONT

=

IEBNo. 82 R H LNo. 11%

EEBNo. 820 R Hi LNo. 2~22¢&

I ENo. 83 R H LNo. 1~28&

T ENo. 84D R H LNo. 1~25¢&

15 EBNo. 85 R H LNo. 1~30&

IHENo. 86 Rt LNo. 1~34&

IEEBNo. 8TMRH LNo. 1~25%&#HF T,

Fig. 82 Ref.No.1

INC.Fig. 82 Ref. No. 2~22.
Fig. 83 Ref.No.1~28.
Fig. 84 Ref.No.1~25.
Fig. 85 Ref.No.1~30.
Fig. 86 Ref.No.1~34.
Fig. 87 Ref.No.1~25.

33
0 MO
@) O | @0
0B® @
00O
®
0®O0
000
0 @O0

----PTO(P.T.0.)
- - -& i (CONFLUENCE)

020
000
B A

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.86
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172457-74210 SECTION, CONFLUENE 1 1 1
2 3 172457-74130 SECTION ASSY 1 1 1
3 4 172457-74140 SPOOL ASSY 1 1 1
4 4 172457-74190 LIMITTER, M6 0.9 1 1 1
5 4 172458-74230 O-RING 2 2 2
6 4 172458-74240 COVER, PILOT 1 1 1
7 4 172458-74250 COVER, PILOT 1 1 1
8 4 172458-74260 SWP HEX.BOLT 5X20 4 4 4
9 4 172458-74290 VALVE, REVERSE 2 2 2
10 4 172458-74360 SPRING, VALVE 2 2 2
11 4 172458-74640 STAY, VALVE 2 2 2
12 4 172458-74660 PLUG NPT1/16,SCREW 2 2 2
13 4 172458-74670 PLUG,PF1/8 2 2 2
14 4  24315-000080 O-RING, 1BP8.0 2 2 2
15 4  24315-000110 O-RING, 1BP11.0 2 2 2
16 3 172458-74690 RELIEF 210/19 1 1 1
17 2 172457-74280 SECTION ASSY, PTO 1 1 1
18 3 172457-74310 SECTION ASSY, PTO 1 1 1
19 4 172458-74130 DUST WIPER 1 1 1
20 4 172458-74140 RETAINER, SEAL 1 1 1
21 4 172458-74170 CAP, SPRING 1 1 1
22 4 172490-74310 VALVE, REVERSE 1 1 1
23 4 172490-74320 SPRING, VALVE 1 1 1
24 4 172490-74330 STAY, VALVE 1 1 1
25 4 172458-74390 SPOOL ASSY, PTO 1 1 1
26 4 172458-74650 STAY, VALVE 2 2 2
27 4  24311-000120 O-RING, 1AP12.0 1 1 1
28 4 24315-000110 O-RING, 1BP11.0 1 1 1
29 4 24315-000140 O-RING, 1BP14.0 2 2 2
30 4 26450-050102 BOLT, M5X 10 2 2 2
31 4 26450-050182 BOLT, M5X 18 2 2 2
32 3 172458-74740 SHUT OFF VALVE 2 2 2
33 2 172458-74720 O-RING 2 2 2
34 2 24311-000180 O-RING, 1AP18.0 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT

0CK10-M39802 Fig.87

; (A)=VIO27-3C(IP) (D)=
Fig.87. CONTROL VALVE(6/6) (evioar scor) o
(C)=VIO027-3P(EX) F)=
No. Lev. Parts No. Description Qty |
TEENo. 820 RLHi LNo. 11 (A _(B) ©) (®) (E) (F)
gsng- g%g%ﬁi tng- %:ggi 1 2 172457-74110  SECTION ASSY 1 1 1
HEENo. 84D B LNo. 1~25& 2 3 172457-74120  SPOOL ASSY, SWING 1 1 1
EBNo. 85 B LNo. 1~30& 3 3 172458-74150 VALVE, REVERSE 1 1 1
TE ENo. 86 Rt LNo. 1~34& 4 3 172458-74160  SPRING, VALVE 1 1 1
EENo. 87D R LNo. 1~25%&#HF T, 5 3 172458-74230  O-RING 2 2 2
Fig. 82 Ref.No. 1 6 3 172458-74240 COVER, PILOT 1 1 1
INC. Fig. 82 Ref.No. 2~22. 7 3 172458-74250 COVER, PILOT 1 1 1
Fig. 83 Ref.No. 1~28. 8 3 172458-74260  SWP HEX.BOLT 5X20 4 4 4
Fig. 84 Ref. No. 1~25. 9 3 17245874630  STAY, VALVE 11 1
Fig. 85 Ref.No. 1~30.
Fig 86 Ref.No. 1~34. 10 3 24315-000110  O-RING, 1BP11.0 1 1 1
%‘%ma Fig. 87 Ref.No.1~25. 1 2 172457-74260  SECTION ASSY, BLADE 1 1 1
12 3 172457-74270  SPOOL ASSY, BLADE 1 1 1
13 4 172458-74130  DUST WIPER 1 1 1
IL—F 14 4  172458-74140  RETAINER, SEAL 1 1 1
15 4 172458-74150  VALVE, REVERSE 1 1 1
16 4 172458-74160  SPRING, VALVE 1 1 1
17 4 172458-74170  CAP, SPRING 1 1 1
18 4 172457-74300  SPOOL ASSY, BLADE 1 1 1
19 4 172458-74630  STAY, VALVE 1 1 1
20 4 24311-000120  O-RING, 1AP12.0 1 1 1
21 4 24315-000110  O-RING, 1BP11.0 1 1 1
22 4 26450-050102  BOLT, M5X 10 2 2 2
23 4  26450-050182  BOLT, M5X 18 2 2 2
24 3 172458-74700  VALVE, RELIEF 1 1 1
25 2 172458-74720  O-RING 1 1 1
( @XiJe)
T _EO®O]|%0
[ @ @
@XUI®
0]
FRONT U%i—)o ®Q
00 O
<= @:%o 0
030
HmOCO
% - <HE[E (TURN ING)
AV ---7 L— F (BLADE)
B A N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.88

Fig.88. REMOTE CONTROL VALVE(STANDARD SPEC.) Vioarann) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

w
J

172448-74960 PLATE, CIRCLE
172448-74970 NUT, ADJUST
172448-74980 O-RING

w W
©

D
o

172448-74990 DISTANZBUCHSE
24315-000200 O-RING, 1BP20.0
26450-080652 BOLT, M8X 65

Pl
N -

1 1  172455-74701  VALVE ASSY, REMO.CON 1 1 1
2 2 17245574240  SPRING 4 4 4
3 2 172455-74710  BELLOWS 1 1 1
4 2 17244874760  PLATE 1 01 1
5 2 172448-74770  PLUG 4 4 4
6 2 172448-74780 ROD Q,PUSH 4 4 4
7 2 172448-74790  SEAL 4 4 4
8 2 172448-74910  SEAT, SPRING 4 4 4
9 2 172448-74920 WASHER 4 4 4
10 2 172448-74930  SPRING 4 4 4
11 2 172448-74950  JOINT 1 1 1
12 2 172448-74960  PLATE, CIRCLE 1 1 1
13 2 172448-74970  NUT, ADJUST 1 1 1
14 2 24315-000200  O-RING, 1BP20.0 4 4 4
15 1 172458-74500 REMO-CON.VALVE M2 1 1 1
16 2 17245574240  SPRING 4 4 4
17 2 17245574710  BELLOWS 101 1
18 2 172448-74720  SLEEVE, SPOOL 1 1 1
22 3 22351-050010  PIN, SPRING 5.0X10 1 01 1
23 2 17244874760  PLATE 101 1
24 2 172448-74770  PLUG 4 4 4
25 2 172448-74780  ROD Q,PUSH 4 4 4
26 2 172448-74790  SEAL 4 4 4
27 2 172448-74810  PLATE, PORT 1 1 1
28 2 172448-74820 PACKING 2 2 2
29 2 172448-74830  O-RING 1 1 1
30 2 172448-74860  O-RING 2 2 2
31 2 172448-74870  O-RING 1 1 1
32 2 172448-74880  O-RING 1 1 1
33 2 172448-74910  SEAT, SPRING 4 4 4
34 2 172448-74920 WASHER 4 4 4
35 2 172448-74930  SPRING 4 4 4
36 2 172448-74950  JOINT 101 1

2 1 1 1

2 1 1 1

2 101 1

2 1 1 1

2 4 4 4

2 2 2 2

1 1 1 1

N
w

172448-74730 PLUG

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802  Fig.89

Fig.89. REMOTE CONTROL VALVE(4-WAY SPEC.) Vioarann) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

(A B €©) ©O E ©

1 1  172455-74701  VALVE ASSY, REMO.CON 2 2
2 2 17245574240  SPRING 8 8
3 2 172455-74710  BELLOWS 2 2
4 2 172448-74760  PLATE 2 2
5 2 172448-74770  PLUG 8 8
6 2 172448-74780  ROD Q,PUSH 8 8
7 2 172448-74790  SEAL 8 8
8 2 172448-74910  SEAT, SPRING 8 8
9 2 172448-74920  WASHER 8 8
10 2 172448-74930  SPRING 8 8
1 2 172448-74950  JOINT 2 2
12 2 172448-74960  PLATE, CIRCLE 2 2
13 2 172448-74970  NUT, ADJUST 2 2
14 2 24315-000200 O-RING, 1BP20.0 8 8

REFER TO Fig. 3!

Ny

Y

REFER TO Fig. 36

&

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.90
Fig.90. ROTARY VALVE(4-WAY SPEC.) eviosyarOR) o

(C)=VIO27-3P(EX) (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

172151-74601  VALVE
182900-16530 COVER
182900-22300 SPRING

172151-74740 PLATE, MARK
182900-77190 BOLT
182900-77200 BOLT

182900-77210 DUST SEAL
182900-77220 COVER
182900-77230  WING BOLT

© 0O NOOOOMWNE

182900-77240 BOLT
182900-77250 LEVER
24190-100001 BALL, STEEL 5/16

=
=

*¥rEY, ¥v/ EQK

=
N

CABIN, CANOPY SPEC.

=
w

24311-000280 O-RING, 1AP28.0
24321-000600 O-RING, 1AG60.0
953KM0-00220 WASHER

=
[S2 N

=
(2]

953KM0-00220 WASHER
953KM0-10894  PLUG
26013-100202 BOLT, M10X 20

2o
o ~

=
o

172444-03290 MAGNET
172151-03551 LABEL

N
o

PR NONNNNOMNNNNDMNNNNDNNNNNNN R

P RWRPRRLRINNRRRNRPRRR[0OR|RRR

P RWRRLRINNRRRNRPRR[0OR|RRR

N
o

172A04-08510

494 TNF LTy ME,
IHENO. 127#8RBT LN,

4-WAY MULTI VALVE KIT

is shown in Fig. 127.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.91
Fig.91. SOLENOID VALVE(CRANE SPEC.) eviosyarOR) o

(C)=VIO27-3P(EX) (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 172A25-71300 BRACKET ASSY,SOL 1 1
2 1 172187-77111 VALVE, SOLENOID 1 1
2-1 1 172187-77112 VALVE ASSY, SOLENOID 1 1 N
(A=MZZ222Z) (B=MZZ2222)
3 2 172649-74040 SOLENOID 3 3 A
(A=MZZ272Z) (B=MZzZ227Z)
3-1 2 172A46-74720 SOLENOID 3 3 w
(A=MZZ222Z) (B=MZzZ2222)
4 2  24311-000220 O-RING, 1AP22.0 3 3 V4
(A=MZZ272Z) (B=MZzZ227Z)
4-1 2  24311-000160 O-RING, 1AP16.0 3 3 w
(A=MZZ272Z) (B=MZzZ227Z)
5 2 26450-040102 BOLT, M4X 10 6 6 z
(A=MZZZ2Z) (B=MZzZ227Z)
5-1 2  26450-050102 BOLT, M5X 10 6 6 W
(A=MZZ222Z) (B=MZzZ2222)
6 1 26013-080602 BOLT, M8X 60 3 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802  Fig.92

Fig.92. HOLD VALVE(BOOM : CRANE SPEC.) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172068-28490 SPRING 4 4
2 1 172A25-74400 HOLD VALVE,BOOM&ARM 1 1
2-1 1  172A25-74401 HOLD VALVE,BOOM&ARM 1 1 N
(B=M/#31112)
3 2 172A25-74420 O-RING 1 1
4 2  172A25-74430 O-RING 1 1
5 2 172A25-74440 PLUG 1 1
6 2 172A25-74450 PLUG 1 1
7 2 172A25-74460 PLUG 1 1
8 2 172A25-74470 POPPET 1 1
9 2 172A25-74480 SPRING 1 1
10 2 172A25-74490 SPRING 1 1
11 2 172A25-74500 PISTON 1 1
11-1 2 172A25-74501 PISTON 1 1 N

(B=M/#31112)

12 2 172455-77140 PLUG 1 1
13 2 172455-77150 PLUG 5 5
14 2 24315-000100 O-RING, 1BP10.0 1 1
15 2 24315-000110 O-RING, 1BP11.0 1 1
16 2 24315-000140 O-RING, 1BP14.0 1 1
17 2 24315-000160 O-RING, 1BP16.0 1 1
18 1 172A24-77100 BAND ASSY,BOOM K 1 1
19 1 172A25-77200 TUBE, BOOM 1 1
20 1 172A25-77221  TUBE, BOOM 1 1
21 1 172A25-77250 COVER, BOOM 1 1
22 1 22137-080000  WASHER, 8 2 2
23 1 22137-100000  WASHER, 10 2 2
24 1 22157-100000  WASHER, 10 2 2
25 1 26013-080252 BOLT, M8X 25 2 2
26 1 26013-080552 BOLT, M8X 55 2 2
27 1 26013-100252 BOLT, M10X 25 1 1
28 1 26013-100252 BOLT, M10X 25 1 1
29 1 26013-100502 BOLT, M10X 50 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.93

Fig.93. HOLD VALVE(ARM : CRANE SPEC.) (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 172068-28490 SPRING 4
7)) g;) 7 2 1 172A25-74410 VALVE, HOLD ARM 1

=~ 2-1 1  172A25-74401 HOLD VALVE,BOOM&ARM 1 N

(B=M/#31173)

3 2 172A25-74420 O-RING 1
4 2 172A25-74430 O-RING 1
5 2 172A25-74440 PLUG 1
6 2 172A25-74450 PLUG 1
7 2  172A25-74460 PLUG 1
8 2 172A25-74470 POPPET 1
9 2 172A25-74480 SPRING 1
10 2  172A25-74490 SPRING 1
11 2 172A25-74500 PISTON 1

11-1 2 172A25-74501 PISTON 1 N

(B=M/#31112)

12 2 172455-77140 PLUG 1
13 2 172455-77150 PLUG 5
14 2  24315-000100 O-RING, 1BP10.0 1
15 2 24315-000110 O-RING, 1BP11.0 1
16 2 24315-000140 O-RING, 1BP14.0 1
17 2 24315-000160 O-RING, 1BP16.0 1
18 1 172A24-77200 BAND ASSY,ARM K 1
19 1 172A24-77370 TUBE, ARM 1
20 1 172A25-77391 COVER, ARM 1
21 1 22137-080000 WASHER, 8 2
22 1 26013-080252 BOLT, M8X 25 2
23 1 26013-080552 BOLT, M8X 55 2
24 1 26013-100202 BOLT, M10X 20 4

REFER TO Fig. 110

19

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.94
H (A)=VIO27-3C(JP) D)=
Fig.94. OIL COOLER (B)=VI027-3P(1P) -
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

172490-13160 BRACKET ASSY, O/CA
172A25-13220  BRACKET B,0/C
172446-13330  ABSOBER,SHOCK

198138-49100 COOLER ASSY, OIL
26106-100202 BOLT, M10X 20 PLATED

aObhwNER
N =
oOR(ARLN
oOR(ARLN
oOR(ARLN

REFER TO Fig. 17—/

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-m39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.95

; (A)=VI027-3C(JP) (D)=
Fig.95. HYD.OIL TANK =viozr sep) o
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

B Lo 1 1 1 772457-75101  TANKASSY, RESERVOIR 1 1 1
e eanst. 2 2 172175-73700  FILTERASSY, RETURN 1 1 1
1 ING, (1) ~27. 3 3 172175-73710  ELEMENT, FILTER 11 1
4 3 172141-73770  VALVE ASSY, BYPASS 101 1
1 5 2 172146-73730  FILTER, SUCTION 101 1
4 6 2 933152-02710  SPRING, CLUTCH 11 1
8 3 172458-14351  RUBBER PLATE-B,FO 2 2 2
9 3 172458-14361  RUBBER PLATE-C,FO 11 1
10 3 17243461170 TRIM 11 1
u 3 172444-65610  SEAL, BONNET 1 1 1
12 3 172458-75050  SEAL 11 1
13 3 172457-75080  SPONGE 11 1
15 2 172446-75250  CAP, RESERVER 1 1 1
16 2 172455-75330  DRAIN PLIG 24 1 1 1
17 2 172458-75350  COVER 11 1
18 2 172183-75410  FLANGE,SUCTION (ZN) 1 1 1
181 2 172A46-75500  FRANGE, SUCTION 101 1 F
(A=MZZ22722) (B=MzZ22722) (C=MZz277)
19 2 172447-75600 GAUGE ASSY 1 01 1
20 3 17245575290  BOLT M10 2 2 2
21 3 172455-75300  O-RING 4 4 4
24 2 24321-001050  O-RING, 1AG105.0 2 2 2
25 2 24341-000300  O-RING, 1AS30.0 11 1
26 2 26013-080162  BOLT, M8X 16 4 4 4
26-1 2 26014080252  BOLT, M8X 25 4 4 4 s
(A=MZZZ22) (B=MZzZ2Z22) (C=MZZZ272)
27 2 26013-080202  BOLT, M8X 20 3 3 3
28 1 22137-140000 WASHER, 14 4 4 4
29 1 22217-140000 WASHER, SPRING 14 4 4 4
30 1 26116-140402  BOLT, M14X 40 PLATED 4 4 4

Remarks
(1)T=REF.NO.18 6MM, NO.18-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.26-1. N:OId%‘TSNeW, Q:01d €25 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.96
Fig.96. HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE) Bvicar-aror) o

(C)=VIO27-3P(EX) (F)=

Lewv. Parts No. Description Qty |

®wW B € O E @

z
°

172422-76100 FLANGE
172458-76170 CONNECTOR
172444-76400  TUBE ASSY, SUCTION

172645-76570 CONNECTOR ASSY
24315-000140 O-RING, 1BP14.0
172645-76570 CONNECTOR ASSY

24315-000140 O-RING, 1BP14.0
172A24-76900 CONNECTOR ASSY, 1/2
24315-000180 O-RING, 1BP18.0

© 0O NOOOOMWNE

\\
2

22117-100000 WASHER, 10
24315-000140 O-RING, 1BP14.0
24321-000400 O-RING, 1AG40.0

=
=

X

=
N

A
-
Q&\&,{i/

Pa)

A

=
w

26013-100202 BOLT, M10X 20
26013-100302 BOLT, M10X 30
172458-78091 HOSE 39.5 X 52.5

=
[S2 N

=
(2]

172458-78100 HOSE 42.5 X 55.2
172A24-78110 HOSE H208BV084S
172A24-78120  HOSE H208BB080S

2o
o ~

=
o

172A25-78130  HOSE H208BC062S
23001-060000  CLAMP, HOSE 60

N
o

P RrPRrRrPRrRERPRPRLRINRENRPNRRRR

ORRPRPRRPRAENRPRRELIAMRPRELNNNONNERERER

ORRPRPRRPRAENRPRRELIAMRPRELNNNONNERERER

ORRPRPRRPRAENRPRRELIAMRPRELNNNONNERERER

N
o

HMERYT
HYD. OIL PUMP

NN T )
HYD. OIL TANK

ayka—inT
CONTROL VALVE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.97. HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)

D

n

RO

N
/‘

EEE—4 WERY T
TURNING MOTOR  iyp "0 punp

11 /(?é?"’*
‘ Q0 /75,

= = By | AV A
CONTROL VALVE

0CK10-M39802 Fig.97

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172312-17260 GROMMET 1 1 1
2 1 172730-75141 ADAPTER 2 2 2
3 1 172162-76131 ADAPTER 2 2 2
4 1 172141-76180 CONNECTOR ASSY 1 1 1
5 2 24315-000110 O-RING, 1BP11.0 1 1 1
6 1 172141-76180 CONNECTOR ASSY 1 1 1
7 2 24315-000110 O-RING, 1BP11.0 1 1 1
8 1 172142-76290 GROMMET, 28X2.3 1 1 1
9 1  24315-000140 O-RING, 1BP14.0 2 2 2
10 1 24315-000140 O-RING, 1BP14.0 2 2 2
11 1 172457-78130 HOSE F403BB080S 1 1 1
12 1  172458-78270 HOSE F206BC052S 1 1 1
13 1 172458-78270 HOSE F206BC052S 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.98

Fig.98. HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT, SWING CYLINDER) (27 sc0e) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172162-76131  ADAPTER 3 3 3
2 1 172422-76130 CONNECTOR 2 2 2

3 1 17214176180  CONNECTOR ASSY 3 3 3

4 2 24315000110  O-RING, 1BP11.0 3 3 3

5 1 17214176180 CONNECTORASSY 1 1 1

6 2 24315000110  O-RING, 1BP11.0 1 1 1

7 1 17214276181  JOINT ASSY 4 4 4

8 2 24315-000140  O-RING, 1BP14.0 4 4 4

2 9 1 172147-76260  CONNECTOR, 3/8X1/4 1 1 1

10 1 172116-76381  ADAPTER, 64 1 1 1

1 1 172141-76920 CONNECTOR ASSY 1 1 1

12 2 24315-000140 _ O-RING, 1BP14.0 1 1 1

13 1 24315-000140  O-RING, 1BP14.0 2 2 2

14 1 24315-000140  O-RING, 1BP14.0 3 3 3

15 1 24315-000140  O-RING, 1BP14.0 1 1 1

16 1 24315-000140  O-RING, 1BP14.0 1 1 1

17 1 172126-11510  BAND 300 1 1 1

18 1 172126-11510  BAND 300 1 1 1

Sy 19 1 172457-78140  HOSE F403BB078S 1 1 1
s’}‘fm}’ oLl Nfﬁ HMERY T 20 1 172458-78220  HOSE F204BC241S 1 1 1
HYD. OIL PUMP 21 1 17245878230  HOSE F204BC183S 1 1 1

22 1 172458-78270  HOSE F206BC052S 1 1 1

23 1 172458-78270  HOSE F206BC052S 1 1 1

18 24 1 172458-78270  HOSE F206BC052S 1 1 1

25 1 172458-78270  HOSE F206BC052S 1 1 1

26 1 172422-78290  HOSE F204BC072S 1 1 1

1 1 1 1

N
~

172422-78290 HOSE F204BC072S

RAARLD ISV b

SWIVEL JOINT
[

arvbka—pLnRLT
CONTROL VALVE

20

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.99. HYD.OIL PIPING(RETURN)

FALINo—3
0IL GOOLER

I L—tkk

CRANE SPEC.

30 tEBn#MS >
—&- HYD. OIL TANK

SMERY T
HYD. 0IL PUMP

R
=
AN

HEE—4 ?7
TURNING HOTOR

ayvka—unRLT
CONTROL VALVE

I L—tk
CRANE SPEC.

I L—At%
CRANE SPEC.

29A
29

0CK10-M39802 Fig.99

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172457-76100 TEE, ADJUSTABLE 1 1 1
2 2 24315-000110 O-RING, 1BP11.0 1 1 1
3 1 172123-76121 ADAPTER 1 1 1
4 1 172164-76131 ELBOW 1 1 1
5 2 24315-000180 O-RING, 1BP18.0 1 1 1
6 1 172458-76130 CONNECTOR 1 1 1
7 1 172422-76140 CONNECTOR 1 1 1
8 1 172157-76150 CONNECTOR 1 1 1
9 1  172445-76153 BLOCK, DRAIN 1 1 1
10 1 172458-76150 NIPPLE, ELBOW 1 1 1
11 2  24315-000110 O-RING, 1BP11.0 1 1 1
12 1 172490-76150 PIPE 1 1 1
13 1 172458-76160 ELBOW 1 1 1
14 2 24315-000140 O-RING, 1BP14.0 1 1 1
15 1 172141-76180 CONNECTOR ASSY 1 1 1
16 2 24315-000110 O-RING, 1BP11.0 1 1 1
17 1 172162-76180 JOINT ASSY, 3-1/4 3 3 3
18 2  24315-000110 O-RING, 1BP11.0 3 3 3
19 1 172141-76220 NIPPLE 1 1 1
20 1 172458-76230 CONNECTOR 1 1 1
21 1 172164-76330 JOINT, PF1/4-0.7 1 1 1
22 1 172164-76330 JOINT, PF1/4-0.7 1 1 1
23 1  24315-000110 O-RING, 1BP11.0 1 1 1
24 1 24315-000110 O-RING, 1BP11.0 2 2 2
25 1  24315-000110 O-RING, 1BP11.0 1 1 1
26 1  24315-000140 O-RING, 1BP14.0 1 1 1
27 1 24315-000180 O-RING, 1BP18.0 1 1 1
28 1 26013-100202 BOLT, M10X 20 2 2 2
29 1 172491-76140 JOINT 2 2
29A 2  24315-000110 O-RING, 1BP11.0 2 2 W
(A=MZZ222) (B=MZ2222)
30 1 172186-76390 NIPPLE, ELBOW 1 1
31 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1
32 1 23391-020000 JOINT, RGI-1/4 2 2
33 1 172457-78150 HOSE F403CE097 1 1 1
34 1 172458-78170 HOSE G612YY064S 1 1 1
35 1 172458-78261 HOSE G608CY045S 1 1 1
36 1 172458-78290 HOSE F403CC042 1 1 1
37 1 172458-78300 HOSE F403CC074 1 1 1
38 1 172458-78310 HOSE F403BC053 1 1 1
39 1 172458-78321 HOSE G608BY055S 1 1 1
40 1 172A25-78510 HOSE 15.9X5 1 1 1
41 1 172458-78520 HOSE G604CY060S 1 1 1
42 1 172458-78530 HOSE G604YY054S 1 1 1
43 1  172458-78540 HOSE G604YY047S 1 1 1
44 1  172458-78550 HOSE G606YY093S 1 1 1
45 1 172A23-78850 HOSE G608YY007 1 1 1
46 1 23001-016000 CLAMP, HOSE 16 2 2 2
47 1 23001-022000 CLAMP, HOSE 22 4 4 4
48 1 23001-022000 CLAMP, HOSE 22 4 4 4
49 1 23001-022000 CLAMP, HOSE 22 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.99
Fig.99. HYD.OIL PIPING(RETURN) eviosyarOR) o
(C)=VIO27-3P(EX) (F)=

No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

50 1 23001-022000 CLAMP, HOSE 22 4 4 4
51 1 23001-035000 CLAMP, HOSE 35 2 2 2
52 1  23010-014000 CLAMP, 14 2 2 2
53 1 23010-014000 CLAMP, 14 1 1 1
54 1 23010-014000 CLAMP, 14 2 2 2
, FANH—5 55 1 29311-252000 GROMET, 25.0X2 1 1 1
51 OIL COOLER 56 1 172165-62800 GROMMET 1 1 1
7 L—oitk
CRANE SPEC.
30 B Y
_% 32 | HYD.OIL TANK
33
AR IA U+
SWIVEL JOINT
| mEAL T
X_HYD. OIL PUMP
EEE—4%
TURNING MOTOR ayka—purLT
CONTROL VALVE
I L—tk
CRANE SPEC.
I L— iR
CRANE SPEC.
29A
29
17 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING

Fig.100. HYD.OIL PIPING(P.T.O., FREME END)

T—LTZ5y b
BOOM BRACKET

17245708701
PTOXxv M,
EENO. 129% 8BTS,

P.T.0. KIT
is shown in Fig.129.

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

Description

G

(B)

0CK10-M39802 Fig.100
(D)=

(B)=

(F)=

Qty |
© ® B ¢

CONNECTOR, PF3/8X1/2
CONNECTOR, PF3/8X3/4
JOINT, SWIVEL 1/2

SEAL SET
JOINT, SWIVEL
SEAL SET

JOINT ASSY, PTO
O-RING, 1BP14.0
BOLT, M10X 25

COLLAR
TUBE ASSY
PLATE

BOLT, M10X 20
BOLT, M10X 25
HOSE G212AC092K

[
[ee]

172458-78970

HOSE H208BC079K
HOSE H212CD093
HOSE H208CD095

P RRRPNNRPRRPRPNNNRRRRRRER

=
o

172A25-76730
26013-100452

No. Lev. Parts No.
1 1 172422-76180
2 1 172422-76191
3 1 172142-76270
4 2 172142-77040
5 1 172142-76280
6 2 172142-77050
7 1 172458-76700
8 1 24315-000140
9 1 26013-100252
10 1 172110-36010
1 1 172458-76800
12 1 172458-76880
13 1 26013-100202
14 1 26013-100252
15 1 172458-78941
16 1 172458-78951
17 1  172458-78960

1
1
1

N
o

SPACER, CRANE
BOLT, M10X 45

NBRRPRPRRPNMNNRPRLNMNNNRRPRRRRR

NBRRPRPRRPNMNNRPRLNMNNNRRPRRRRR

av k=G
CONTROL VALVE

gL—=Fy bk
CRANE KIT

Remarks
(1)OPTIONAL: CRANE KIT.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.101. HYD.OIL PIPING(TRACK FRAME)

@
T©

oo<‘>q

PS
@r380
VIEWED FROM (2

RARLT 34
SWIVEL JOINT

_ ETE—42 (E)
EITE—4 () DRIVING MOTOR (L)

DRIVING MOTOR (R)

14 17

L

e A T

TL—Foyv4
BLADE CYL INDER

0CK10-M39802 Fig.101

. P/G NEWS No:YOOK3982-3
S Aaf PUBL I SHED: 2008/05
RIGHT

00 00

®nsRL
VIEWED FROM (Y)

S EIMSEERE GEED) LB TY.

.".MARKED PART HAS BEEN CHANGED (ADDED).

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172730-75141 ADAPTER 2 2 2
2 1 172730-75141 ADAPTER 4 4 4
3 1 172173-76101 CONNECTOR ASSY 4 4 4
4 2 24315-000110 O-RING, 1BP11.0 4 4 4
5 1 172123-76121 ADAPTER 2 2 2
6 1 172644-76161 ELBOW, ADJUST 2 2 2
7 2 24315-000140 O-RING, 1BP14.0 2 2 2
8 1 172141-76180 CONNECTOR ASSY 2 2 2
9 2  24315-000110 O-RING, 1BP11.0 2 2 2
10 1  23393-020000 JOINT, 90RGI-1/4 2 2 2
11 1 24315-000110 O-RING, 1BP11.0 2 2 2
12 1  24315-000140 O-RING, 1BP14.0 4 4 4
13 1 24315-000140 O-RING, 1BP14.0 2 2 2
14 1 172457-78211 HOSE F204BC108W 2 2 2
15 1  172457-78221 HOSE F206BC098W 2 2 2
16 1 172457-78231 HOSE F206BB100W 2 2 2
17 1 172457-78241 HOSE G704BB095W 2 2 2
18 1 172422-78390 HOSE F204BB068W 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.102

Fig.102. HYD.OIL PIPING(BOOM) oy=viozr-scom) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1 172730-75141 ADAPTER 5 5 5
2 1 172645-76570 CONNECTOR ASSY 1 1 1
3 2  24315-000140 O-RING, 1BP14.0 1 1 1
4 1 24315-000140 O-RING, 1BP14.0 1 1 1
5 1 24315-000140 O-RING, 1BP14.0 3 3 3
6 1 24315-000140 O-RING, 1BP14.0 1 1 1
7 1 172187-76310 CONNECTOR 1 1 1
8 2 24315-000110 O-RING, 1BP11.0 1 1 1
F—Lio4 9 1 172460-76700 CONNECTOR, 2X3/8X1/4 1 1 1
ARM_CYL INDER 10 2 24315-000140 O-RING, 1BP14.0 1 01 1
11 1 172183-16560 CLIP, HOSE 1 1 1
12 1 172457-78160 HOSE H206CX283K 1 1 1
13 2 172455-79770 NUT, LOCK 1 1 1
14 1 172457-78170 HOSE H206CX292K 1 1 1
15 2  172455-79770 NUT, LOCK 1 1 1
16 1 172457-78180 HOSE H208BB280K 1 1 1
17 1 172457-78190 HOSE H206BC310K 1 1 1
. 18 1 172457-78200 HOSE H206BB072W 2 2
(?('],;JTR'BI‘_:'V_AMV” 19 1 17245878200 HOSE H206BC136W 1 1 1
20 1 172458-78210 HOSE H206BC130W 1 1 1
Ny ROy Us 21 1 172957-78150  HOSE H206BBO70W 2 2 2
BUCKET CYLINDER Y
T—LoYvs
BOOM CYL INDER
18
21
9 L—ik
CRANE SPEC.
Remarks
(1)CRANE SPEC.
(2)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.103

Fig.103. HYD.OIL PIPING(P.T.O., ARM END) (y=viozr-360r) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172183-74820 STOP VALVE  (97) 2 2 2
1-1 1 172183-74821-2 VALVE, STOP (97) 2 2 2 R
(A=M/#31248) (B=M/#31248) (C=M/#31248)
2 1 172633-76160 ADAPTER 1 1 1
2-1 1 172162-76141 ADAPTER, 1/2-3/4 1 1 1 N
(A=*2008.07) (B=*2008.07) (C=*2008.07)
3 1 22117-100000 WASHER, 10 4 4 4
4 1 23871-040000 PLUG, R04 2 2 2
5 1 26013-100252 BOLT, M10X 25 4 4 4
6 1 172183-76250 PLATE (GREEN:97) 2 2 2
7 1 172457-76601 TUBE, PTO 1 1 1
8 1  172457-76650 TUBE, PTO 1 1 1
9 1 172458-76680 STAY 2 2 2
10 1 172458-76750 SPACER, PIPE 1 1 1
11 1 172125-76900-4 CLAMP 1 1 1
12 1 172142-76940-4 CLAMP 2 2 2
13 1 172142-76950-4 CLAMP 2 2 2
14 1 26013-120302 BOLT, M12X 30 2 2 2
15 1 26013-120402 BOLT, M12X 40 1 1 1
16 1 26013-120502 BOLT, M12X 50 1 1 1
17 1  26013-120552 BOLT, M12X 55 1 1 1
18 1 26013-120652 BOLT, M12X 65 1 1 1
19 1 26013-120652 BOLT, M12X 65 1 1 1
20 1  172457-78900 HOSE G212BB083W 1 1
21 1 172457-78910 HOSE H208AB081W 1 1
22 1  172458-78920 HOSE H208BB068 1 1 1
23 1  172458-78930 HOSE G212BB065 1 1 1
24 1 172957-78900 HOSE G212BB077W 1 1 1
25 1 172957-78910 HOSE H208ABO77W 1 1 1
172457-08701
PTOXxv hE,
HANO. 129 BBT &Y
P.T.0. KIT
is shown in Fig. 129.
Remarks Yes No Yes No
(1)QUICK HITCH SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.104

Fig.104. HYD.OIL PIPING(QUICK HITCH) Vioarann) o
(C)=VI027-3P(EX) =
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172123-76121 ADAPTER 1 1 1
2 1 172958-76130 ELBOW 2 2 2
3 2  24315-000110 O-RING, 1BP11.0 2 2 2
4 1 172141-76180 CONNECTOR ASSY 1 1 1
5 2 24315-000110 O-RING, 1BP11.0 1 1 1
6 1 24315-000110 O-RING, 1BP11.0 1 1 1
7 1 172958-76101 TUBE, HITCH 1 1 1
7-1 1  172958-76102 TUBE, HITCH 1 1 1 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
8 1 172110-76170-4 PLATE (GREEN:97) 1 1 1
9 1 172137-76580 COLLAR 1 1 1
10 1 172958-81903 COVER, ARM 1 1 1
10-1 1 172958-81904-1 COVER, ARM 1 1 1 N
HEARY S f é,, X (A=MZZZ222) (B=MZZ2222) (C=Mzzz72)
HYD. OIL PUMP 6‘&@}, X 11 1 26013-080162 BOLT, M8X 16 1 1 1
/'(qug// 12 1 26013-080162 BOLT, M8X 16 2 2 2
13 1 26013-080252 BOLT, M8X 25 1 1 1
14 1 172957-78100 HOSE G205BX365K 1 1 1
15 1 172957-78111 HOSE H204BB075K 2 2 2
16 1 172957-78130 HOSE G205BX365K 1 1 1
17 1 172958-78200 HOSE F102BB050W 1 1 1
= 18 1 172958-78210 HOSE F102BB052W 1 1 1

YU EYFLYSH
QUICK HITCH CYLINDER

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING

0CK10-M39802 Fig.105

Fig.105. CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETUEN) Vioarann) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
EHhBRD A B € ©O E ¢
VIEWED FROM UPPER 1 1 172123-76121  ADAPTER 2 2 2
2 1 172141-76180 CONNECTOR ASSY 1 1 1
3 2  24315-000110 O-RING, 1BP11.0 1 1 1
4 1  172455-76220 CONNECTOR 2 2 2
5 1  24315-000110 O-RING, 1BP11.0 4 4 4
6 1 172458-78750 HOSE F403BB117S 1 1 1
7 1 172458-78760 HOSE G804BY130S 1 1 1
8 1 172458-78810 HOSE F403BB115 1 1 1
=8 9 1  172458-78820 HOSE G804BY165S 1 1 1
!
10 1 23000-013000 CLAMP, 13 2 2 2
LEFT SIDE '
RIGHT SIDE FRONT LEFT SIDE
A=Al
RIGHT SIDE JEIAALT
REMOTE CONTROL VALVE
YEaNLT
REMOTE CONTROL VALVE
MERYT
HYD. OIL PUMP
REFER TO Fig. 9
@
‘\
//@‘b‘%@
) c”)’ 4
(W
k' /
A
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.106. CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)

0CK10-M39802 Fig.106
)=
©®=
=

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

No. Lev. Parts No. Description Qty I R
EA5R3 A B © O (E ¢
VIEWED FROM UPPER 1 1 172123-76121  ADAPTER 1 1 1
Ef 2 1 172123-76121  ADAPTER 1 1 1
LEFT SIDE 3 1 172123-76121  ADAPTER 8 8 8
4 1 172141-76180 CONNECTOR ASSY 2 2 2
5 2 24315-000110  O-RING, 1BP11.0 2 2 2
6 1 172183-76200 CONNECTOR 1 1 1
7 1  24315-000110 O-RING, 1BP11.0 1 1 1
8 1 24315-000110 O-RING, 1BP11.0 1 1 1
N K 9 1  24315-000110  O-RING, 1BP11.0 1 1 1
RIGHT SIDE E;{om CEFT SIDE S 10 1 24315-000110 O-RING, 1BP11.0 8 8 8
JEavLT S 1 1 172126-11510  BAND 300 4 4 4
a4 REMOTE CONTROL VALVE 12 1  172458-78330  HOSE F403BB162 1 1 1
RIGHT SIDE 13 1 172458-78340  HOSE F403BB120 1 1 1
JEILNLT 14 1 172458-78350  HOSE F403BB120S 1 1 1
REMOTE CONTROL VALVE 15 1 172458-78360  HOSE F403BB120S 1 1 1
16 1 172458-78390  HOSE F403BB097S 1 1 1
17 1 172458-78400 HOSE F403BC127S 1 1 1
18 1 172458-78410  HOSE F403BB152S 1 1 1
19 1 172458-78420  HOSE F403BB097S 1 1 1
20 1 172458-78570  SPONGE, HOSE 1 1 1
21 1 172444-78800  SPONGE, HOSE 1 1 1
22 1 17212279930  CLAMP, HOSE 4 4 4
23 1 172123-76121  ADAPTER 3 3 1
24 1 172141-76180 CONNECTOR ASSY 4 4 1
2 25 2 24315-000110  O-RING, 1BP11.0 4 4 1
26 1 24315-000110 O-RING, 1BP11.0 3 3 1
27 1 172A25-79150 HOSE F403CE040S 1 1 1
28 1 172A25-79160 HOSE F403BE045 1 1 1
29 1 172A25-79170  HOSE F403CE070 1 1 1
avra—uiRLT 30 1 172A25-79180 HOSE G804BY073S 11 1
CONTROL VALVE 31 1 23010-014000 CLAMP, 14 11 1
32 1 172A25-79100 HOSE F403BB197S 1 1 1
\ 33 1  172A25-79110 HOSE F403BB197S 1 1 1
) 34 1 172A25-79120 HOSE F403BB197S 1 1 1
REFER TO Fig. 9
3y
% TR
b S %‘gﬂ:&"‘
JL—>%y b > sﬁa#« 7
CRANE KIT . \ 12 EFER T0 Fig. 99
LR
) 4 Y
REFER TO Fig. 99
Remarks Yes No Yes No
(1)OPTIONAL: CRANE KIT. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.107. CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)

ENGRS

VIEWED FROM UPPER - A
g y
=0l )’ /® \
LEFT SIDE ‘.JJ‘ A &2
=@,
( ® 2—>
. -9 16
2—0 1
@ 2 % :
1 L 1—8 11X\ Q)
19—
; /o ®
RIGHT SIDE FRONT LEFT SIDE ~ B
& ﬁérﬁ?ﬁc(ﬁ#ﬁi VALVE
= )N
RIGHT SIDE \\')
JEAVIISLT
REMOTE CONTROL VALVE
<
2—}9 2
1—8
14

o—41y/,3L7
ROTARY VALVE

172A04-08510
49 ATINFRLTHY M,
EHENO. 127#8BFT &L,

4-WAY MULTI VALVE KIT
is shown in Fig.127.

0CK10-M39802 Fig.107

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172123-76121 ADAPTER 8 8
2 1 24315-000110 O-RING, 1BP11.0 8 8
3 1 172173-76101 CONNECTOR ASSY 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 1 172123-76121 ADAPTER 2 2
6 1 172141-76180 CONNECTOR ASSY 5 5
7 2 24315-000110 O-RING, 1BP11.0 5 5
8 1 24315-000110 O-RING, 1BP11.0 2 2
9 1 172126-11510 BAND 300 4 4
10 1 172458-78570 SPONGE, HOSE 1 1
11 1 172458-78710 HOSE F403BB155S 1 1
12 1 172458-78720 HOSE F403BB112S 1 1
13 1 172458-78730 HOSE F403BB149S 1 1
14 1 172458-78740 HOSE F403BB114S 1 1
15 1 172458-78770 HOSE F403BB109 1 1
16 1 172458-78780 HOSE F403BB110 1 1
17 1 172458-78790 HOSE F403BB116S 1 1
18 1 172444-78800 SPONGE, HOSE 1 1
19 1 172458-78800 HOSE F403BB135S 1 1
20 1 172122-79930 CLAMP, HOSE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.108. CONTROL PIPING(4-WAY VALVE - CONTROL VALVE)

O—41)— L7
ROTARY VALVE

Iy kao—snI
CONTROL VALVE

S o
PP sl e SN
oS S
RN

EFER TO Fig. 99

172A04-08510

A9 A RIVFINNLTHRy ML,

EEBNO. 12742 8RBT

4-WAY MULTI VALVE KIT
is shown in Fig. 127.

0CK10-M39802 Fig.108

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172123-76121 ADAPTER 1 1
2 1 172123-76121 ADAPTER 1 1
3 1 172141-76180 CONNECTOR ASSY 2 2
4 2 24315-000110 O-RING, 1BP11.0 2 2
5 1 172183-76200 CONNECTOR 1 1
6 1  24315-000110 O-RING, 1BP11.0 1 1
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 24315-000110 O-RING, 1BP11.0 1 1
9 1 172173-76101 CONNECTOR ASSY 1 1
10 2 24315-000110 O-RING, 1BP11.0 1 1
11 1 172123-76121 ADAPTER 2 2
12 1 172141-76180 CONNECTOR ASSY 5 5
13 2 24315-000110 O-RING, 1BP11.0 5 5
14 1 24315-000110 O-RING, 1BP11.0 2 2
15 1 172458-78610 HOSE F403BE057 1 1
16 1 172458-78620 HOSE F403BCO030 1 1
17 1 172458-78630 HOSE F403BC027 1 1
18 1 172458-78640 HOSE F403BC027 1 1
19 1 172458-78650 HOSE F403BB055 1 1
20 1 172458-78660 HOSE F403BC030 1 1
21 1 172458-78670 HOSE F403BC065S 1 1
22 1 172458-78680 HOSE F403BE038 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING

Fig.109. CONTROL PIPING(4-WAY VALVE - CONTROL VALVE : CRANE SPEC.)

12

&)=\

a
ROTARY VALVE

ay ka—jLN7
CONTROL VALVE

YL/ A ERLT
SOLENOID VALVE

172A04-08510 3
A9 TATIVFNANTHRY ML,
IHENO. 1272 8HBTF LY,

REFER TO Fig.9

4-WAY MULTI VALVE KIT
is shown in Fig. 127.

0CK10-M39802 Fig.109

EFER TO Fig. 99

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172123-76121 ADAPTER 1
2 1 172123-76121 ADAPTER 1
3 1 172141-76180 CONNECTOR ASSY 2
4 2 24315-000110 O-RING, 1BP11.0 2
5 1 172183-76200 CONNECTOR 1
6 1  24315-000110 O-RING, 1BP11.0 1
6-1 1 41851-000110 O-RING 1 N
(B=MZz2222)
7 1  24315-000110 O-RING, 1BP11.0 1
7-1 1 41851-000110 O-RING 1 N
(B=MZz2222)
8 1  24315-000110 O-RING, 1BP11.0 1
8-1 1 41851-000110 O-RING 1 N
(B=MZzZzZ22)
9 1 172173-76101 CONNECTOR ASSY 1
10 2 24315-000110 O-RING, 1BP11.0 1
11 1 172123-76121 ADAPTER 2
12 1 172141-76180 CONNECTOR ASSY 5
13 2 24315-000110 O-RING, 1BP11.0 5
14 1  24315-000110 O-RING, 1BP11.0 2
14-1 1 41851-000110 O-RING 2 N
(B=MZzZzZ22)
15 1 172123-76121 ADAPTER 3 3
16 1 172141-76180 CONNECTOR ASSY 4 4
17 2 24315-000110 O-RING, 1BP11.0 4 4
18 1 24315-000110 O-RING, 1BP11.0 3 3
18-1 1 41851-000110 O-RING 3 3 N
(A=MZzZ272Z) (B=MZz2222)
19 1 172458-78610 HOSE F403BE057 1
20 1 172458-78620 HOSE F403BC030 1
21 1 172458-78640 HOSE F403BC027 1
22 1 172458-78660 HOSE F403BC030 1
23 1 172458-78680 HOSE F403BE038 1
24 1 172A25-79150 HOSE F403CE040S 1 1
25 1 172A25-79160 HOSE F403BE045 1 1
26 1 172A25-79170 HOSE F403CE070 1 1
27 1 172A25-79180 HOSE G804BY073S 1 1
28 1 172A25-79250 HOSE F403BC098S 1 1
29 1  172A25-79260 HOSE F403BB090S 1 1
30 1 172A25-79270 HOSE F403BB098S 1 1
31 1 23010-014000 CLAMP, 14 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.110

Fig.110. CONTROL PIPING(HOLDE VALVE : CRANE SPEC.) Vioarann) o
(C)=VIO27-3P(EX) F)=
No. Lev. Parts No. Description Qty |
" A B © O E @
1 1 172A25-76100 TEE, ADJUSTABLE 1 1
2 2 24315-000180 O-RING, 1BP18.0 1 1
3 1  172123-76121 ADAPTER 2 2
REFER TO Fig. 124 4 1 172141-76180 CONNECTOR ASSY 2 2
5 2 24315-000110 O-RING, 1BP11.0 2 2
6 1 172157-76300 ELBOW ASSY 2 2
8 2 24315-000180 O-RING, 1BP18.0 2 2
9 1 172112-77361 CONNECTOR 1 1
10 1  24315-000110 O-RING, 1BP11.0 2 2
10-1 1 41851-000110 O-RING 2 2 N
(A=MZZ2222) (B=MZZ2222)
11 1 24315-000180 O-RING, 1BP18.0 1 1
11-1 1 41851-000110 O-RING 1 1 N
(A=MZZ22Z2) (B=MZ2Z2222)
12 1 172A25-79190 HOSE H204BC185K 1 1
13 1 172A25-79200 HOSE H204BC230K 1 1
14 1 172A24-79210 HOSE H204BE335K 1 1
15 1  172A24-79220 HOSE H204BB291K 1 1
16 1 1E6212-82820 CLIP 173219 5 5
17 1 26013-100162 BOLT, M10X 16 1 1
18 1 26013-100202 BOLT, M10X 20 4 4
w—I BT
HOLD VALVE
12
l?;,}"{,A'l“_\',E’bj Iy b u—;m;v U L—
13 CONTROL VALVE
6
REFER TO Fig. 9 ves Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.111

; (A)=VI027-3C(JP) (D)=
Fig.111. GREASING =viozr sep) o
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

© ® E ©

172141-77800  JOINT, GREASE
172151-77801 HOSE P602YY045
172164-77800 HOSE P602YY050

e
L~
Nk P A
=
—~
NP P T
=

4
1
1
2

BlW NP

24761-020000 NIPPLE, GREASE PT1/8

RERTY VT
TURNING BEARING

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.112. BOOM BRACKET

RAGLY
SWING CYLINDER

0CK10-M39802 Fig.112

(A)=VI027-3C(JP) (D)=
(B)=VI027-3P(JP) )=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172175-81700 SHIM 1 1 1
2 1 172175-81700 SHIM 2 2 2
3 1 172175-81710 SHIM 1 1 1
4 1 172175-81710 SHIM 2 2 2
5 1 172458-81800 PIN 60X113 2 2 2
6 1 172458-81830 PIN 50X136 1 1 1
7 1 172458-81920 PIN 40X115 1 1 1
8 1 172458-81930 PIN 40X111 1 1 1
9 1 172458-82300 BRACKET,BOOM(GREEN97 1 1 1
10 2 172142-82310 BUSH 60X50 1 1 1
12 2 172458-82320 BUSH 60X50 1 1 1
13 1 172458-82330 PIN 60X334.5 1 1 1
14 1 172165-82520 SHIM 1 1 1
15 1 172165-82530 SHIM 1 1 1
16 1 172165-82580 SHIM 2 2 2
17 1 172165-82590 SHIM 2 2 2
18 1 172165-82600 SHIM 2 2 2 Z
(A=M/#30876) (B=M/#30876) (C=M/#30876)
18-1 1 172A25-81900 SHIM 2 2 2 W
(A=MI#30876) (B=M/#30876) (C=MI#30876)
19 1 172117-83970-2 PLATE(C),LOCK 1 1 1
20 1 22157-120000 WASHER, 12 2 2 2
21 1 22157-120000 WASHER, 12 1 1 1
22 1 22242-000600 RING, 60 1 1 1
23 1 26013-100202 BOLT, M10X 20 2 2 2
24 1 26013-120302 BOLT, M12X 30 2 2 2
25 1 26013-120302 BOLT, M12X 30 1 1 1
26 1 26116-121402 BOLT, M12X165 PLATED 1 1 1
27 1 26206-141502 BOLT, M14X150 PLATED 1 1 1
28 1 26716-120002 NUT, M12 2 2 2
29 1 26716-140002 NUT, M14 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.113

1 A)=VIO27-3C(JP. D)=

Fig.113. BOOM EB;:VI027-3PEJP; EE;:

(C)=VI027-3P(EX) =

No. Lev. Parts No. Description Qty |
26 - A (B) () O (B ¢
- | 1 1 172126-11510 BAND 300 1 1
F—LYa ’ i 20 2 1 172176-68210 CLIP, TREE 5 5
ARM CYLINDER i 3 1 172A24-81071 BOOM ASSY,CRANE 1 1
h 4 2  172020-10620 SEAL, DUST 4 4
| 6 2 172458-81400 BUSH 60X75X50 2 2
7 1 172457-81451 PIPE ASSY, PROTECT 1 1
8 1 172164-81670 SPACER 2 2
9 1 172458-81751 CLAMP, PIPE 1 1
10 1 172457-81840 PIN 40X153 ASSY 1 1
11 1 172458-81840 PIN 50X209 ASSY 1 1
12 1 172457-81860 PIN 45X153 ASSY 1 1
13 1 172165-82520 SHIM 1 1
14 1 172165-82530 SHIM 1 1
15 1 172165-82550 SHIM 1 1
16 1 172165-82560 SHIM 1 1
17 1 172165-82570 SHIM 1 1
18 1 172165-82580 SHIM 1 1
19 1 172165-82590 SHIM 1 1
20 1 172165-82600 SHIM 1 1 A
(A=M/#30876) (B=M/#30876)
20-1 1 172A25-81900 SHIM 1 1 W
(A=M/#30876) (B=M/#30876)

21 1 172146-82910 SPACER 1 1
22 1 172444-82990 WASHER 1 1
23 1 22157-120000 WASHER, 12 2 2
24 1 24761-050000 NIPPLE, GREASE C 2 2
25 1 26013-120252 BOLT, M12X 25 4 4
26 1 26014-080162 BOLT, M8X 16 2 2

N—FRR (7" -4597°) SWING CYLINDER

HARNESS (BOOM LAMP)

|
i
i
| RAvTLYLE
|
i
i

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.114. BOOM(EX)

F—LLYLH N
ARM CYL INDER

8
23

N—RR (7 -h597°) SWING CYLINDER

HARNESS (BOOM LAMP)

i
|
|
| RAVGL)UE
|
i
|
i

0CK10-M39802 Fig.114

(A)=VI027-3C(IP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 172126-11510 BAND 300 1
2 1 172176-68210 CLIP, TREE 5
3 1 172A24-81091 BOOM ASSY (GREEN:97) 1
4 2 172020-10620 SEAL, DUST 4
6 2 172458-81400 BUSH 60X75X50 2
7 1 172457-81451 PIPE ASSY, PROTECT 1
8 1 172164-81670 SPACER 2
9 1 172458-81751 CLAMP, PIPE 1
10 1 172457-81840 PIN 40X153 ASSY 1
11 1 172458-81840 PIN 50X209 ASSY 1
12 1 172457-81860 PIN 45X153 ASSY 1
13 1 172165-82520 SHIM 1
14 1 172165-82530 SHIM 1
15 1 172165-82550 SHIM 1
16 1 172165-82560 SHIM 1
17 1 172165-82570 SHIM 1
18 1 172165-82580 SHIM 1
19 1 172165-82590 SHIM 1
20 1 172165-82600 SHIM 1
(C=M/#30876)
20-1 1 172A25-81900 SHIM 1
(C=M/#30876)
21 1 172146-82910 SPACER 1
22 1 172444-82990 WASHER 1
23 1 22157-120000 WASHER, 12 2
24 1 24761-050000 NIPPLE, GREASE C 2
25 1 26013-120252 BOLT, M12X 25 4
26 1 26014-080162 BOLT, M8X 16 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.115

; A)=VI027-3C(IP D)=
Flg 115. ARM EB;:VI027-3PEJP; EE;:
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
F—LI o A B () O (E) R
ARM CYLINDER 1 1 172183-81160 CLIP, TREE 4 4
2 1 172A24-81480 ARM ASSY, CRANE 1150 1 1
3 2  172448-54120 SEAL, DUST 2 2
4 2 172168-81270 SEAL, DUST 4 4
5 2 172444-81310 BUSH 2 2
7 2 172458-81630 BUSH 38-55 4 4
8 1 172142-81620 O-RING 2 2
9 1 172164-81670 SPACER 2 2
10 1 172457-81880 PIN 40X116 ASSY 1 1
11 1 172165-82580 SHIM 1 1
12 1 172165-82590 SHIM 1 1
13 1 172165-82600 SHIM 1 1 V4
(A=MI#30876) (B=M/#30876)
13-1 1 172A25-81900 SHIM 1 1 w
(A=MI#30876) (B=M/#30876)
14 1 172458-83710 PIN 38X116 ASSY 1 1
Ny bSO UE 15 1 22157-120000 WASHER, 12 2 2
BUCKET CYL INDER 16 1 24761-040000 NIPPLE, GREASE B 1 1
17 1 26013-120252 BOLT, M12X 25 2 2
18 1 933171-29751 SHIM SET 1 1

REFER TO Fig. 118 Ry b

BUCKET REFER TO Fig. 118

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.116. ARM(QUICK HITCH SPEC.)

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.116

)=
©®=
=

No. Lev. Parts No. Description Qty I R
(A B (©) DO () (A

1 1 172183-81160  CLIP, TREE 4 4
2 1 172A31-81481  ARM ASSY, CRANE 1100 1 1
T—hLi& 3 2 172448-54120  SEAL, DUST 2 2
ARM_CYL INDER 4 2 172168-81270  SEAL, DUST 4 4
5 2 172444-81310 BUSH 2 2
7 2 172458-81630  BUSH 38-55 4 4
8 1 172142-81620 O-RING 2 2
9 1 172164-81670  SPACER 2 2
10 1 172457-81880  PIN 40X116 ASSY 1 1
1 1 172165-82580  SHIM 1 1
9 12 1 172165-82590  SHIM 1 1

12 15 13 1 172165-82600  SHIM 1 1 z

11 \l 17 (A=M/#30876) (B=M/#30876)
10 13-1 1 172A25-81900  SHIM 11 w
0—3 —_ (A=M/#30876) (B=M/#30876)
14 1 172458-83710  PIN 38X116 ASSY 11
57 15 1 22157-120000 WASHER, 12 2 2
16 1 24761-040000  NIPPLE, GREASE B 11
17 1  26013-120252  BOLT, M12X 25 2 2
? 18 1 933171-29751  SHIM SET 1 1
LT
NP 15 —2
BUCKET CYLINDER 17
REFER TO Fig. 118
REFER TO Fig. 121
REFER TO Fig. 118
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802

IMPLEMENT

Fig.117. ARM(EX)

Ry po )i
BUCKET CYLINDER

F—LiY &

ARM CYL INDER

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.117

)=
©®=
=

REFER TO Fig. 118

REFER TO Fig. 121

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172183-81160 CLIP, TREE 4
2 1 172183-81160 CLIP, TREE 1
3 1 172142-81620 O-RING 2
4 1 172164-81670 SPACER 2
5 1 172957-81702 ARM ASSY 1
6 2 172448-54120 SEAL, DUST 2
7 2 172168-81270 SEAL, DUST 4
8 2 172444-81310 BUSH 2
9 2 172458-81630 BUSH 38-55 4
11 1 172457-81880 PIN 40X116 ASSY 1
12 1 172165-82580 SHIM 1
13 1 172165-82590 SHIM 1
14 1 172165-82600 SHIM 1 z
(C=M/#30876)
14-1 1 172A25-81900 SHIM 1 W
(C=M/#30876)
15 1 172458-83710 PIN 38X116 ASSY 1
16 1 22157-120000 WASHER, 12 2
17 1 24761-040000 NIPPLE, GREASE B 1
18 1 26013-120252 BOLT, M12X 25 2
19 1 933171-29751 SHIM SET 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.118
i A)=VIO27-3C(JP D)=
Fig.118. BUCKET ARM & LINK (-vioz730(r) or
(C)=VIO27-3P(EX) (F)=

z
°

Lewv. Parts No. Description

®wW B € O E @

1 1 172164-81820  ARM, BUCKET 1 1 1
2 1 172458-81860 PIN 38X182 ASSY 1 1 1
3 1 172458-81890 PIN 38X182 ASSY 1 1 1
4 1 172458-82600  ARM, BUCKET 1 1 1
5 1 172458-82651 LINK, BUCKET (97) 1 1 1
6 2 172168-81270 SEAL, DUST 2 2 2
7 2 172458-81630 BUSH 38-55 2 2 2
8 2 172122-82290 SEAL, DUST 4 4 4
9 2 172168-84411 BUSH 38-48-33.5 2 2 2
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
11 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
12 1 26116-100752 BOLT, M10X 75 PLATED 2 2 2
13 1 26716-100002 NUT, M10 4 4 4
14 1 933171-29751 SHIM SET 2 2 2

Ny kS yos
BUCKET CYL INDER

Ny bk

BUCKET

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.119

Fig.119. BUCKET ARM & LINK(CRANE SPEC.) (-viozr ) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1  794130-71410 PIN ASSY, BALL 1 1
2 1 172164-81820 ARM, BUCKET 1
3 1 172458-81860 PIN ASSY 1
4 1 172458-81890 PIN ASSY 1
5 1 172458-82600 ARM, BUCKET 1
6 1 172A25-84400 LINK, BUCKET 1 1
7 2 172122-82290 SEAL, DUST 4 4
9 2 172168-84411 BUSH 2 2
10 2  24761-020000 NIPPLE, GREASE PT1/8 2 2
11 1 172A25-84450 LINK, BUCKET 1 1
12 2 172122-82290 SEAL, DUST 4 4
Shrwr IS, I~ 13 2 172168-84411 BUSH 2 2
éagl-(é{r ZYT. HﬂajERa. 15 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
16 1 172425-84470 PIN 1 1

16-1 1 172425-84471 PIN ASSY, HOOK 1 1 N

(A=*2014.03) (B=*2014.03)

17 1 24761-020000 NIPPLE, GREASE PT1/8 1
18 1 26116-100752 BOLT, M10X 75 PLATED 2
19 1 26716-100002 NUT, M10 4
20 1 933171-29751 SHIM SET 2

Ny b

BUCKET

REFER TO Fig. 122

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.120

Fig.120. BUCKET ARM & LINK(CRANE & QUICK HITCH SPEC.) Vioarann) o

(C)=VIO27-3P(EX) (F)=

AW B € O E @

z
°

Lewv. Parts No. Description

5N
N

22157-120000  WASHER, 12
24761-020000 NIPPLE, GREASE PT1/8
26013-120252 BOLT, M12X 25

=
o ul

i
-

26116-100752 BOLT, M10X 75 PLATED
26716-100002 NUT, M10
933171-29751 SHIM SET

=
[oe]

1 1 172164-81670  SPACER 1

2 1 172164-81820  ARM, BUCKET 1

3 1 172458-81860  PIN 38X182 ASSY 1

7—54 4 1 172458-81890  PIN 38X182 ASSY 1

ARM 5 1 172458-82600  ARM, BUCKET 1

oo by & 6 1 172458-83710  PIN 38X116 ASSY 1
BUCKET CYL INDER 7 1  172A25-84501 LINK Q, BUCKET (97) 1
8 2 172168-81270  SEAL, DUST 2

9 2 172458-81630  BUSH 38-55 2

10 2 172122-82290  SEAL, DUST 4

3 11 2 172168-84411  BUSH 38-48-33.5 2

15 13 2 24761-020000  NIPPLE, GREASE PT1/8 2

1 1

1 1

1 1

1 2

1 4

1 2

i
©

H495EF

QUICK COUPLER

REFER TO Fig. 123

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.121. QUICK HITCH

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.121
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172958-17120 COLLAR 3 3 3
2 1 172124-46200 O-RING 1 1 1
3 1 172958-83102 BRACKET A (GREEN:97) 1 1 1
4 1 172958-83111 BRACKET B (GREEN:97) 1 1 1
5 1 172958-83120  PIN 30X37 2 2 2
6 1 172958-83130  PIN 25X86 1 1 1
6-1 1 172958-83131 PIN 25X86 1 1 1 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX)
7 1 172958-83140  BOLT 3 3 3
8 1 172958-83150  PIN 38X237 1 1 1
9 1 172958-83171 PLATE,LOCK(GREEN:97) 1 1 1
10 1 172958-83182 PIN ASSY, LOCK 1 1 1
11 1 172960-83210 COLLAR 1 1 1
12 1 172958-83220  PIN 38X242 1 1 1
13 1 172958-83251 PLATE, RUBBER 1 1 1
14 1 172958-83281  GUARD ASSY 1 1 1 N
(A=M/#30921) (B=M/#30921) (C=M/#30921)
15 1 172958-83271  GUARD ASSY 1 1 1
16 1 172958-83292  COVER, HITCH 1 1 1
17 1 172958-83330 WASHER 6.4X15.5X1.5 1 1 1
18 1 172141-84601 SHIM 1 1 1
22 1 22137-080000 WASHER, 8 3 3 3
23 1 22137-100000 WASHER, 10 2 2 2
24 1 22157-120000  WASHER, 12 1 1 1
25 1 22242-000350 RING, 35 1 1 1
26 1 22252-000250 RING, 25 2 2 2
27 1 22252-000300  RING, 30 2 2 2
28 1  24311-000480 O-RING, 1AP48.0 2 2 2
29 1 24761-020000 NIPPLE, GREASE PT1/8 4 4 4
30 1 26013-080162 BOLT, M8X 16 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2
32 1 26013-120302 BOLT, M12X 30 1 1 1
33 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3
34 1 26116-100802 BOLT, M10X 80 PLATED 1 1 1
35 1 26716-100002 NUT, M10 2 2 2
36 1 26756-060002 NUT, LOCK M6 1 1 1
37 1 933171-29751  SHIM SET 2 2 2

EvFLyLy
HITCH CYLINDER

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.122. BUCKET

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.122
)=
©®=
=

No. Lewv. Parts No. Description |
10 (A (B © ©® E ©
| 1 1 172164-81950  PIN KIT, BUCKET 2 2
]|9 1|1 2 2 172164-81630-W PIN 38X229 2 2
| | 3 2 172164-81700  COLLAR 2 2
T 1 T T T 1 4 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
21 20 1518 13 14 12 18 15 5 2 26116-100652  BOLT, M10X 65 PLATED 2 2
6 2 26716-100002  NUT, M10 4 4
7 2 0933171-29751  SHIM SET 2 2
10 1 172458-82500 BUCKET ASSY, 490S 1 1 1
1 2 172458-82580  BUCKET ASSY, 490S 1 1 1 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)
12 3 172458-82240  CUTTER, SIDE 1 1 1
13 3 172458-82260  CUTTER, SIDE 1 1 1
14 3 172458-82280  BOLT M14X 40 6 6 6
15 3 172458-82290  NUT 6 6 6
17 4 172458-82231  ADAPTER 3 3 3
18 3 22217-140000 WASHER, SPRING 14 6 6 6
19 2 172448-82950 TOOTH KIT, POINT 3 3 3
20 3 172448-82570  TOOTH, POINT 3 3 3
21 3 172448-82960  PIN ASSY, LOCK 3 3 3
22 4 172448-82580  PIN,LOCK 3 3 3
23 4 172448-82590 RUBBER,PIN 3 3 3
24 1 172958-81590  PIN KIT Q,BUCKET 2 2 2
25 2 172958-81600  PIN 38X229 ASSY 2 2 2
26 2 172164-81700 COLLAR 2 2 2
HE R 27 2 26116-100652  BOLT, M10X 65 PLATED 2 2 2
SPARE. PART 28 2 26716-100002  NUT, M10 4 4 4
32 29 2 933171-29751  SHIM SET 2 2 2
32 1 772458-82231  TOOTH ASSY 3 3 3
36 33 35 34 33 2 172458-82231  ADAPTER 3 3 3
34 2 172448-82570  TOOTH, POINT 3 3 3
35 2 172448-82580  PIN,LOCK 3 3 3
36 2 172448-82590 RUBBER,PIN 3 3 3
37 1 172958-08120  PIN KIT Q35,BUCKET 1 1 1 w
(A=MZZZZ7Z) (B=MZZ2Z7Z) (C=MZzZz277)
39 1 172956-08130  BOLT KIT 10X85 1 1 1 w
(A=MZZ222) (B=MZzz2z2) (C=MZzzZz77)
40 2  26116-100852  BOLT, M10X 85 PLATED 1 1 1 w
(A=MZZ2Z2Z) (B=MZZ2222) (C=MZzz222)
41 2 26716-100002  NUT, M10 2 2 2 w
Ly it 8840y FF (A=MZZ2Z2Z) (B=MZZ2222) (C=MZzZz277)
FOR ANOTHER GOPORAT |ON 42 1 172958-08130  BOLT KIT 10X115 1 1 1 w
BUCKET (A=MZZ2Z222) (B=MZzZ2222) (C=MZz272)
35 43 2 26116-101152  BOLT, M10X115 PLATED 1 1 1
(A=MZ2ZZ7Z) (B=MZZ2Z7Z) (C=MZzZz277)
44 2 26716-100002  NUT, M10 2 2 2
(A=MZZ2Z22) (B=MZZ2222) (C=MZzz222)
45 1 172958-08140  BOLT KIT 10X65 1 1 1
40 (A=MZZ222) (B=MZzz2z2) (C=MZzzZz77)
46 2 172958-83380  COLLAR, 40X50.8X22 1 1 1 w
B4 wBEyFE 1 (A=MZZ2Z22) (B=MZZ2222) (C=MZzz222)
QUICK HITCH SPEC. 47 2  26116-100652 BOLT, M10X 65 PLATED 1 1 1 W
Yes Yes

++ CONTINUE ++

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT

0CK10-M39802 Fig.122
; (A)=VI027-3C(JP) (D)=
Flg " 122 " BUC KET (B)=VIO27-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
10 ® ® © ©® B @
| (A=MzZ2272) (B=Mzz2222) (C=Mzz272)
]|9 1|1 48 2  26716-100002 NUT, M10 2 2 2 w
| | (A=MzZ2272) (B=Mz2222) (C=Mzzz72)
[ | T [ I I I 1 49 1 172958-08150 PIN KIT Q40,BUCKET 1 1 1 W
21 20 15 18 13 14 12 18 15 (A=MZzZ272Z) (B=MZz2222) (C=Mzz722)

ARG
SPARE PART

32

36 33 35 34

i 40 sy A
43 FOR ANOTHER COPORATION
39 BUCKET
42
41
44
47 31
I
48 40
94 v ey Fik 49
QUICK HITCH SPEC.

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.123

; (A)=VI027-3C(JP) (D)=
Fig.123. HOOK(CRANE SPEC.) =viozr sep) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172A25-84600 HOOK ASSY 1 1
2 2 172A25-84610 BUSH,38X45X30 1 1
4 3 172460-84161 RATCH ASSY, CRANE 1 1
(B=M/#30501)
5 3 172A25-84630 NIPPLE, GREASE M6 2 2

(B=M/#30501)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802

IMPLEMENT

Fig.124. STAY(CRANE SPEC.)

P T Oft#k
P.T.0. SPEC

0CK10-M39802 Fig.124

P T Ott#%
P.T.0. SPEC.

Remarks
(1)P.T.O. SPEC.

(A)=VIO27-3C(JP) (D)=
(B)=VIO27-3P(JP) ()=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172478-68870 GROMMET 2 2
2 1 172478-68880 COLLAR 2 2
3 1 172478-68890 WASHER 12X40X4.5 2 2
5 1 172A25-84100 STAY, COVER 1 1
6 1 172A25-84110 STAY, COVER 1 1
7 1 172A25-84120 COLLAR 2 2
8 1 172A24-84190 STAY, HOSE 1 1
11 1 22157-120000 WASHER, 12 4 4
12 1 26013-120202 BOLT, M12X 20 1 1
13 1 26013-120302 BOLT, M12X 30 2 2
14 1 26013-120302 BOLT, M12X 30 1 1
15 1 26013-120452 BOLT, M12X 45 2 2
16 1 172A25-76690 STAY, CRANE 2 2 1
17 1 172142-76940 CLAMP 1 1 1
18 1 26013-120402 BOLT, M12X 40 2 2 1
19 1 26013-120502 BOLT, M12X 50 2 2 1
20 1 26013-120552 BOLT, M12X 55 2 2 1
21 1 26013-120652 BOLT, M12X 65 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 IMPLEMENT 0CK10-M39802 Fig.125

; A)=VI027-3C(IP D)=
Flglzs BLADE EB;:VI027-3PEJP; EE;:
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
14 A (B) () O (B ¢
10 1 1 172164-81670 SPACER 2 2 2
2 1 172112-87860 SHIM 2 2 2
3 1 172A24-94100 BLADE (GREEN:88) 1 1 1
4 2 172168-72240 BUSH 38X50X40 2 2 2
5 2 172168-81270 SEAL, DUST 4 4 4
7 1 172422-94210 PIN 38X 114 2 2 2
8 1 172142-94241 PIN 40-106(GREEN:88) 2 2 2
9 1 172124-94310-1 PLATE (GREEN:88) 2 2 2
10 1 22157-120000 WASHER, 12 2 2 2
11 1  24761-020000 NIPPLE, GREASE PT1/8 2 2 2
12 1  24761-040000 NIPPLE, GREASE B 2 2 2
13 1 26013-100252 BOLT, M10X 25 4 4 4
14 1 26013-120302 BOLT, M12X 30 2 2 2
15 1 933171-29751 SHIM SET 2 2 2

TJL—koyvy

BLADE CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT
Fig.126. ONE TOUCH DECEL KIT(OPTIONAL)

JUAYFTEILEY b
ONE TOUCH DECEL KIT
(172A25-08210)

RHLNO. 11%
RHUNO. 2~39%&AF T,
1 INC. 2~39.

26 14 26 24

REFER TO Fig.14X -5l
S 0O

w_

REFER TO Fig. 21

(A)=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.126

(F)=VI027-3 OPT

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172A25-08210 DECELERATE KIT 1 1 1
2 2 172458-12120 CABLE, ACCELERATOR 1 1 1
3 2 172A21-12200 SPACER 1 1 1
4 2 172175-12200 SHAFT ASSY 1 1 1
5 2 172175-12230 LINK A 1 1 1
6 2  172A21-12250 JOINT 1 1 1
7 2 172175-12260 BASE CMP 1 1 1
9 3 24550-014200 BUSH, 14X20 1 1 1
10 2 172175-12310 LINK B 1 1 1
12 3 24550-014200 BUSH, 14X20 1 1 1
13 2 172175-12350 SPRING, RETURN 1 1 1
14 2 172175-12360 CABLE, ACCELERATOR 1 1 1
15 2 172175-12370 PLATE 1 1 1
16 2 172137-16560 BAND 1 1 1
17 2  172460-16570 HARNESS DECEL ASSY 1 1 1
18 3 29420-200000 FUSE, B 20A 2 2 2
19 2 172458-17110 BRACKET, TIMER 1 1 1
20 2 172162-17180 SOLENOID 1 1 1
21 2 172190-17220 RELEY, TIMER 1 1 1
22 2 172458-45070 LEVER L, DECEL. 1 1 1
23 2 172176-47870 KNOB 1 1 1
24 2 1C6281-52310 PIN, SNAP 6 6 6 6
25 2 1A3809-56915 PIN, 6X20 1 1 1
26 2 22137-060000 WASHER, 6 7 7 7
27 2 22217-100000 WASHER, SPRING 10 1 1 1
28 2 22351-040025 PIN, SPRING 4.0X25 1 1 1
29 2 24311-000210 O-RING, 1AP21.0 4 4 4
30 2  26013-060162 BOLT, M6X 16 2 2 2
31 2 26013-080402 BOLT, M8X 40 2 2 2
32 2 26013-120252 BOLT, M12X 25 2 2 2
33 2 26022-060252 SCREW, M6X25 2 2 2
34 2 26116-100162 BOLT, M10X 16 PLATED 1 1 1
35 2 26587-040062 SCREW, M4X 6 1 1 1
36 2 26716-060002 NUT, M6 1 1 1
37 2 933152-09280 BAND 170 6 6 6
38 2 933166-17730 WASHER 1 1 1
39 2 933168-55770 BAND 146 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT 0CK10-M39802 Fig.127

; _ (A)=VIO27-3C(JIP) (D)=
Fig.127. 4-WAY MULTI VALVE KIT(OPTIONAL) (evioar scor) o
(C)=VI027-3P(EX) (F)=VI027-3 OPT
> No. Lev. Parts No. Description Qty |
T ootEArTE A B © (@ © @
Fig 44
1671 CONTROL VALVE PLATE 1 1 172A04-08510  MULTI KIT, 4-WAY 1 1
2 1 172A25-08520 CRANE HOSE KIT 1 1
o—%yL7
Fig. 90 e
ROTARY VALVE
(4-WAY SPEC.)
¥ hA—LEE
Fig. 107 7 ?uf;vimmv )
1 CONTROL P1PING (RENOTE
CONTROL V. ~4-HAY VALVE)
172A04-08510
4 ATILFNRLITHY b
4-WAY MULTI VALVE KIT
EREBERI—2 IS Y ov—i8—) %
53y FOMNRE— VICEREAREGIE
ZNNTEEEMT H2A5DBRTT. _ -
CUTOFF_VALVE PARTS, ECT. WHICH CAN CHANGE Fig 108 T )
FROM STANDARD OPERATION PATTERN £ o
}gx } $.Emugegmgmmu) TO ANOTHER CORPORAT|ON VY V. ~ONTROL 1.3
¥ bO—LEE
Fig109 ?4'7/14 [ 78 ~:1>EMH/ V.
- HR)
CONTROL PIPING (4-HAY V.
~CONTROL V. :CRANE SPEC)
2
172A25-08520
Jb—Vik—2RF% v b
CRANE HOSE KIT
Remarks
(1)THIS PART IS NECESSARY FOR
CRANE SPEC.
* REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT
Fig.128. CRANE KIT(OPTIONAL)

$EAR ($vE° v JP)

Fig. 1 LABEL (CABIN:JP)
$40R ($4/L° 1JP)
Fig 2 LABEL (CANOPY:JP)
|| S8R (Jb-v:JP)
Fig D LABEL (CRANE:JP)
BES (MY H-0)
Fig. 22 ELECTRIC PART (EQUIPHENT :CRANE 1)
|| TS (B L-01)
Fig. 21  ELECTRIC PART (CRANE 1:CABIN)
T (W L-1)
Fig. 28  ELECTRIC PART (CRANE 1:CABIN)
| H3—(RMEE L)
Fig. 48  COVER (AROUND CONTROL)
8= G1-0)
Fig. 52 COVER (CRANE)
—b & O—FTIYRHEY)
Fig. D6  SEAT & SEAT MOUNT (CABIN)
1_
STk & S— Yk G )
HL—vEy k Fig. D8  SEAT & SEAT MOUNT (CANOPY :CRANE)
(F¥/6)
CRANE KIT (CANOPY) || VLA BT (Gl-veR)
Fig. 91  SOLENOID VALVE (CRANE SPEC.)
=L FrSL T (77 - hU-vit4%)
Fig. 92 HOLD VALVE (BOOW: CRANE SPEC.)
| R—IL F73L T (7-h:JL-s41H0)
Fig. 93 HOLD VALVE (ARM:CRANE SPEC.)
SAERRE (V5-0)
Fig. 99  HD. OIL PIPING RETURN)
|| HERE (P10, JU-bIvh )
Fig. 100 HYD. OIL PIPING(P.T. 0., FRAME END)
|| SAERE (0 -b)
Fie. 102 Hp. oIL PIPING BoOW)
| aY hA—LERE (JEUN K7 ~auh-n 17° 1P, EX)
Fig. 106 CONTROL PIPING (REMOTE CONTROL V.-GONTROL V. :JP, EX)
| AV b A—JLEE Q914N 7" ~I0MI-n 17° S GL-SAER)
Fig. 109 CONTROL PIPING (4-WAY V. —CONTROL V. :CRANE SPEC.)
a2 b A—JLERE (Wb N BT S L-sAERR)
Fig. 110 CONTROL PIPING(HOLD V. :CRANE SPEC.)
| Ny b7—L1 & Y29 Gr-24140
Fig. 119 BUCKET ARM & LINK(CRANE SPEC.)
799 (G-t
Fig. 123 HoOK (CRANE SPEC.)
L RT— (J-vHE4%)
Fig. 124 STAY(CRANE SPEC.)

—2
JL—rFy b
(FrEV)
CRANE KIT (CABIN)

0CK10-M39802 Fig.128

(A)=VIO27-3C(JIP) (D)=
(B)=VIO27-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=vIO27-3 OPT

Remarks

* REFER TO EACH FIGURE, SHOWING

DETAILS OF KIT PARTS.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172A24-08600 CRANE KIT, CANOPY 1

1-1 1 172A24-08601 CRANE KIT, CANOPY 1 R

(B=MXXXXX)

2 1 172A24-08610 CRANE KIT, CABIN 1

2-1 1 172A24-08611 CRANE KIT, CABIN 1 R

(A=MXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT 0CK10-M39802 Fig.129

; (A)=VI027-3C(JP) (D)=
Fig.129. P.T.O. KIT (OPTIONAL) (©)-vi027-3P0P) o
(C)=VIO27-3P(EX) (F)=VI027-3 OPT
No. Lev. Parts No. Description Qty |
) ERER GO D A _(B) (C) () (E) (F
Fig. 1 CONTROL EQURENT oL 1 1 17245708701 PTOKIT 11 1

4 LR (PT0YYY)
Fig. TV CONTROL EQUIPMENT
(P.T.0.LINK)

] OOﬂhEEE (PTO, 7U-hIv})
Fig. HYD. OIL PIPING

(P. T. 0. FRAME END)
PTO*v b
P.T.0. KIT

(172457-08701)

PTOEREDE o= { FLATLVALY
EEARICRE, VI RTHNR—

EMZHUEBRTT
PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC.
WITH NO P.T.0. PIPING.

1 0 3 SR E (PTO7-AIVE )
Fig. HYD. OIL PIPING
(P.T. 0. ARM END)

Remarks
* REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT 0CK10-M39802 Fig.131

Fig.131. SEAT KIT(OPTIONAL) (-viozr ) o
(C)=VI027-3P(EX) =
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172457-08601 SEAT KITWOOCHANG SP 1 1 1 w
(A=*2017.11.) (B=*2017.11.) (C=*2017.11.)
2 2  172A23-64050 SEAT ASSY 1 1 1
3 2 172A46-64491 STOPPER, A 1 1 1
4 2 172A46-64500 PLATE ASSY, SEAT 1 1 1
5 2 26013-080202 BOLT, M8X 20 4 4 4
6 2 26013-100202 BOLT, M10X 20 2 2 2
7 2  26051-080002 NUT, M8 4 4 4
8 1 172A27-64400 PLATE, STOPPER 1 1 1 W 1
(A=*2017.11.) (B=*2017.11.) (C=*2017.11.)
9 1 26013-100252 BOLT, M10X 25 1 1 1 W 1
(A=*2017.11.) (B=*2017.11.) (C=*2017.11.)
Remarks o o

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(1)Air Conditioner specification. Yes Ves
Copyright (C) YANMAR CO., LTD. All RightsReserved.




Parts No. Index

Parts No.

104200-11920
106990-44660
119247-77100
119650-77910
119802-55710
119802-77200
119808-12520
119808-12540
119813-13552
121250-49121
121450-44531
121468-44510
121468-44540
121470-44540

121470-44581
124450-44560
124465-44950
124766-59050

129100-55690
129107-44590
129211-77920

129457-44520
129457-44530
129612-12560
129612-52100
172020-10620

172068-28490

172110-36010
172110-45050

172110-76170-4

172112-77361
172112-87860
172113-12522
172116-46630
172116-76381

172117-83970-2

172122-37830

172122-37844

172122-46590

1

-1
-1

Parts No.
172122-46590

172122-55061

172122-57610
172122-57620

172122-57630

172122-57640
172122-70350

172122-70630
172122-73430
172122-73470

172122-73480

172122-79930

172122-82290

172123-76121

172124-13230
172124-17640

107

108

109

110
15
31

Ref. No.

21
11

Y = N
OCWUIRNRRNRPURPRXWNR R R

=
(6]

Parts No.
172124-46200

172124-65480
172124-70380
172124-70390

172124-94310-1

172125-03951

172125-76900-4

172126-11510

172126-16540

172137-12270
172137-16560

172137-17631
172137-46040

172137-46041

172137-46042
172137-46210
172137-69850

172137-72453
172137-73860
172137-76580
172141-03202

125

103
21

31

Ref. No.

=N B =
CUBRNOORRRRERRR

=
(&)1

-1
-1

-1
-2

Parts No.
172141-03202

172141-03360

172141-13490
172141-17150
172141-37320

172141-41340
172141-41360

172141-41370

172141-50762-1
172141-50763-3

172141-70110
172141-70150
172141-70160
172141-70410
172141-70420
172141-70440
172141-70450
172141-70460
172141-70470
172141-72190

172141-72250

172141-72540
172141-72690
172141-73770
172141-76180

Fig. No.

98

99
101

[En
CCogwo b~ho




Parts No. Index

Parts No.
172141-76180

172141-76220
172141-76920
172141-77800
172141-84601
172142-03302

172142-43591
172142-57610
172142-62300
172142-72260
172142-72510
172142-72560
172142-72951
172142-73800
172142-76181
172142-76270
172142-76280
172142-76290
172142-76940

172142-76940-4
172142-76940-5
172142-76950-4

172142-77040
172142-77050
172142-81620

172142-82310
172142-94241
172146-45610
172146-61370

172146-73730
172146-82910

172147-70120
172147-70220

Fig. No.

104
105
106

107
108

109

Ref. No.

4
2
4

24

N =
U1 UT0 0O WO Oo

A NN
NORF P

Parts No.

172147-70280
172147-70330
172147-70390
172147-70500
172147-70610
172147-76260
172148-70301

172148-72050
172148-72390
172148-72791
172148-72941
172148-73870
172151-03551

172151-45010
172151-74601
172151-74740
172151-76580
172151-77801
172156-65690
172156-72400
172156-72770
172156-81430
172157-03130

172157-03741
172157-45990
172157-58830
172157-76150
172157-76300
172162-12480
172162-13200
172162-14200
172162-17180
172162-46690
172162-61870
172162-69050
172162-69470
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69541
172162-70760
172162-76131

Parts No.

172162-76131
172162-76141
172162-76180
172164-03510

172164-03540

172164-45041
172164-45050
172164-45061
172164-45070
172164-45080
172164-45090
172164-45880
172164-45970
172164-45980
172164-66170

172164-66490
172164-66640

172164-66650
172164-76131
172164-76330

172164-77800

172164-81630-W

172164-81670

172164-81700
172164-81820
172164-81950
172165-03240

172165-12140
172165-13220

Fig. No.

98
103
99

[En

111
122
113
114
115
116
117
120
125
122

118
119
120
122

14
61

e

N

o1
PRP~NWERENNRPOWRRPRAOOOONW

>

Parts No.
172165-45071
172165-45970
172165-46340
172165-47550
172165-47871
172165-47980
172165-47990
172165-53500
172165-62800
172165-69190
172165-71200
172165-72161

172165-72310
172165-81760

172165-82520

172165-82530

172165-82550

172165-82560

172165-82570

172165-82580

172165-82590

172165-82600

-1
-1




Parts No. Index

Parts No.

172168-11310
172168-13250
172168-17601
172168-46760
172168-54750
172168-54760

172168-61560-4

172168-65790
172168-65800
172168-71101

172168-71950
172168-72240

172168-72400

172168-72410

172168-81270

172168-81410

172168-84411

172171-03261

172171-13461
172171-14610
172173-03250

172173-73440
172173-76101

[EnY
OOk UIoo N

Parts No.

172173-76101
172175-12200
172175-12230
172175-12260
172175-12310
172175-12350
172175-12360
172175-12370
172175-13110
172175-17120
172175-72480
172175-72550
172175-73700
172175-73710
172175-81700

172175-81710
172176-07330
172176-14620
172176-47870
172176-68210
172176-73290
172176-73560
172176-73590
172176-73600
172176-73690
172176-73880
172176-73910
172176-73930
172176-73940
172183-03250
172183-03280
172183-13480

172183-14250
172183-16560

Fig. No.

109
126
126
126
126
126
126

Ref. No.

9
4
5
7
10
13
14
15
3
10
10
4

NNWRARRLRRAWNEFRPWN

Parts No.
172183-46440

172183-73510
172183-73520
172183-73560
172183-73570
172183-73660
172183-73670
172183-73730
172183-73770
172183-73780
172183-73810
172183-73870
172183-74820

172183-74821-2

172183-75410
172183-76200

172183-76250
172183-81160

172186-72480
172186-76390
172187-03750
172187-03781
172187-16560
172187-16780
172187-17070
172187-17080
172187-17090
172187-17100
172187-17220
172187-17280
172187-17290
172187-17301

172187-17320

22

wWww
AR WWNNOONUOIONNNRPRPEPOOIUIO ORF

l_\
©R PR

Parts No.
172187-17341

172187-17350

172187-17360

172187-17371

172187-17380

172187-17470

172187-17480

172187-17540
172187-17560

172187-17570

172187-17730
172187-17740
172187-17882
172187-17883
172187-17890

172187-45651
172187-45760

172187-45870
172187-45880
172187-46400
172187-46430
172187-53320
172187-53321
172187-61421

172187-61800
172187-61840
172187-64800

172187-64831

Fig. No.

24

25
24

25
24

25
24

25
24

25
24




Parts No. Index

Parts No.
172187-64831

172187-64900

172187-65210
172187-76310
172187-77111
172187-77112
172190-12420
172190-16500
172190-17220
172312-17250
172312-17260
172312-74790

172421-73380
172421-73400
172421-73440
172421-73450
172422-37310
172422-37780

172422-65750
172422-72760
172422-72790
172422-76100
172422-76130
172422-76140
172422-76180
172422-76191
172422-78290

172422-78390
172422-94210
172423-13551
172423-37370

172423-73530
172425-03350

172425-03720

172425-16741
172425-17630
172425-84470
172425-84471
172433-64511

Parts No.
172433-64511

172434-61170
172437-03242
172437-03250
172437-03251
172437-03252
172437-03301
172437-03302
172437-03311
172437-03312
172437-03322
172437-03342
172437-03343
172437-03352
172437-03361
172437-03372
172437-03381
172437-03391
172437-03402
172437-03411
172437-03422
172437-03432
172437-03441
172437-03451
172437-03461
172437-03471

172437-03501

Fig. No.

58
95

GO 00 LW 00 LW 00 LW 0L 0O L 0L 0O L 00WL 0L 00LW 0L 0O LW 0L 0O W 0L CO WL 0L 0 W O00WO WO WO WOo Ww

Ref. No.

Parts No.
172437-03511

172437-03530
172441-37301
172441-37302

172444-03170

172444-03181

172444-03190

172444-03210

172444-03240

172444-03280

172444-03290

172444-03330

172444-13210
172444-13220
172444-14200
172444-14270
172444-14410
172444-14450
172444-14460
172444-14470
172444-14480
172444-14490
172444-17620
172444-17660

172444-54910
172444-54920
172444-64730

Parts No.

172444-65610
172444-65680
172444-68810
172444-72940
172444-72961

172444-73802
172444-73803
172444-73810
172444-73831
172444-73840
172444-73880
172444-76400
172444-78800

172444-81310

172444-82990

172445-03180
172445-03220
172445-03230

172445-62010

172445-66750
172445-68850
172445-69320
172445-69400
172445-69420
172445-69740
172445-76153
172446-03220

172446-13150
172446-13330
172446-75250
172447-14160
172447-17140
172447-73840
172447-74221

172447-74230
172447-75600
172448-03190




Parts No. Index

Parts No.
172448-03190

172448-54120

172448-72650

172448-74720
172448-74730
172448-74760

172448-74770

172448-74780

172448-74790

172448-74810
172448-74820
172448-74830
172448-74860
172448-74870
172448-74880
172448-74910

172448-74920

172448-74930

172448-74950

172448-74960

172448-74970

Fig. No.

2

6

7
71
72
115
116
117
73

76

77

89
88

89
88

89

Parts No.
172448-74970

172448-74980
172448-74990
172448-82570

172448-82580

172448-82590

172448-82950
172448-82960
172450-03200

172450-73330
172450-73500
172450-73510
172450-73550
172450-73620
172450-73750
172450-73830
172450-73850
172450-73860
172450-73870
172450-77050
172450-77070
172450-77080
172450-77090
172450-77110
172450-77120
172450-77130
172450-77140
172450-77170
172450-77190
172450-77220
172452-73480

172455-03320
172455-03340

172455-03520

172455-17170
172455-46890
172455-46901
172455-46941
172455-46950
172455-53330

Parts No.

172455-53331
172455-61600
172455-63230
172455-64200

172455-64590

172455-64600

172455-64610

172455-64710

172455-65230

172455-65230-1

172455-65590
172455-67310
172455-67320
172455-67330
172455-67340
172455-67350
172455-67360
172455-67440
172455-67550
172455-67610
172455-67710
172455-67770
172455-67870
172455-67880
172455-67900
172455-67910

172455-67930
172455-67970
172455-69140
172455-69170
172455-69200
172455-69250
172455-69290

Ref.

[
[

=
NNWWWWWWWWWNNNWWWWwWwwRrRPrRPLrOW

No.

W@ mw
'_\

~ 0
l_\

Parts No.

172455-69300
172455-69410
172455-69490
172455-69520
172455-74240

172455-74701

172455-74710

172455-75290
172455-75300
172455-75330
172455-76220
172455-77140

172455-77150
172455-79770

172456-53700
172456-61963
172456-65461
172456-65790
172456-65860
172456-73350
172456-73360
172456-73370
172456-73380
172456-73390
172456-73420
172456-73430
172456-73440
172456-73450
172456-74440
172457-03150

172457-08600

172457-08601
172457-08701
172457-17200
172457-29100

57
58

131
129

32

w
PNRPRPRPRPRPRPRPPOOOD




Parts No. Index

Parts No.

172457-38100
172457-38120
172457-38140

172457-38600
172457-50102
172457-53200
172457-53292
172457-53300
172457-53310

172457-53331
172457-61082

172457-61092
172457-61100

172457-61140-4

172457-61400
172457-61900
172457-62271
172457-62281
172457-65440
172457-72010
172457-72050
172457-72100
172457-72110
172457-72140

172457-72161
172457-72180

172457-72190
172457-72200
172457-72221
172457-72230
172457-72240
172457-72250
172457-72260

172457-72400
172457-72411

Fig. No.

34
34
34

Ref. No.

1
12
3
14
23
1
34
4
35
9
36
6

N
=

OQUITONUUOIRPNNOOINOIOTWONNOTWN

-1
-1
-1
-1

Parts No.

172457-72580
172457-72700

172457-72710-2
172457-72760-1

172457-72900
172457-72910

172457-72930-2

172457-72950
172457-73060
172457-73410
172457-73501
172457-73510

172457-73520
172457-73530
172457-73540
172457-73550
172457-73560
172457-73570
172457-73580
172457-73590
172457-73600
172457-73610
172457-73611
172457-73620
172457-73630
172457-73640
172457-73700
172457-73711
172457-73720
172457-73730
172457-73740
172457-73750
172457-73760
172457-73770
172457-73780

172457-74101
172457-74110

Fig. No.

74
76
76
76
77

Ref. No.

28

Parts No.

172457-74120
172457-74130
172457-74140
172457-74150
172457-74160
172457-74170
172457-74180
172457-74190
172457-74210
172457-74220
172457-74230
172457-74250
172457-74260
172457-74270
172457-74280
172457-74290
172457-74300
172457-74310
172457-75080
172457-76100
172457-76601
172457-76650
172457-78130
172457-78140
172457-78150
172457-78160
172457-78170
172457-78180
172457-78190
172457-78200
172457-78211
172457-78221
172457-78231
172457-78241
172457-78900
172457-78910
172457-81451

172457-81840

172457-81860

172457-81880

172458-03121
172458-03130

172458-03140

Parts No.

172458-03140
172458-03160

172458-03190

172458-03200

172458-03210

172458-03220

172458-03231

172458-03240

172458-03260

172458-03310
172458-03320
172458-03330
172458-03600
172458-03601
172458-11310
172458-11320
172458-11500
172458-11511
172458-11520
172458-11530
172458-11540
172458-11552
172458-11650
172458-12100
172458-12110
172458-12120
172458-13100
172458-13110
172458-13120
172458-13530
172458-14151
172458-14202
172458-14203

Fig. No.

OFRPNDPWONEPENRFRPWONEPNONENONENRPWONEW

Ref. No.

WNOBNNNEFE D™

12
12 -1




Parts No. Index

Parts No.

172458-14300
172458-14340

172458-14351
172458-14361
172458-14370
172458-14380
172458-14510
172458-14630
172458-14660
172458-16110
172458-16140
172458-16300
172458-16531
172458-16550
172458-16562
172458-16612
172458-16620
172458-16650
172458-16690
172458-16700
172458-17110

172458-17150
172458-17161
172458-17171
172458-17210
172458-17220
172458-17230
172458-17251
172458-17400
172458-17410
172458-17420

172458-17450
172458-17501
172458-17551
172458-17620
172458-17640
172458-17660
172458-17700
172458-37100
172458-37101
172458-37102
172458-37120

172458-37130

172458-37131

Fig. No.

18
18

Ref. No.

19
23
28

-2

-1
-1

Parts No.
172458-37150

172458-37151

172458-37170
172458-37171
172458-37172
172458-37500
172458-37570
172458-37580
172458-37590
172458-37700

172458-38110
172458-38130
172458-38200

172458-38210
172458-38220
172458-38230

172458-38300
172458-38310
172458-45011
172458-45030
172458-45051
172458-45070
172458-45180
172458-45200
172458-45230
172458-45250
172458-45401

172458-45402-1

172458-45500
172458-45510
172458-45521
172458-45540
172458-45700
172458-45720
172458-45800
172458-45810
172458-45850
172458-45920
172458-45950
172458-46100
172458-46121

Fig. No.

33

33

Ref. No.

GQONANOONPE

-1
-1

-2

Parts No.

172458-46150
172458-46230
172458-46280
172458-46290
172458-46350
172458-46371
172458-46380
172458-46600
172458-46720

172458-46730

172458-46950
172458-47621
172458-47640
172458-47680
172458-47710
172458-50480
172458-50800
172458-50810
172458-53282
172458-53292

172458-53310
172458-53330
172458-53360
172458-53370

172458-54750
172458-57600
172458-61110
172458-61150
172458-61200
172458-61261
172458-61271
172458-61300
172458-61490
172458-61500

172458-61510

172458-61521
172458-61522
172458-61540
172458-61580
172458-61590
172458-61600

[EnY
\I@GJNICDO’G)I':‘\U'IOBI\)OQOH@CDCD

'
[

Parts No.

172458-61650
172458-61671
172458-61681
172458-61691
172458-61750
172458-61791
172458-61820
172458-61871
172458-62110
172458-62122

172458-62180

172458-62200
172458-62210
172458-62240
172458-62400
172458-62410
172458-62420
172458-62430

172458-62500
172458-62510
172458-62520
172458-63100
172458-63110
172458-63120
172458-63130
172458-63140
172458-63300
172458-63350
172458-63360
172458-63400
172458-63410
172458-63470
172458-63480
172458-63520
172458-63540
172458-63570
172458-63580
172458-63610
172458-63620
172458-63630
172458-63640
172458-63650
172458-63670

172458-63680
172458-63700

A OWNNRPRPPEPNBMO©O

= NN
~Noo~NO

PN NP
DNWoOR N

13




Parts No. Index

Parts No.
172458-63730

172458-63760
172458-63770
172458-63790
172458-63800
172458-63820
172458-63900
172458-63910
172458-63930
172458-63950

172458-63960

172458-63970
172458-63980
172458-63990
172458-64161

172458-64170

172458-64510

172458-64590

172458-64600

172458-64610
172458-64700

172458-65021
172458-65050
172458-65060
172458-65070
172458-65080
172458-65271
172458-65390
172458-65490
172458-65500
172458-65510

172458-65510-2

172458-65531
172458-65540

Ref. No.

ooUh DN

Parts No.

172458-65560
172458-65570
172458-65600
172458-65610
172458-65640
172458-66220
172458-66240
172458-66720
172458-66780
172458-66790
172458-66800

172458-67020
172458-67090
172458-67100
172458-67203
172458-67340
172458-67440
172458-67510
172458-67520
172458-67550
172458-67570
172458-67610
172458-67650
172458-67670
172458-67680
172458-67804
172458-67810
172458-67820
172458-67830
172458-67840
172458-67850
172458-67860
172458-67870
172458-67880
172458-67900
172458-67910
172458-67920
172458-67940
172458-67960
172458-67970
172458-67981
172458-68004
172458-68851
172458-68990
172458-69000
172458-69090
172458-69100
172458-69200
172458-69210

Ref. No.

Parts No.

172458-69220
172458-69230
172458-69240
172458-69250
172458-69260
172458-69270
172458-69280
172458-69320
172458-69400
172458-69580
172458-69590
172458-69601
172458-69730
172458-69760
172458-69770
172458-69790
172458-69830
172458-69900
172458-69910
172458-69920
172458-69930
172458-69960
172458-69990
172458-72030
172458-72050
172458-72130

172458-72270

172458-72650
172458-72690
172458-72740
172458-72770
172458-72850
172458-72860
172458-72880
172458-73400
172458-73820
172458-73960
172458-73970
172458-73980
172458-73990
172458-74130

172458-74140

-1
-1

Parts No.
172458-74140

172458-74150

172458-74160

172458-74170

172458-74230

172458-74240

172458-74250

172458-74260

172458-74290

172458-74300
172458-74310
172458-74320
172458-74330
172458-74350

Ref. No.

Ay

B
OUINOOOOORANNOOWD O




Parts No. Index

Parts No.
172458-74360

172458-74390
172458-74420
172458-74430
172458-74440
172458-74450
172458-74460

172458-74500
172458-74520
172458-74530
172458-74540
172458-74550
172458-74560
172458-74570
172458-74610
172458-74620
172458-74630

172458-74640

172458-74650
172458-74660
172458-74670
172458-74680
172458-74690
172458-74700
172458-74710

172458-74720

172458-74730
172458-74740
172458-74800
172458-74820
172458-74860
172458-74910
172458-75050

Parts No.

172458-75350
172458-76130
172458-76150
172458-76160
172458-76170
172458-76230
172458-76680
172458-76700
172458-76750
172458-76800
172458-76880
172458-78091
172458-78100
172458-78170
172458-78200
172458-78210
172458-78220
172458-78230
172458-78261
172458-78270

172458-78290
172458-78300
172458-78310
172458-78321
172458-78330
172458-78340
172458-78350
172458-78360
172458-78390
172458-78400
172458-78410
172458-78420
172458-78520
172458-78530
172458-78540
172458-78550
172458-78570

172458-78610
172458-78620

172458-78630
172458-78640

Ref. No.

Parts No.

172458-78650
172458-78660

172458-78670
172458-78680

172458-78710
172458-78720
172458-78730
172458-78740
172458-78750
172458-78760
172458-78770
172458-78780
172458-78790
172458-78800
172458-78810
172458-78820
172458-78920
172458-78930
172458-78941
172458-78951
172458-78960
172458-78970
172458-81400

172458-81630

172458-81751

172458-81800
172458-81830
172458-81840

172458-81860

172458-81890

172458-81920
172458-81930
172458-82231

172458-82240
172458-82260
172458-82280

Fig. No.

108
108
109
108
108
109
107
107
107
107
105
105
107
107
107
107
105
105
103
103
100
100
100
100
113
114
115
116
117
118
120
113
114
112
112
113
114
118
119
120
118
119
120
112
112
122

122
122
122

Parts No.

172458-82290
172458-82300
172458-82320
172458-82330
172458-82500
172458-82580
172458-82600

172458-82651
172458-83710

172459-67810
172459-67821
172459-67831
172459-67841
172459-73740
172460-03230

172460-03241

172460-16570
172460-16700
172460-17140
172460-17160
172460-37750

172460-45500
172460-61322
172460-61323
172460-61960
172460-64780
172460-73160
172460-73180
172460-73190
172460-73200
172460-73220

172460-73240

Fig. No.

122
112
112
112
122
122
118
119
120
118
115
116
117

-1
-1




Parts No. Index

Parts No.
172460-73330

172460-73340
172460-73350
172460-73360
172460-73370
172460-73380
172460-73390
172460-73400
172460-73420

172460-73430
172460-73900

172460-73910

172460-73920
172460-76700
172460-84161
172461-73270

172462-03320

172463-03290
172463-03330
172463-69150
172463-69160
172463-69190
172463-69200
172463-69210
172472-03150
172472-03160
172472-03171
172472-03230
172472-03241

172472-03250
172472-03261

172472-03271

172472-03281

COWOWOWWHOWWWWw

Parts No.

172472-03290
172472-03300
172472-03330

172472-17501
172472-17620
172472-45100
172472-45140
172472-45661
172472-66611
172478-65750

172478-65800

172478-68600
172478-68610
172478-68620
172478-68870
172478-68880
172478-68890
172480-54130
172480-54150
172487-45600
172487-45900
172487-53330

172487-63500
172487-65100
172487-65101
172487-65110
172487-65111
172487-65120
172487-65121
172487-65130
172487-65140
172487-74200
172490-03160

172490-03200

172490-03210

172490-12200
172490-13110
172490-13150
172490-13160
172490-13300
172490-13511

Fig. No.

Parts No.

172490-13551
172490-13560
172490-37320

172490-61920
172490-61950
172490-74310
172490-74320
172490-74330
172490-76150
172491-76140
172496-03200
172496-17570
172496-17610
172498-14120
172519-04180

172519-04290

172519-63240

172633-76160
172638-73330
172638-73470
172644-76161
172645-76570

172647-16560
172648-16600
172649-74040
172652-64220

172725-16160
172730-05250

172730-75141

Fig. No.

Hl\)l—‘-bl':‘\-b-b-hw\l\ll\)@-bc)l—‘ml\)l\)

Parts No.
172730-75141

172732-16560
172734-41300

172734-65270
172738-17120
172823-45000
172823-45940
172823-61520
172956-08130
172957-73060
172957-73501
172957-73510
172957-78100
172957-78111
172957-78130
172957-78150
172957-78900
172957-78910
172957-81702
172958-03100

172958-03110
172958-03120
172958-03130
172958-03140

172958-03160

172958-03170
172958-03180
172958-03190
172958-03200
172958-03220

172958-03230

172958-03300

172958-03310

172958-05100
172958-05110
172958-07330
172958-08110
172958-08120
172958-08130
172958-08140

Fig. No.

N N

[EnY

=

[EnY

[EnY
APWNONWOOORARPROWOOWNNNNNOOR_WENO

A bW
NN




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
172958-08150 122 49 172958-83220 121 12 172A23-72042 75 3 172A25-13340
172958-17101 26 1 172958-83251 121 13 172A23-72050 73 4 172A25-13411
172958-17120 121 1 172958-83271 121 15 74 4 172A25-13561
172958-17130 26 12 172958-83281 121 14 75 4 172A25-13570
172958-17140 26 4 172958-83292 121 16 172A23-72081 73 5 172A25-13750
172958-17150 26 5 172958-83330 121 17 74 5 172A25-13800
172958-17160 26 6 172958-83380 122 46 75 5 172A25-13830
172958-17170 26 7 172960-73430 70 23 172A23-78850 99 45 172A25-14590

7 -1 172960-83210 121 11 172A24-03111 1 2 172A25-14650
172958-17180 26 8 172964-03370 1 32 2 2 172A25-16100
8 -1 32 172A24-03740 5 4 172A25-16120
172958-17190 26 8 A 6 14 172A24-03741 5 4 -1 172A25-16500
172958-17200 26 8 B 7 14 172A24-03760 5 6 172A25-16520
172958-17210 26 8 C 172964-03481 1 33 172A24-08600 128 1 172A25-16521
172958-17220 26 8 D 2 33 172A24-08601 128 1-1 172A25-16710
172958-64500 21 24 6 15 172A24-08610 128 2 172A25-16720
26 10 7 15 172A24-08611 128 2 -1 172A25-16730
56 21 172989-68630 49 15 172A24-17901 27 14 172A25-16740
57 22 172989-68640 31 34 172A24-54090 45 20 172A25-16750
58 22 172A04-08510 127 1 172A24-72301 73 6 172A25-17200
172958-72750 78 14 -1 172A21-12200 126 3 172A24-72320 73 15 172A25-17210
172958-72760 78 3 172A21-12250 126 6 172A24-72341 73 19 172A25-17400
172958-72770 78 8 172A23-03180 1 10 172A24-72500 74 6 172A25-17450
172958-72801 78 1 2 10 172A24-72520 74 17 172A25-17500
172958-72811-4 78 11 172A23-03240 1 23 172A24-72530 74 21 172A25-61670
172958-72830 78 14 2 23 172A24-72900 73 32 172A25-61801
172958-72860 78 16 6 11 172A24-72950 73 33 172A25-61802
172958-72890 78 19 7 11 172A24-76900 96 8 172A25-61820
172958-72950 78 20 172A23-03300 1 48 172A24-77100 92 18 172A25-61831
172958-72960 78 21 6 22 172A24-77200 93 18 172A25-61840
172958-72970 78 13 172A23-14200 21 2 172A24-77370 93 19 172A25-61841
172958-72982 78 22 22 5 172A24-78110 96 17 172A25-64200
172958-76101 104 7 172A23-16540 21 17 172A24-78120 96 18
172958-76102 104 7 -1 172A23-16600 21 20 172A24-79210 110 14
172958-76130 104 2 172A23-46800 35 2 172A24-79220 110 15 172A25-64390
172958-78200 104 17 172A23-46801 35 2 -1 172A24-81071 113 3
172958-78210 104 18 172A23-46802 35 2 -2 172A24-81091 114
172958-81590 122 24 172A23-46840 35 5 172A24-81480 115 2 172A25-64400
172958-81600 122 25 172A23-46850 35 6 172A24-84190 124 8
172958-81903 104 10 172A23-61410 47 11 172A24-94100 125 3
172958-81904-1 104 10 -1 172A23-64050 131 2 172A25-08210 126 1 172A25-64410
172958-83102 121 3 172A23-64770 56 6 172A25-08400 12 7
172958-83111 121 4 57 6 172A25-08410 12 15
172958-83120 121 5 58 6 172A25-08520 127 2 172A25-64440
172958-83130 121 6 172A23-67110 68 4 172A25-11100 12 16
172958-83131 121 6 -1 172A23-72020 73 2 172A25-11110 12 17
172958-83140 121 7 74 2 172A25-11120 12 18 172A25-64480
172958-83150 121 8 75 2 172A25-13180 17 2
172958-83171 121 9 172A23-72042 73 3 172A25-13192 17 3
172958-83182 121 10 74 3 172A25-13220 94 2 172A25-64600




Parts No. Index

Parts No.

172A25-64600
172A25-64700

172A25-64720

172A25-65030
172A25-65300
172A25-68301
172A25-68500
172A25-71300
172A25-72500
172A25-72520
172A25-72580
172A25-72900

172A25-72950

172A25-74400
172A25-74401

172A25-74410
172A25-74420

172A25-74430
172A25-74440
172A25-74450
172A25-74460
172A25-74470
172A25-74480
172A25-74490
172A25-74500
172A25-74501
172A25-76100
172A25-76690
172A25-76730
172A25-77200
172A25-77221
172A25-77250
172A25-77391

172A25-78130
172A25-78510

Fig. No.

58
12

12

-1
-1

-1
-1

Parts No.

172A25-79100
172A25-79110
172A25-79120
172A25-79150

172A25-79160
172A25-79170
172A25-79180

172A25-79190
172A25-79200
172A25-79250
172A25-79260
172A25-79270
172A25-81900

172A25-84100
172A25-84110
172A25-84120
172A25-84400
172A25-84450
172A25-84501
172A25-84600
172A25-84610
172A25-84630
172A27-64400
172A27-64510

172A27-64520

172A31-81481
172A36-03411

172A37-03321
172A38-03200
172A38-03201
172A38-03210
172A38-03211
172A44-50100
172A46-57610
172A46-64200

Fig. No.

106
106
106
106
109
106
109
106
109
106
109
110
110
109
109
109
112
113
114
115
116
117
124
124
124
119
119
120
123
123
123
131

56

Ref. No.

Parts No.

172A46-64200
172A46-64490

172A46-64491
172A46-64500

172A46-74720
172A46-75500
172A47-03280

172A47-17210
172A47-17360
172A47-17380
172A70-03110

172A77-17500
172A77-37370

172A78-61800-2
172A78-61840-2
172A79-12150
172B02-17160
172B03-37300
172B03-37320
182900-16530
182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
184015-44680
184016-44300
184016-55700
184016-55701
194080-57202
194145-04810

194151-57100
194200-37780

194202-56460

194440-51620

WRRPRRPWRRRER

w A Ol = wWwkE
WOUONNNNWRRRPRREPRO

OCO~NOOTWNDRARPLPWER OO®

> >

-1
-1
-1
-1
A-1
-1

Parts No.
194440-51620

194464-52190

194630-42120

194680-51670
196420-02310
197830-88611
198094-86060
198138-49100
1A1030-48250

1A1040-43900
1A1040-45890

1A1040-56900
1A1380-59480
1A1380-62160
1A3809-56915
1A6240-37360

1A6260-64200

1C6281-52310
1D4070-23580

1D4105-11950
1E3030-78370
1E5100-51430
1E6212-82820
1E6300-81050
1E6511-03220
1E6910-82500
1E8545-80940
22117-040000
22117-080000

22117-100000

22117-120000

22137-060000




Parts No. Index

Parts No.
22137-060000

22137-080000

22137-100000

Fig. No.

17

Parts No.
22137-100000

22137-120000

22137-140000
22151-100000
22157-060000
22157-100000

22157-120000

22217-060000

22217-080000

Fig. No.

58
59

92

Ref. No.

Parts No.
22217-100000

22217-120000

22217-140000

22217-160000

22242-000250
22242-000300

22242-000350
22242-000451
22242-000600
22252-000250
22252-000300
22252-000521
22252-000620

22252-000750

22272-000060

Parts No.

22272-000070
22272-000080
22272-000100
22351-030012
22351-030028
22351-030032

22351-035040
22351-040025
22351-050010
22351-050032

22351-060040
22417-160160

22417-200160
22417-200200

22417-250200
22417-320200
22417-500250

22867-400100
22869-400160
23000-013000

23000-048000
23000-060000
23000-070000
23001-016000
23001-022000

23001-035000
23001-041000

23001-060000
23010-014000

23061-050500

99
17

96

106
109
19




Parts No. Index

Parts No.

23065-070130
23080-013000
23391-020000
23393-020000
23871-005000

23871-020000

23871-040000
24101-060024
24101-060044
24101-062054
24101-062064
24102-062054
24190-100001
24311-000060

24311-000120

24311-000160

24311-000180

24311-000210

24311-000220
24311-000280
24311-000340
24311-000480
24311-000750
24315-000080

24315-000090
24315-000100

Fig. No.

Parts No.
24315-000110

Fig. No.

69
70

82
83

84
85

86

87

101

102
104

105

106

107

108

=

OCONOITUTWOoOUTW®OR OM

NN
ANOOCIO

oo~

Parts No.
24315-000110 108

109

110

24315-000140 33

99

100
101

102

24315-000160 92

24315-000180 69

Fig. No.

Parts No.
24315-000180

24315-000200

24321-000300

24321-000400
24321-000600
24321-000650
24321-000700
24321-000850

24321-001050
24325-000400

24325-000450
24341-000300
24352-190110
24550-012200
24550-014200
24550-025150

24550-035300
24550-040300

24550-045300
24761-020000

Fig. No.

99

110

Ref. No.




Parts No. Index

Parts No.
24761-020000

24761-040000

24761-050000

26013-060102

26013-060122

26013-060162

26013-060202

26013-060352
26013-080162

Fig. No.

121

Parts No.
26013-080162

26013-080202

26013-080252

26013-080402
26013-080552

26013-080602
26013-100162

26013-100202

Fig. No.

41
42

48

49

vAwAw)

Parts No.
26013-100202

26013-100252

Fig. No.

21

58

59

60

Parts No.
26013-100252

26013-100302

26013-100352

26013-100402

26013-100452
26013-100502
26013-100552

26013-100702
26013-120202
26013-120252

Fig. No.

49
50

53

54




Parts No. Index

Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
26013-120252 126 32 26051-100002 12 23 26116-100652 81 16 26587-040062 126 35
26013-120302 50 15 26076-100202 73 36 122 5 26587-040122 31 43
16 74 36 27 37 13
54 18 75 36 47 26658-080002 42 35
57 45 26076-100352 63 21 26116-100752 118 12 26706-080002 12 6
58 44 26076-120352 15 18 119 18 26716-030002 27 11
68 6 19 120 17 26716-060002 20 14
103 14 26076-120402 15 20 26116-100802 121 34 21 35
112 24 61 37 26116-100852 122 40 28 4
25 26076-160402 68 7 26116-101152 122 43 126 36
121 32 26106-080552 12 5 26116-120162 21 34 26716-080002 20 10
124 13 26106-100122 46 3 26116-120202 54 19 39 8
14 26106-100162 47 33 26116-121402 112 26 40 17
125 14 34 26116-140402 95 30 42 36
26013-120352 69 64 35 26116-140452 80 87 56 37
70 64 36 26116-140652 32 25 57 47
26013-120402 103 15 37 26116-160452 45 17 58 46
124 18 60 18 26116-160652 45 18 82 22
26013-120452 124 15 41 33 26716-100002 37 14
26013-120502 103 16 26106-100202 47 38 26116-160752 45 19 61 34
124 19 94 5 26206-141502 112 27 63 18
26013-120552 27 9 26116-060122 48 16 26346-100002 30 5 65 40
103 17 26116-060304 28 3 26347-080002 60 40 41
124 20 26116-080162 20 9 26347-100002 59 33 118 13
26013-120652 103 18 57 46 60 19 119 19
19 58 45 26366-080002 61 33 120 18
124 21 26116-080202 64 20 64 21 121 35
26014-080162 113 26 65 38 26367-060002 27 31 122 6
114 26 121 33 26367-100002 18 35 28
26014-080252 95 26 -1 26116-080254 39 7 26450-040102 91 5 41
26014-100202 60 14 -1 40 15 26450-050102 83 24 44
17 -1 42 32 84 12 48
26014-100252 52 11 -1 26116-080304 42 33 85 26 26716-120002 15 21
26022-030202 27 10 26116-080702 19 28 86 30 112 28
26022-050102 24 50 26116-100162 71 35 87 22 26716-140002 32 26
26022-050122 18 16 36 91 5-1 112 29
26022-060252 126 33 72 35 26450-050182 83 25 26756-060002 121 36
26023-060122 65 35 36 84 13 26756-080002 42 37
26023-060162 65 36 74 37 85 27 38
26051-080002 37 30 75 37 86 31 39
39 13 76 28 87 23 26757-050002 39 11
40 33 33 -1 26450-060102 62 32 26776-140002 38 15
42 31 126 34 26450-060352 78 25 26776-180002 23 2
43 17 26116-100202 40 16 26450-060402 79 91 35 19
56 1F 42 34 26450-080202 79 27 27260-520000 32 23
57 1F 43 18 26450-080652 88 42 29311-252000 99 55
58 1F 26116-100302 47 39 26450-120402 69 4 29420-050000 21 13
65 37 26116-100304 65 39 70 4 29420-150000 21 14
131 7 26116-100404 37 11 26557-080202 49 38 29420-200000 126 18
26051-100002 12 14 26116-100604 37 12 26587-040062 38 14 29420-300000 21 15




Parts No. Index

Parts No.
41851-000110

772441-37300

772457-75101
772458-14101
772458-37100
772458-37110
772458-37120
772458-37200
772458-82231
772958-03100
772A24-03100
772A24-03110
772A24-03200
772A37-03270
772A70-03100

794130-71410
933110-00301

933110-54100

933111-20200
933111-23600

933111-73800
933125-59600
933147-03400

933152-02710
933152-09280

933160-09220
933166-17730
933168-14170

Fig. No.

109

110

Parts No.

933168-14170
933168-55770

933171-13691

933171-15680
933171-15801
933171-29751

953KMO0-00220

953KM0-10894

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN : JP)
	2.LABEL(CANOPY : JP)
	3.LABEL(CANOPY : EX)
	4.LABEL(QUICK HITCH : JP)
	5.LABEL(CRANE : JP)
	6.SAFETY LABEL(CABIN : JP)
	7.SAFETY LABEL(CANOPY : JP)
	8.SAFETY LABEL(CANOPY : EX)
	9.SAFETY LABEL(QUICK HITCH : JP)
	10.SAFETY LABEL(CRANE : JP)
	11.ACCESSORY
	12.MUFFLER
	13.AIR CLEANER
	14.ACCELERATOR
	15.ENGINE MOUNT
	16.RADIATOR MOUNT
	17.RADIATOR & SUB-TANK
	18.FUEL TANK
	19.FUEL LINE
	20.BATTERY
	21.ELECTRIC PART(WIRING)
	22.ELECTRIC PART(WIRING : CRANE)
	23.ELECTRIC PART(EQUIPMENT)
	24.ELECTRIC PART(INDICATOR BOX)
	25.ELECTRIC PART(EQUIPMENT: INDICATOR BOX)(IMMOBILIZER SPEC.)
	26.ELECTRIC PART(EQUIPMENT : QUICK HITCH)
	27.ELECTRIC PART(EQUIPMENT : CRANE 1)
	28.ELECTRIC PART(EQUIPMENT : CRANE 2)
	29.WORK LAMP
	30.CANOPY LAMP
	31.HEATER
	32.SPROCKET & ROLLER
	130.(32A)TRACK ROLLER(K SPEC.)
	33.IDLER & ADJUST
	34.CRAWLER
	35.CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
	36.CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
	37.CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
	38.CONTROL EQUIPMENT(OPERATION LEVER)
	39.CONTROL EQUIPMENT(BLADE LEVER)
	40.CONTROL EQUIPMENT(SWING PEDAL)
	41.CONTROL EQUIPMENT(LOW-HIGH PEDAL)
	42.CONTROL EQUIPMENT(P.T.O. PEDAL)
	43.CONTROL EQUIPMENT(P.T.O. LINK)
	44.CONTROL VALVE PLATE
	45.TURNING FRAME & CANOPY MOUNT
	46.TRACK FRAME & TURNING BEARING
	47.COVER(FRAME)
	48.COVER(AROUND CONTROL)
	49.COVER(CABIN)
	50.COVER(CANOPY)
	51.COVER(BOOM)
	52.COVER(CRANE)
	53.STEP & FLOOR MAT(CABIN)
	54.STEP & FLOOR MAT(CANOPY)
	55.INSTRUMENT PANEL
	56.SEAT & SEAT MOUNT(CABIN)
	57.SEAT & SEAT MOUNT(CANOPY)
	58.SEAT & SEAT MOUNT(CANOPY)(CRANE SPEC.)
	59.BONNET(1)
	60.BONNET(2)
	61.CABIN(BODY)
	62.CABIN(GLASS)
	63.CABIN(ACCESSORY)
	64.CABIN(ELECTRIC PART)
	65.CABIN DOOR(FRONT)
	66.CABIN DOOR(REAR)
	67.BACK MIRROR
	68.CANOPY
	69.HYD.OIL PUMP & JOINT
	70.HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)
	71.BOOM CYLINDER(CABIN SPEC.)
	72.BOOM CYLINDER(CANOPY SPEC.)
	73.ARM CYLINDER
	74.BUCKET CYLINDER(STANDARD SPEC.)
	75.BUCKET CYLINDER(QUICK HITCH SPEC.)
	76.SWING CYLINDER
	77.BLADE CYLINDER
	78.HITCH CYLINDER
	79.TRAVEL MOTOR
	80.TURNING MOTOR
	81.SWIVEL JOINT
	82.CONTROL VALVE(1/6)
	83.CONTROL VALVE(2/6)
	84.CONTROL VALVE(3/6)
	85.CONTROL VALVE(4/6)
	86.CONTROL VALVE(5/6)
	87.CONTROL VALVE(6/6)
	88.REMOTE CONTROL VALVE(STANDARD SPEC.)
	89.REMOTE CONTROL VALVE(4-WAY SPEC.)
	90.ROTARY VALVE(4-WAY SPEC.)
	91.SOLENOID VALVE(CRANE SPEC.)
	92.HOLD VALVE(BOOM : CRANE SPEC.)
	93.HOLD VALVE(ARM : CRANE SPEC.)
	94.OIL COOLER
	95.HYD.OIL TANK
	96.HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE)
	97.HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)
	98.HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT, SWING CYLINDER)
	99.HYD.OIL PIPING(RETURN)
	100.HYD.OIL PIPING(P.T.O., FREME END)
	101.HYD.OIL PIPING(TRACK FRAME)
	102.HYD.OIL PIPING(BOOM)
	103.HYD.OIL PIPING(P.T.O., ARM END)
	104.HYD.OIL PIPING(QUICK HITCH)
	105.CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETUEN)
	106.CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)
	107.CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)
	108.CONTROL PIPING(4-WAY VALVE - CONTROL VALVE)
	109.CONTROL PIPING(4-WAY VALVE - CONTROL VALVE : CRANE SPEC.)
	110.CONTROL PIPING(HOLDE VALVE : CRANE SPEC.)
	111.GREASING
	112.BOOM BRACKET
	113.BOOM
	114.BOOM(EX)
	115.ARM
	116.ARM(QUICK HITCH SPEC.)
	117.ARM(EX)
	118.BUCKET ARM & LINK
	119.BUCKET ARM & LINK(CRANE SPEC.)
	120.BUCKET ARM & LINK(CRANE & QUICK HITCH SPEC.)
	121.QUICK HITCH
	122.BUCKET
	123.HOOK(CRANE SPEC.)
	124.STAY(CRANE SPEC.)
	125.BLADE
	126.ONE TOUCH DECEL KIT(OPTIONAL)
	127.4-WAY MULTI VALVE KIT(OPTIONAL)
	128.CRANE KIT(OPTIONAL)
	129.P.T.O. KIT (OPTIONAL)
	131.SEAT KIT(OPTIONAL)
	Parts No. Index

